6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0004 CHASSIS, TANK




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0004 CHASSIS, TANK

Ref Part Number Qty Description
1 00-121022 1 CHASSIS,
2 00-111950 1 FRAME,
3 814-20180 4 BOLT, Hex, M20 x 180, 8.8, BOLT hex head, M 20 x 180
4 04-071286 4 WASHER, D=50
5 04-093945 1 JOINT, JOINT, 67 mm
6  814-20090 1 BOLT, Hex, M20 x 90, 8.8, BOLT hex head, M 20 x 90
7 06242144 1 NUT, hex, VM 20
8  04-093946 1 SPINDLE,
9  3142217R1 2 NUT, hex, M 20
10 04-093949 2 PIN, ELECT TERMINAL, PIN, 330 mm
11 838-5840 2 PIN, LOCK, M8 x 40, Slotted, 8 x 40
12 97036535 6 PIN, LINCH, 5x 32
13 01-119290 1 TANK, FUEL,
16 97-013420 2 SCREW, BOLT hex head, M 10 x 40
17 221578A1 1 PLUG, Hex Soc, M18 x 1.5, ORB, PLUG screw, M 18 x 1.5
18 04101608 1 GASKET, SEAL,A18x2215
19 02-123140 1 TRANSMITTER, GAUGE fuel
98-046394 1 SEAL,
20 3399297R1 6 SCREW, Sltd Pan Hd, M6 x 16, BOLT allen head, M 6 x 16
97-022008 6 SNAP RING, WASHER lock, VSK 6
21 98-032147 1 CAP, INTRODUCTION,
21 98-043061 1 SCREEN, sieve
25 02-119470 1 BOX, TOOL, BOX tool
26 614-10030 9 BOLT, Hex, M10 x 30, 8.8,
97-026504 18 WASHER, WASHER 10.5x 25 x 2.5
27 04-063744 2 BUMPER, STOP rubber
28 04-111681 1 GROMMET, SLEEVE
29 98-026553 STRIP, PROTECTION, PROTECTION edge, Meterware
30 04-116487 4 HALF BUSH,
31 02-119370 1 DOOR,
32 04-113536 2 PIN, PIN threaded, M 20
33 97-016097 2 NUT, hex, M 20
34 04-113534 1 CYLINDER, GAS, SPRING pneumatic
36 98-029019 2 WEDGE, BLOCK
37 32528782 1 BOX, BATTERY, HOUSING
39 32528694 1 COVER,
40 32528813 1 STOP,
614-8020 1 BOLT, Hex, M8 x 20, 8.8, BOLT hex head, M 8 x 20
825-1408 1 NUT, M8, CI 8,
06577028 1 WASHER, SPECIAL, WASHER
41 04-121816 1 ROPE, CABLE, 300 mm
42 06402103 2 PIN, SPLIT (COTTER), 3.2 x 25
43 98-045987 2 PIN, LARGE,
98-032752 2 WASHER, WASHER
2

98-021089

BATTERY, WET, 12 V., 110 AH




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0004 CHASSIS, TANK

Ref Part Number Qty Description
04-121510 2 CONNECTOR, TERMINAL, battery, plus
04-121511 2 CONNECTOR, TERMINAL, TERMINAL battery, minus
45 98-023781 1 SWITCH, SWITCH cutout, of battery
46 03-121126 2 PROTECTION PLATE, COVER
48 97-020048 8 WASHER, 17 x35x3
190003871339 4 NUT, hex, M 16
50 02-127469 1 SUPPORT, HOLDER L.H.
51 02-127471 1 SUPPORT, HOLDER R.H.
52 04-121020 2 SCREW, M 20
53 02-061130 3 WEIGHT, WEIGHT counter
54 00-121033 1 SHOCK ABSORBER,
55 614-16090 4 BOLT, Hex, M16 x 90, 8.8, Full Thd, BOLT hex head, M 16 x 90
97-020048 8 WASHER, 17 x35x3
190003871339 4 NUT, hex, M 16
60 98-026238 1 HITCH ASSY, TRAILER, HITCH trailer
61 614-16060 4 BOLT, Hex, M16 x 60, 8.8, Bolt, Hex, M16 x 60, 8.8
97-022014 4 SNAP RING, WASHER lock, VSK 16
895-11016 4 WASHER, M16 x30x 3,B 17
62 614-12020 4 BOLT, Hex, M12 x 20, 8.8, Full Thd, BOLT hex head, M 12 x 20
97-020047 4 WASHER, 13x28x 3
63 03-127480 1 RETAINER, HOLDER L.H.
64 03-127481 1 RETAINER, HOLDER R.H.
65 02-119502 1 LIGHT, LIGHTS rear, L.H.
66 02-119503 1 LIGHT, LIGHTS rear, R.H.
07024794 4 BULB, LAMP ball, 21 W., 12 V.
07067683 2 BULB, LAMP ball, 10 W., 12 V.
69 98-039910 1 SOCKET,
70 06003210 3 SCREW, BOLT allen head, AM 5 x 35
97-022007 3 SNAP RING, WASHER lock, VSK 5
73 04-111736 2 STRIP, FELT,
74 03-111775 2 LINING, BINDING
80 98-046516 1 HITCH ASSY, TRAILER, Italian version
82 614-14040 4 BOLT, Hex, M14 x 40, 8.8, Full Thd, BOLT hex head, M 14 x 40
97-022013 4 SNAP RING, WASHER lock, VSK 14
825-1414 4 NUT, M14, CI 8, hex, M 14
83 04-067118 1 PLATE, LARGE,
84 614-16045 4 SCREW, Hex, M16 x 45, 8.8, Bolt, Hex, M16 x 45, 8.8
90 04-109086 4 PIN, LARGE, 105 mm
91 04121171 2 SUPPORT, HOLDER
92 932817R1 4 PIN, M5 x 32, Slotted, 5 x 32
93 06313303 2 SCREW, BOLT hex head, M 20 x 110
94 3142217R1 2 NUT, hex, M 20
95 01-124818 5 WEIGHT, WEIGHT additional
96 32529164 1 SPACER, RING set
1

04-124809

SCREW, BOLT connection




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0004 CHASSIS, TANK

Ref Part Number Qty Description
98 04-071286 WASHER, D=50

99 97-022016 SNAP RING, WASHER lock, VSK 20

100 3142217R1 NUT, hex, M 20

101 04-124823
102 97-001842

97-020055
103 31399275
112 03269583

SUPPORT, PLATE hold-down
SCREW, saucer, M 12 x 45
WASHER, R 14

HARNESS, cable, chopper
HITCH, TRAILER,

P P RADNDRE PP




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0008 DRIVER CAB




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0008 DRIVER CAB

Ref Part Number Qty Description

1 00-130300 1 CAB, driver

2 04-116638 2 PIN, LARGE, PANEL, 1 mm
04-116489 2 PIN, LARGE, PANEL, 1.5 mm

3 369704A1 4 SCREW, BOLT hex head, M 12 x 45
97-020047 32 WASHER, 13x28x 3
829-1412 12 NUT, M12, CI 10, hex, M 12

4 01-111610 1 FRAME,

5 814-12070 12 BOLT, Hex, M12 x 70, 8.8,

6 97-027862 12 BUSHING, SLEEVE, E 21 x 25

7 32525361 PIN, LARGE,

8 04-111784 ROD,

9 932477R1 PIN, M8 x 30, Slotted, roll, 8 x 30

10 04-034774
11 04-111799
12 03-111788
13 32521003
14 04-114735
15 04-114729
16 931170R1
17 04-114725
18 04-101112
19 190003871339
20 01167692
21 01148021

SPRING, pressure
HOOK,

DIPPER, LEVER

CAB FLOOR, PLATE
BEARING, HEAD linkage
SPACER,

BOLT, Hex, M12 x 80, 8.8, BOLT hex head, M 12 x 80
STOP, rubber

WASHER, 17 x35x 6
NUT, hex, M 16
DAMPER, vibration
DAMPER, vibration

22 32518627 SLEEVE,

23 814-12130 BOLT, Hex, M12 x 130, 8.8, BOLT hex head, M 12 x 30
FE4007 WASHER, 13
829-1412 NUT, M12, CI 10, hex, M 12

24 03-122888
25 04-092881
26 932671R1
27 97036535
28 04-116619
29 00-121110
30 04-111719
31 614-10030
97-026504
32 04-114736
33 04-114741
97-020047

RETAINER, HOLDER
PIN, LARGE,

PIN, M6 x 30, Slotted, roll, 6 x 30
PIN, LINCH, 5x 32

HALF BUSH,

STIRRUP, ASCENT
PLATE, LARGE,

BOLT, Hex, M10 x 30, 8.8,
WASHER, 10.5x25x 2.5
SPACER,

PIN, SMALL, NUT
WASHER, 13 x 28 x 3

34 03111792 STIRRUP, BOW
35 931295R1 SCREW, M10 x 25, 4.6, saucer, M 10 x 25
36 03-113169 ANGLE,

37 711-10030
38 98-045971

P NEFPNRPPPRPPNNNRPEPERPNEPEPNRPRPPRPAEAARNREDNNREDRNNNNNNNRERERREREEREREPRERE

LATCH ASSY., LOCK tailgate

BOLT, CARRIAGE, Short NK, M10 x 30, CI8.8, Full Thd, saucer, M 10 x 30




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0008 DRIVER CAB
Ref Part Number Qty Description
39 97-010213 2 SCREW, BOLT rec head, M 6 x 16
41 01-120988 1 PROTECTOR, GUARD
42 814-12140 2 BOLT, Hex, M12 x 140, 8.8,
43  04-111771 1 ANGLE,
44  814-10020 2 BOLT, Hex, M10 x 20, 8.8, Full Thd, BOLT hex head, M 10 x 20
45 614-10030 2 BOLT, Hex, M10 x 30, 8.8,
46 03-114676 1 SHEET, METAL
47 614-10025 2 BOLT, Hex, M10 x 25, 8.8, Full Thd, BOLT hex head, M 10 x 25
50 02-119445 1 GRAB RALL,
51 814-10120 1 BOLT, Hex, M10 x 120, 8.8,
51 814-10110 2 BOLT, Hex, M10 x 110, 8.8, BOLT hex head, M 10 x 110
52 614-10035 2 SCREW, Hex, M10 x 35, 8.8, Full Thd,
53 03-119443 1 GRAB RALL,
54 32520197 1 RAILASSY.,
55 614-10025 2 BOLT, Hex, M10 x 25, 8.8, Full Thd, BOLT hex head, M 10 x 25
56 03-113705 1 SUPPORT, SEAT, BASE mounting
57 97-001768 4 SCREW, saucer, M 10 x 35
04-116488 4 WASHER, PLATE, 30 x48x 3
58 03267243 1 SEAT, driver
59 614-8020 4 BOLT, Hex, M8 x 20, 8.8, BOLT hex head, 8 x 20
60 02-117849 1 HEADLIGHT, working, R.H.
61 02-117850 1 HEADLIGHT, working, L.H.
07047936 2 BULB, LAMP, 12 V., 45/40 W.
07024794 2 BULB, LAMP ball, 12 V., 21 W.
07002555 2 BULB, LAMP ball, 12 V., 5 W.
62 98-032750 1 SWITCH, IGNITION, foot
63 98-029174 1 TRUMP, HORN supertone
64 98-028594 6 REFLECTOR, yellow
65 04-116487 1 HALF BUSH,
66 FE4007 1 WASHER, D= 14
67 934898R1 1 PIN, M4 x 24, Slotted, SLEEVE dowel, 4 x 24
68 03-121128 1 ROD, LEVER
69 04-017529 1 SPRING,
70 97-058011 1 CRADLE, HEAD yoke, G 12 x 24
71 98028673 1 PIN, LARGE, ES 12 x 24
72 04-116487 1 HALF BUSH,
73 98-039910 1 SOCKET,
74 97-100018 3 SCREW, BOLT allen head, AM 5 x 35
75 04-120442 3 SWITCH, IGNITION,
76 04-120766 1 PRESSURE SWITCH, stop
77 04-120767 2 PRESSURE SWITCH,
78 04-120439 4 PRESSURE SWITCH,
79 09169902 1 DECAL, SIGNBOARD main comtrol
82 02-119366 1 PROTECTOR, GUARD
83 98-031871 2 PLUG, drain




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0008 DRIVER CAB

Ref Part Number

Qty

Description

98-032752
84 03-252286
85 98-045061
86 03-252278
87 98-045062
89 814-16140
90 614-16080
04-101112
190003871339
91 97-027860
92 03-130265
93 04-102599
94 06161674
95 97-020641
96 97-020636
97 97-008735
98 97-015472
99 04-133205
100 32518692
931171R1
895-11008
101 32529654
814-12075
829-1412

P PP DDBEAENNNRPRPRPRPPRPNNRPRPRPRPNNMNREONMNNRERREREDN

WASHER,

SOCKET/RECEPTACLE, PLUG, 12 V., 13-polig
SOCKET, 24 V., 13-polig.

PIN, ELECT TERMINAL, PLUG, 12 V., 13-polig

PIN, ELECT TERMINAL, PLUG, 24 V., 13-polig
BOLT, Hex, M16 x 140, 8.8, BOLT hex head, M 16 x 140
BOLT, Hex, M16 x 80, 8.8, Full Thd, Bolt, Hex, M16 x 80, 8.8, Full Thd
WASHER, D=17 x D= 35

NUT, hex, M 16

BUSHING, SLEEVE, E 26 x 35

TRUSS ROD, LEVER

PIN, LARGE,

SPLIT PIN/SAFETY PIN, roll, 6 x 32

CUP, BALL, WASHER cone, D 28

DISC, WASHER spherical, C 25

SCREW, BOLT hex head, M 24 x 1.5 x 120

NUT, hex, M 24 x 1.5

PRESSURE SWITCH,

COVER,

BOLT, Hex, M8 x 16, 8.8, BOLT hex head, M 8 x 16
WASHER, M8 x 16 x 1.6, 8.4

LATCH, BAR locking

BOLT, Hex, M12 x 75, 8.8, BOLT hex head, M 12 x 75
NUT, M12, CI 10, hex, M 12




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0012 STEERING

O—
Qe

)¢
O N

—@

@____..o_. <
@_—‘/G —®

14|

()7)e)
LY ! I ‘
R

S—@




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0012 STEERING

Ref Part Number

Qty

Description

98-032501
829-1316
97-022014
878-10810
98-032502
98-032503
98-042213
98-041156
98-032505
10 98-032506
12 98-032507
13 98-032508
14 614-8020
15 97-022010
16 895-11008
17 98-032509
18 98-032510
19 98-032511
20 98-032512
21 98-032513
22 98-032514
23 98-032515
24 98-032517
25 98-032516
28 614-8020
97-022010
825-1408
29 98-032516
30 628-8020
31 97-022010
32 98046205
33 98-046365
34 98-032520
35 98-046577
35 98-046496
36 98-032729
37 98-032730
38 98-039719

O 00 NO Orlh WD -

P PP RPRRPPRPRPPAMNP AN RRPRPERPRPPEPNNARPRRPRPREPREPRPREPRPREPREPRERPRRERLRLR

COVER, PROTECTIVE,

NUT, M16, CI 10, hex, M 16

SNAP RING, WASHER lock, VSK 16

SET SCREW, Hex Soc, M8 x 10 Cup Pt, threaded, M 8 x 10
RING, LOCKING, set

KNOB,BALL, HANDLE turning, Part of Steering Wheel P/N 98-042213
IDLER, STEERING, WHEEL, Includes: Ref. 6

KEY, BUCKET TOOTHRT, A5x 8 x 30

STEERING COLUMN,

SUPPORT, HOLDER

BUSHING,

STEERING COLUMN,

BOLT, Hex, M8 x 20, 8.8, BOLT hex head, M 8 x 20

SNAP RING, WASHER lock, VSK 8

WASHER, M8x 16 x 1.6, B 8.4

SPINDLE,

WASHER,

BUSHING,

WASHER,

ROCKER, LEVER

SPRING, TENSION,

SHIN, BRACKET

SUPPORT, COLUMN lower steering

BELLOWS,

BOLT, Hex, M8 x 20, 8.8, BOLT hex head, M 8 x 20

SNAP RING, WASHER lock, VSK 8

NUT, M8, CI 8,

BELLOWS, TUBE

BOLT, Hex, M8 x 20, 10.9, Full Thd, BOLT hex head, M 8 x 20
SNAP RING, WASHER lock, VSK 8

NO DESCRIPTION, STEERING hydrast.

STEERING COLUMN, upper

COVER,

CLUSTER, INSTRUMENT, multipurpose, Mammut 6900 and 7400
CLUSTER, INSTRUMENT, multipurpose, Mammut 7800
SWITCH, IGNITION, blinker

SWITCH,

SWITCH, SIGNAL warning




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0014 AUTOMATIC STEERING WHEEL

83 55537677175

52—
@ PR~
% 56 80 N




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0014 AUTOMATIC STEERING WHEEL

Ref Part Number Qty Description
1 97-083006 1 FITTING, ADAPTER, EVL 12- L OMDK
2 98-042265 1 FITTING, ADAPTER
3 03-119528 1 RETAINER, HOLDER
4 614-10025 2 BOLT, Hex, M10 x 25, 8.8, Full Thd, BOLT hex head, M 10 x 25
5 97-083114 3 FITTING, ADAPTER, XSV 12- L
6 03243574 1 HOSE, NW 10 x 3300
7 190003559514 NUT, TUBE, swivel, AL 12
98-046749 GASKET, RING cutting, L 12
98-046755 PLASTIC RING, L 12K
8  98-043605 3 CLAMP,D=12
9  98-043606 3 COVER, PLATE
10 614-6020 6 BOLT, Hex, M6 x 20, 8.8, BOLT hex head, M 6 x 20
11 03243670 2 HOSE, NW 10 x 2400
12 98-039753 4 CLAMP, double, D=20/20
13 98-039595 2 COVER, PLATE
14 814-8080 2 BOLT, Hex, M8 x 80, 8.8, BOLT hex head, M 8 x 80
15 98-046204 1 VALVE, CONTROL, STEERING hydrost.
16 97-080289 4 FITTING, ADAPTER, XGE 12- LM
17 02-119518 1 TUBE ASSY., normal, D=15x 1170 mm
03243775 1 TUBE ASSY., all wheel, D=15 x 1615 mm
18 97-080013 NUT, swivel, AL 15
98-046750 GASKET, RING cutting, L 15
98-046756 PLASTIC RING, L 15K

19 97-080279
20 09-130629
09-121529
21 98-039666
22 98-039667
23 614-6035
24 04-062255
25 09-119559
26 03243822
27 97-080268
28 03242950
30 190003559488
33 97-083092
34 09-121527
45 98-043529
46 98-031379
47 98-031380
48 98-043530
49 98-031382
50 98-031383
51 98-031384
52 98-031385

FITTING, ADAPTER, XG 15- L

TUBE, ASSY. normal, D= 15 x 1026 mm

TUBE ASSY., all wheel, D=15 x 463 mm

CLAMP, D=15

COVER, plate

BOLT, Hex, M6 x 35, 8.8, Full Thd, Bolt, Hex, M6 x 35, 8.8, Full Thd
HOSE, NW 12 x 790

TUBE ASSY., PIPE, D=12 x 1743 mm

TUBE ASSY., PIPE, D= 12 x 1788 mm
RESTRICTOR, ADAPTER flow, KOR 12/10- L OMDK
HOSE, NW 8 x 750

CONNECTOR, HYD., COVER locking, GE 10- LM
FITTING, STUB, XW 15- L

TUBE ASSY., PIPE, 15 x 1205 mm

SHOCK ABSORBER, EQUALIZER

RETAINER, HOLDER

SHOCK ABSORBER, METAL

POPPET, VALVE,

SWITCH, IGNITION, foot

POTENTIOMETER, SYSTEM synchron.

LATCH, PEDALS, KNOB control
POTENTIOMETER,

PP FRPPRPFRPOFRPRPPRPFPNENRPRPPPRPORNDNPRERPR




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0014 AUTOMATIC STEERING WHEEL

Ref Part Number Qty Description
53 877-3066 SET SCREW, Hex Soc, M6 x 6, Flat Pt, threaded

54 98-031387 PLATE,

55 98-031388 GROMMET,

56 98-031389 COWL, COVER

57 98-031390 LEVER,

58 98-021311
59 04-122046
60 97-005914
61 97-080487
62 190003559494
63 97-083006
64 97-080488

PIN, ELECT TERMINAL, PLUG, 2- polig
SOCKET/RECEPTACLE, 2- polig
SCREW, BOLT hex head, M 8 x 30
FITTING, ADAPTER, XGE 12- LR
CONNECTOR, HYD., ADAPTER, L 15 R
FITTING, ADAPTER, EVL 12- L OMDK
FITTING, ADAPTER, XGE 12- L

68 04-120472 RELAY,
70 P32529 SCREW, BOLT allen head, AM 4 x 16
71 04-120445 SWITCH,

98-032142 INSERT,

74 930775R1
75 98-021109

BOLT, Hex, M6 x 10, 8.8, Full Thd, BOLT hex head, M 6 x 10
JOINT, angle, AS 10

895-11006 WASHER, M6, 6.6
76 98-039860 THREADED ROD,
77 825-1406 NUT, M6, CI 8,
80 98-031398 PIN, ELECT TERMINAL, INSERT
81 98-031399 HOUSING,

82 98-031400
83 04-120407
84 98-039910
85 98-003817
86 97-100018
87 04-120644
88 98-031470
90 97-005914

SCREW, ADAPTER

CONNECTOR, TERMINAL, CABLE
SOCKET, 7- polig

PIN, ELECT TERMINAL, PLUG, 7- polig
SCREW, BOLT allen head, AM 5 x 35
UNION, LINE connection, F. MG 43 Z

PIN, ELECT TERMINAL, PLUG, 4- polig
SCREW, BOLT hex head, all wheel, M 8 x 30

930351R1 BOLT, Hex, M8 x 70, 8.8, BOLT hex head, normal, M 8 x 70
91 04-122509 RETAINER, HOLDER all wheel
04-073475 PLUG, normal

92 931171R1
93 04-106236
94 814-10160
95 04-050057
96 04-106239
04-100708
97 04-111589
137 03243726
140 03442628

BOLT, Hex, M8 x 16, 8.8, BOLT hex head, M 8 x 16
SHIN, BRACKET

BOLT, Hex, M10 x 160, 8.8, BOLT hex head, M 12 x 45
SPACER,

SHIN, BRACKET all wheel

SUPPORT, BRACKET normal

SPACER,

HOSE, NW 10 x 2400

HOSE, NW 8 x 970

P PP RPRPNNNNPNNRPPRPDDMRARERRPRPNNNRPPRPRPRPRPERPNNRPRPRPNOORRPNNRRPRPNRPNNRRRREREREDRN




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0018 FRONT AXLE




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0018 FRONT AXLE
Ref Part Number Qty Description
1 01-130180 1 AXLE, FRONT,
2 98-042464 1 TRANSMISSION, SELECTOR gear box
3 03-121760 1 SUPPORT, BRACKET gear box, R.H.
4 03-121761 1 SUPPORT, BRACKET gear box, L.H.
5 614-12040 12 BOLT, Hex, M12 x 40, 8.8, Full Thd,
97022012 12 SNAP RING, WASHER lock, VSK 12
6 614-16060 4 BOLT, Hex, M16 x 60, 8.8, Bolt, Hex, M16 x 60, 8.8
04-101112 8 WASHER, D= 35
06242097 4 NUT, hex, NM 16
7 97032222 2 SPLIT PIN/SAFETY PIN, roll, 10 x 32
8 06161674 2 SPLIT PIN/SAFETY PIN, roll, 6 x 32
11 98-039645 2 SHAFT,
13 97-031732 2 KEY,14x9x75
14 98-043084 2 RING, GUIDE, BUSHING profile
15 03637285 2 NIPPLE, LUBE, FITTING grease, AM 6 x 1
16  98-039644 4 WASHER,
17 933946R1 4 SNAP RING, RING snap, A 45
18 98046694 1 REDUCER, DRIVE final, R.H.
19 97007921 16 SCREW, BOLT allen head, M 20 x 60
97-022016 16 SNAP RING, WASHER lock, VSK 20
20 97032224 2 SPLIT PIN/SAFETY PIN, roll, 10 x 40
21 932234R1 2 PIN, M6 x 40, Slotted, M6 x 40, Slotted
23 97002916 12 SCREW, BOLT hex head, M 16 x 60
04-101112 24 WASHER,
06242097 12 NUT, safety, M 16
24 97-002938 4 SCREW, BOLT hex head, M16 x 180
06242097 4 NUT, safety, M 16
04-101112 4 WASHER,
06562183 4 WASHER, 17
25 01403728 1 WHEEL ASSY., L.H., 800/65 R 32, Includes: Ref. 26, 27
01403736 1 WHEEL ASSY., R.H., 800/65 R 32, Includes: Ref. 26, 27
26 01403898 2 TIRE, RUBBER, 800/65 R 32 TL, Part of Wheel Assy. P/N 01403728, Part of Wheel Assy. P/N
04029623, Part of Wheel Assy. P/N 01403736
04005970 2 RUBBER, VALVE, TR415
27 01403865 2 RIM, DW 27 A x 32 ET, Part of Wheel Assy. P/N 04029623, Part of Wheel Assy. P/N 01403736, Part
of Wheel Assy. P/N 01403728
25 04029623 1 WHEEL, ASSY. L.H., 28LR26, Includes: Ref. 26, 27
04029623 1 WHEEL, ASSY. R.H., 28LR26, Includes: Ref. 26, 27
26 98-043698 2 TIRE, RUBBER, TIRE, 28LR26, 155 A8 R
98-039378 2 HOSE, TUBE, 9525
27 98-039379 2 RIM, DW 25 x 36
30 98045911 1 DRIVE ASSY., SELECTOR gear box
31 98-046143 1 DRIVE/STEERING AXLE, DRIVE steering axle
34 03-111800 1 SHAFT, LONG, SHAFT pto
38 97005912 16 SCREW, BOLT hex head, 8 x 25




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0018 FRONT AXLE

Ref Part Number Qty Description
97019650 16 NUT, hex, M 8

39 97-022100 16 NUT, H 22

40 98-047351 1 RING, GUIDE, BUSHING

41 98-046693 1 REDUCER, DRIVE final, L.H.

42 98046385 2 YOKE, FLANGE

43 98-046386 2 UNIVERSAL JOINT, CROSS journal

44 98046389 1 SHAFT,

45 98-046390 1 JAW, YOKE

46 97043376 2 O-RING, 140 x 3

47 03221260 1 FLANGE, int.

48 614-12090 4 BOLT hex head, M 12 x 90

49 03652067 1 BEARING, 6207

50 03253551 1 GASKET, SEAL

51 614-10030 10 BOLT, Hex, M10 x 30, 8.8,

52 643503N2 1 FLANGE,

53 06103665 1 VANEUM GAUGE, PLUG screw, AM 18 x 1.5

54 04101608 1 GASKET, SEAL, A 18 x 22




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0020 SELECTOR GEAR BOX NORMAL DRIVE




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0020 SELECTOR GEAR BOX NORMAL DRIVE

Ref Part Number Qty Description

7 98-042464
11 03683346
12 03223185
13 01118098
14 03223193
15 03222424
16  892-11012
17 877-50816
18 614-10025
19 892-11010

TRANSMISSION, SELECTOR gear box

BEARING, ROLLER, Ni 307 Ecp

SHAFT, DRIVE, intermediate

RING, PACKING, SEAL, AS20x 30 x 7

ROD, shift, long, 340 mm

PIN, LARGE, 12H 11 x 11 x 25

WASHER, LOCK, M12, 12

SET SCREW, Hex Soc, M8 x 16, Dog Pt, threaded, M8 x 16 45 H
BOLT, Hex, M10 x 25, 8.8, Full Thd, hex head, M 10 x 25
WASHER, LOCK, M10, 10

20 98-042987 COVER,
21 98-042988 GASKET, SEAL
22 06161721 PIN, roll, 3.5 x 36

23 838-5636
24 98-029410
25 06109767
26 800-1142
27 03223232
28 03223208
29 03223216
30 98-042989
31 03683362
32 97-042192
33 03683354
34 933283R1
35 03223265
36 03223273
37 03221264
38 03683354
39 98-029428
40 933076R1
41 03223304

PIN, M6 x 36, Slotted, 6 x 36

FORK, SHIFTER, section

SCREW, PLUG, M 10 x 10

RING, SNAP, M42, Ext, 42 x 1.75
SLIDER, GEAR twin, Z=21/33

ROD, shift, long, 328 mm

FORK, SHIFTER,

SHAFT, main

BEARING, ROLLER, Ni 2208 Ecp
SEAL, 35 x 62 x 10

BEARING, ROLLER, Ni 207 Ecp
CIRCLIP, M45, Ext, RING snap, 45 x 1.75
GEAR, sliding, Z= 44

PINION, GEAR twin, Z= 26/38

GEAR, IDLE, intermediate, Z= 23
BEARING, ROLLER, Ni 2207 Ecp
SPACER, 63x71,9x2.8

SNAP RING, M72, Int, RETAINER, J 72
PIN, LARGE, AXLE intermediate

42 03223312 BREATHER,

03289458 SCREW, BOLT rec head, M 8 x 20
44 98-029447 WASHER, A 8
45 03223320 COVER,

46 03223337
47 03223345
48 933975R1
49 03223353
50 614-6025

51 03222850
52 03223361
53 03222416
43  627-8025

GASKET, SEAL

SPRING, COMPRESSION, pressure

BALL, 14mm Dia, 14

LINE, PLATE oil wiper

BOLT, Hex, M6 x 25, 8.8, BOLT hex head, M 6 x 25
WASHER, S 6

HOUSING, gear box

PLUG, screw, M 24 x 1.5

BOLT, Hex, M8 x 25, 10.9, hex head, M 8 x 25

O R P NOMNNEPNOMNNRPRPRPRORRPRPRPREPNRPPPRPORPRPRRPPREPREPPREPRPEPNNRPREPOODRNNDNRENIERELRPRE




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0022 DIFFERENTIAL




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0022 DIFFERENTIAL

Ref Part Number Qty Description

1 03222658 SHIELD, FLANGE brake, R.H.

2 03222666 SEAL, 48x 72 x12

3 98-042991 GASKET, SEAL, 166 x 216 x 0.3
4 03222682 SHIM, SPACER, 128 x 139.9x 0.1
5

6

7

N SRS

97060119 2 BEARING, 6018
03222713 1 FLANGE, YOKE
03222721 2 CROWN WHEEL, WHEEL bevel
8 933167R1 2 RING, M42, Int, RETAINER, J 42
10 03221266 2 SUN GEAR, bevel, Z= 14
11 03221267 2 BEARING LINER, BUSHING
12 932292R1 1 PIN, M6 x 50, Slotted, roll, 6 x 50
13 838-51050 1 PIN, M10 x 50, Slotted, roll, 10 x 50
14 98-029403 1 AXLE, DIFF., SHAFT differential
15 03222770 1 HOUSING, differential
16 06161738 2 PIN, roll, 13 x 30
17 932477R1 2 PIN, M8 x 30, Slotted, roll, 8 x 30
18 03221268 1 SLEWING RING, WHEEL crown, Z= 57
19 03222795 1 GASKET, SEAL, 142 x 195x 0.3
20 03222801 1 SHIELD, FLANGE brake, R.H., L.H.
21 97022012 12 SNAP RING, WASHER lock
22 614-12040 12 BOLT, Hex, M12 x 40, 8.8, Full Thd,
23 627-12030 10 BOLT, Hex, M12 x 30, 10.9, BOLT hex head, M 12 x 30

24 03222818 8 SAFETY NUT, hex, VM 10

25 06307057 8 SCREW, BOLT hex head, M 10 x 160

26 97-013680 6 SCREW, BOLT allen head, M 10 x 20

27 03222826 4 BEARING LINER, BUSHING all wheel

30 635881N1 1 SUN GEAR, bevel, all wheel

31 98-029885 1 BEARING LINER, BUSHING all wheel

32 03222787 1 SLEWING RING, WHEEL crown, all wheel
41 03222690 SHIM, SPACER, 128 x 139.9 x 0.2

42 03222705 SHIM, SPACER, 128 x 139.9x 1.0

43 03222867 2 WASHER, THRUST, all wheel




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0024 SELECTOR GEAR BOX 4- WHEEL DRIVE




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0024 SELECTOR GEAR BOX 4- WHEEL DRIVE

Ref Part Number

Qty

Description

1 98045911
2 97-013680
3 06454934
4 03223160
5 03223177
7 03683346
8 03223185
9 01118098
10 03223193
11 03223208
12 838-5635

13 06161721
14 03223216
15 03223224
16 06109767
17 933088R1
18 03223232
19 933029R1
20 03223240
21 03223257
22 03683354
23 933283R1
24 03223265
25 03223273
26 98-046087
27 03683362
28 03223298
29 03683370
31 933076R1
32 03223304
34 03223312
35 627-8025

36 892-11008
37 03223320
38 03223337
39 03223345
40 933975R1
41 03223353
42  614-6025

43 03222850
44 03223361
45 03222416

P RPNNNPEPNNRPRP PR OORRPRPRPREPRPREPRPPRPORPRRPRREPPREPREPREPREPRPNNRPEPNRPRERRERWWLE

DRIVE ASSY., SELECTOR gear box
SCREW, BOLT allen head, M 10 x 20
WASHER, LOCK, 10

FLANGE,

GASKET, SEAL

BEARING, ROLLER, NJ 307
SHAFT, DRIVE, intermediate

RING, PACKING, SEAL, AS20x 30 x 7
ROD, shift, 340 mm

ROD, shift, 328 mm

PIN roll, 6 x 36

PIN, roll, 3.5 x 36

FORK, SHIFTER,

FORK, SHIFTER, SECTION
SCREW, PLUG,M10x 1

CIRCLIP, M50, Ext, RING snap, A 42
SLIDER, GEAR twin, Z=21/33
SNAP RING, M35, Ext, A 35

SEAL, 35 x 62 x 14

CENTERING RING,

BEARING, ROLLER, NJ 207 Ecp
CIRCLIP, M45, Ext, RING snap, A 45
GEAR, sliding, Z= 44

PINION, GEAR twin, Z= 26/38
SHAFT, main, 377 mm

BEARING, ROLLER, NJ 2208 Ecp
GEAR, IDLE, intermediate, Z= 23
BEARING, ROLLER, HJ 2207 Ecp
SNAP RING, M72, Int, RETAINER, J 72
PIN, LARGE, AXLE intermediate
BREATHER,

BOLT, Hex, M8 x 25, 10.9,
WASHER, LOCK, M8,

COVER,

GASKET, SEAL

SPRING, COMPRESSION,

BALL, 14mm Dia,

LINE, PLATE oil wiper

BOLT, Hex, M6 x 25, 8.8,

WASHER, S 6

HOUSING, gearbox

PLUG, screw, M 24 x 1.5




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0026 STEERING AXLE DRIVE |




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0026 STEERING AXLE DRIVE |

Ref Part Number Qty Description

1 892-11012 1 WASHER, LOCK, M12, A 12

2 98-039935 1 SCREW, BOLT dowel, M 10 x 11.5 x 45

3 03223386 1 GASKET, SEAL

4 98-029395 8 WASHER, LOCK, A 10

5 614-10045 4 SCREW, Hex, M10 x 45, 8.8, Full Thd, BOLT hex head, M 10 x 45
614-10030 4 BOLT, Hex, M10 x 30, 8.8,

6 98-046143 1 DRIVE/STEERING AXLE, I +1I

7 97-014663 1 SCREW, BOLT,M 12

S 98-043007 1 BREATHER,

9  98-046092 1 HOUSING, gear box

10 98-046093 1 RING, GUIDE, BUSHING

11 97-020481 SHIM, SPACER, 62 x 72 x 0.1
97-020482 SHIM, SPACER, 62 x 72 x 0.3
97-020483 SHIM, SPACER, 62 x 72 x 0.5

12 190003326121 1 BEARING, CONE, 32207

13 98-046094 1 SHAFT, DRIVE, intermediate, 300 mm

14 06655026 1 WASHER, 45x55x 3

15 98-046095 1 BUSHING,

16 98-046096 1 GEAR-SET, bevel

17 97-060904 1 BEARING, ROLLER, 33208

18 97-020484 SHIM, SPACER, 68 x 80 x 0.1
97-020485 SHIM, SPACER, 68 x 80 x 0.3
97-020486 SHIM, SPACER, 68 x 80 x 0.5

19 98-046097 1 COVER, gear box
20 97-042303 1 SEAL,A40x62x7
21 933029R1 1 SNAP RING, M35, Ext, RING snap, A 35
22 98-029395 6 WASHER, LOCK, A 10
23 905337R1 6 SCREW, Hex Soc Hd, M10 x 30, 8.8, BOLT allen head, M 10 x 30
24 98-029396 2 PLUG, screw,M 24 x 1.5
25 905337R1 6 SCREW, Hex Soc Hd, M10 x 30, 8.8, BOLT allen head, M 10 x 30
962-10035 6 SCREW, Hex Soc Hd, M10 x 35, 10.9, BOLT allen head, M 10 x 35
26 98-029395 8 WASHER, LOCK, A 10
27 98-046098 1 CASE, HOUSING clutch
28 97-060906 2 BEARING, ROLLER, 33210
29 97-043401 1 O-RING, 165x 4
30 6006816M1 1 PLUG, PLUG screw, M10x 1
31 03223538 SPACER, 180 x 234 x 0.1
98-046100 SPACER, 180 x 234 x 0.3
98-046101 SPACER, 180 x 234 x 0.5
03223554 SPACER, 180 x 234 x 1.0

32 98-046103 1 BEARING LINER, BUSHING




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0028 STEERING AXLE DRIVE I




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0028 STEERING AXLE DRIVE I

Ref Part Number Qty Description
1 814-12030 1 BOLT, Hex, M12 x 30, 8.8, BOLT hex head, M 12 x 30
2 98-046104 1 DISC, WASHER

3 98-046105 1 HOUSING, HUB

4 97-042161 1 SEAL,A55x72x8

5 97-043116 1 O-RING,35x 2.5

6 ST205A 1 BEARING, BALL, 6207

7 97-080471 1 FITTING, ADAPTER,L 8 M

8 98-046106 1 COVER,

9 838-1626 2 PIN, M6 x 26, Slotted, roll, 6 x 26

10 97-043356 1 SEAL, O-RING, 120 x 4

11 97-043401 1 O-RING, 165x 4

12 98-046107 1 PISTON, ROD

13 03224748 2 WASHER, AS 100135

14 98-046109 1 BEARING, NEEDLE, CAGE, AXK 100135
15 98-046110 1 PLATE, THRUST,

16  97-020915 2 RING,A8

17 98-046111 1 PIN, dowel

18 98-046112 1 DRIVE DOG, CARRIER

19 98-046113 1 PIN, dowel

20 98-046114 15 SPRING, COMPRESSION, pressure

21 934286R1 NUT, M8 x 1.25, Thin, hex, VM 8

22 614-8025 BOLT, Hex, M8 x 25, 8.8,

23 905337R1 SCREW, Hex Soc Hd, M10 x 30, 8.8, BOLT allen head, M 10 x 30
962-10035 SCREW, Hex Soc Hd, M10 x 35, 10.9, BOLT allen head, M 10 x 35

24 98-029395
25 98-046115
26 98-046116
27 03223691

28 97-022260
29 97-034100
30 98-046530
31 97-020315
32 98-046119
33 98-046120

WASHER, LOCK, A 10

WASHER, PLATE int. thoothed
PLATE, DRIVEN, out thoothed
DISC, WASHER thrust

WASHER, 100 x 120 x 3.5

CIRCLIP, RETAINER, A 100
SLOTTED NUT, grooved, M 42 x 1.5
WASHER, 42 x 57 x 2.5

WASHER, THRUST, 75x 110 x 2.5
DRIVE DOG, CARRIER

P PP PP P PEFP WWOoER 00 o




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0030 FINAL DRIVE




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0030 FINAL DRIVE
Ref Part Number Qty Description
1 98-046693 1 REDUCER, DRIVE final
2 03222875 2 COVER, PROTECTIVE,
3 932267R1 2 PIN, M8 x 60, Slotted, roll, 8 x 60
06161754 2 PIN, roll, 5x 60
4 03222883 2 NUT, castle, M42x 1.5
5 03222891 2 SPACER, RING, intermediate
6 97061259 2 BEARING, ROLLER, 30310
7 800-21110 2 RING, SNAP, M110, Int, RETAINER, J 110
8 97-020291 SHIM, SPACER, 50 x 62 x 1
9 03222906 2 SEAL, OIL, RING
10 03222914 2 PINION, GEAR spur, Z=98
11 800-5180 2 RING, SNAP, M80, Ext, Hvy, A 80
12 2304/00150 2 CIRCLIP, M150, Int, RETAINER, J 150
13 97-060769 2 BEARING, ROLLER, 33020
14 03222922 2 SPACER, RING, intermediate
15 03000930 2 SEAL, 110x150x 15
16 03222947 16 STUD, PLUG wheel
17 03222955 2 WHEEL SHAFT, WITH PIN, D= 100
18 97-022100 16 NUT,
20 03222971 2 COVER,
21 892-11012 34 WASHER, LOCK, M12, 12
22 627-12030 34 BOLT, Hex, M12 x 30, 10.9, BOLT hex head, M 12 x 30
23 01118120 2 RING, PACKING, SEAL, AS50x65x8
24 827-10025 10 BOLT, Hex, M10 x 25, 10.9, Full Thd, BOLT hex head, M 10 x 25
25 892-11010 10 WASHER, LOCK, M10, 10
26 03222988 2 COVER,
27 03222996 SHIM, SPACER, 68 x 79.5 x 0.5
03223007 SHIM, SPACER
03223015 SHIM, SPACER
28 97-060761 2 BEARING, ROLLER, 33010
29 03223023 2 SHAFTED PINION, Z=13
30 97062552 2 BEARING, ROLLER, 32208
31 03223031 2 SPACER,
32 98-043083 1 SHAFT HOUSING, HOUSING axle, L.H.
33 03222416 2 PLUG, screw,M24x 1.5
35 03637285 2 NIPPLE, LUBE, FITTING grease, H1.6x 1
36 933283R1 4 CIRCLIP, M45, Ext, RING snap, A 45
37 98-043084 2 RING, GUIDE, BUSHING profile
38 98-039644 4 WASHER, 45 x 65 x 0.75
39 00645657 16 WASHER lock, C 22.5




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0032 STEERING TYPE AXLE




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0032 STEERING TYPE AXLE

Ref Part Number Qty Description

1 01-123220 1 AXLE, STEERING, BEAM, Includes: Ref. 2, 5, 6

2 98-028177 4 BUSHING, 44 x 40 x 30, Part of Axle Beam P/N 01-123220

5 97-034492 4 CIRCLIP, SPACER, Part of Axle Beam P/N 01-123220

6 98-021972 4 BUSHING, 50 x 55 x 55, Part of Axle Beam P/N 01-123220

7 03617056 4 NIPPLE, LUBE, FITTING grease, AM 8 x 1

8 32518563 1 KNUCKLE ASSY., steering, L.H., Includes: Ref. 9, 10, 12, 13, 14, 15, 16, 17, 18

9 98-046838 2 HUB, wheel, Part of Steering Knuckle P/N 32518563, Part of Steering Knuckle P/N 32518596

10 98-046312

12 98-046837
13 98-046836

14 98-046835

15 03670952

16  97-062531

17 98-046834
18 09-128007
19 32518596
20 09-128008
21 04-105734
22 04-061214
23 932470R1
24 614-10025

242763N1
25 04-123110
26 98-010199
27 97-022101
28 03-121909
29 04-121908
30 614-10030

242763N1
35 32523415
36 829-1316
37 31-399322
38 98-046702
40 98-029036
100 04-029584

04-029592
101 98-036263
102 98-046376

98-036264
100 04-029648

NP NN ERPRFRPEDN N

[EEN
D

P NN ERPEPEPEEREPRRPEPEPNNMNNNBEPBRDNDPRE

PIN, LARGE, PLUG wheel, M 18 x 1.5, Part of Steering Knuckle P/N 32518563, Part of Steering
Knuckle P/N 32518596

CAP, wheel, D= 90, Part of Steering Knuckle P/N 32518563, Part of Steering Knuckle P/N 32518596
PIN, SPLIT (COTTER), , Part of Steering Knuckle P/N 32518563, Part of Steering Knuckle P/N
32518596

NUT, castle, M 39 x 1.5, Part of Steering Knuckle P/N 32518563, Part of Steering Knuckle P/N
32518596

BEARING, ROLLER, outside, 32210, Part of Steering Knuckle P/N 32518563, Part of Steering Knuckle|
P/N 32518596

BEARING, ROLLER, inside, 30213, Part of Steering Knuckle P/N 32518563, Part of Steering Knuckle
P/N 32518596

WASHER, , Part of Steering Knuckle P/N 32518563, Part of Steering Knuckle P/N 32518596
SHAFT ASSY., AXLE stub, loose, L.H., Part of Steering Knuckle P/N 32518563

KNUCKLE ASSY., steering, R.H., Includes: Ref. 9, 10, 12, 13, 14, 15, 16, 17, 20

SHAFT ASSY., AXLE stub, loose, R.H., Part of Steering Knuckle P/N 32518596

DISC, pressure, 3 mm

CROSSMEMBER, WASHER, 8 mm

PIN, M6 x 20, Slotted, roll, 6 x 20

BOLT, Hex, M10 x 25, 8.8, Full Thd, hex head, M 10 x 25

RING ASSY., WASHER lock, VSK 10

TIE ROD, 2030 mm

COUPLING, BALL joint, AH 61-1 35/25

NUT, wheel, H 18 - 10

PIN, LARGE, 428 mm

PLATE, LARGE,

BOLT, Hex, M10 x 30, 8.8,

RING ASSY., WASHER lock, VSK 10

SCREW, STOP

NUT, M16, CI 10, hex, M 16

SUPPORT, DRAWBAR, BOW

SCREW, BOLT hex head, M 16 x 70

SCREW, NUT hex, M 16

WHEEL, ASSY., 500/60 - 22.5, L.H., Includes: Ref. 101, 102

WHEEL, ASSY., 500/60 - 22.5, R.H., Includes: Ref. 101, 102

TIRE, RUBBER, 500/60 - 22.5 Impl. 8 PRT 421, Part of Wheel Assy. P/N 04-029584 and 04-029592
RIM, 16 - 22.58 - hole, Part of Wheel Assy. P/N 04-029584 and 04-029592

HOSE, TUBE, 500 22.5 TR 218

WHEEL, ASSY.,16/70 - 24 MPT, L.H., Includes: Ref. 101, 102




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0032 STEERING TYPE AXLE

Ref Part Number Qty Description

100 04-029656 1 WHEEL, ASSY.,16/70 - 24 MPT, R.H., Includes: Ref. 101, 102

101 98-045981 2 TIRE, RUBBER, 16/70 - 24 MPT 14 PR, Part of Wheel Assy. P/N 04-029648 and 04-029656

102 98-046335 2 RIM, 13.00 - 24, 8 hole, Part of Wheel Assy. P/N 04-029648 and 04-029656

100 04-029607 1 WHEEL, ASSY., 16.9 R 24 AS, L.H., Includes: Ref. 101, 102

100 04-029615 1 WHEEL, ASSY., 16.9 R 24 AS, R.H., Includes: Ref. 101, 102

101 98-045977 2 TIRE, RUBBER, 16.9 R 24, 134 A 8 AS - radial, Part of Wheel Assy. P/N 04-029607 and 04-029615

102 98-046601 2 RIM, 15L x 24, 8 hole ET - 35, Part of Wheel Assy. P/N 04-029607 and 04-029615
98-045978 2 HOSE, TUBE, 24 UT

100 04-029568 1 WHEEL, ASSY., 540/65 - R 24, L.H., Includes: Ref. 101, 102

100 04-029576 1 WHEEL, ASSY., 540/65 - R 24, R.H., Includes: Ref. 101, 102

101 98-046373 2 TIRE, RUBBER, 540/65 - R 24, Part of Wheel Assy. P/N 04-029568 and 04-029576

102 98-046601 2 RIM, W15 - LX 24, Part of Wheel Assy. P/N 04-029568 and 04-029576




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0034 STEERING AXLE WITH PLANETARY GEAR




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0034 STEERING AXLE WITH PLANETARY GEAR

Ref Part Number Qty Description
1 98-046134 1 AXLE, STEERING, BEAM ASSY.
1 98-042403 3 SEAL,243x32x15
2 97-014806 2 PLUG, screw,M24x1.5
3 03617064 1 NIPPLE, LUBE, FITTING grease, AM 10 x 1
4 98-046540 1 AXLE, STEERING, BEAM ASSY. long
5 98-046602 2 BUSHING,
6 1-33-741-022 1 RING, PACKING, 202.87 x 2.62
7 06501516 11 WASHER, SPRING, B14
8 97-106302 11 SCREW, BOLT hex head, M 14 x 50
9  98-046539 1 HOUSING, BEARING, BEAM ASSY. axle
10 98-046595 3 PLUG, screw, M 24 x 1.5
11 98-042418 2 JOINT,
12 06219797 2 NUT, hex, M30x 1.5
13 98-046564 1 TIEROD,
14 1440252X1 2 NUT,cap,M20x 15
15 006402505 2 PIN, SPLIT (COTTER), 4 x 36
16 627-12040 16 BOLT, Hex, M12 x 40, 10.9, Full Thd, hex head, M 12 x 40
17 98-046543 2 PLATE,
18 98-046544 BLOCK, SPACER
98-046545 BLOCK, SPACER
19 98-046542 2 PLATE,
20 97-013742 4 PIN, threaded, M 10 x 12
21 98-046541 4 PIN, PIVOT,
22 98-042414 4 SEAL,
23 98-042413 4 COMPOSITE RING, wearing
24 98-042412 4 BEARING, ROLLER,
25 98-046561 1 HUB, KNUCKLE steering, R.H.
98-046584 1 HUB, KNUCKLE steering, L.H.
26 614-16050 2 BOLT, Hex, M16 x 50, 8.8,
27 825-1416 2 NUT, M16, CI 8,
28 98-046566 1 GEAR-SET, bevel
29 3232727R91 1 BEARING, 31309
30 H2039808 1 BEARING, 31308
31 933077R1 1 SNAP RING, M90, Int, RETAINER, 90 x 3
32 98-042432 1 SEAL,60x90x11
33 98-042434 1 FAIRING, LIGHT, COVER
34 238780NO 1 SEAL, O-RING, 39.2x 3
35 98-046570 1 TRANSMISSION, FLANGE
36 98-043654 BLOCK, SPACER, 0.5 mm
98-043653 BLOCK, SPACER, 0.2 mm
98-043652 BLOCK, SPACER, 0.1 mm
37 98-042435 1 WASHER,
38 97-012027 1 SAFETYNUT,M20x1.5
39 98-042430 BLOCK, SPACER, 0.5 mm

98-042429 BLOCK, SPACER, 0.2 mm




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0034 STEERING AXLE WITH PLANETARY GEAR

Ref Part Number Qty Description

40 97-062579 2 BEARING, ROLLER, 32012

41 03254214 SCREW, BOLT allen head, M 10 x 45, 10.9
42 98-046567 DIFFERENTIAL, ASSY.

43 98-046569 HOUSING,

45 98-046568 GEAR-SET, bevel

[EEN
N

46 738-5524 PIN, M5 x 24, Slotted, roll, 5 x 24
49 838-51045 PIN, M10 x 45, Slotted, 10 x 45
50 838-3645 PIN, M6 x 45, Coiled, roll, 6 x 45

51 933088R1
52 98-046586
53 97-060200
54 933154R1
55  98-046326
56 98-046554
57 98-046555
58 98-046551
59 98-042423
60 98-046553
0367056
61 98-046556
62 98-046326

CIRCLIP, M50, Ext, RING, A50X2
WASHER,

BEARING, 6010 RS

SNAP RING, M80, Int, RETAINER, 80 x 2.5
SEAL, 58 x 80 x 16.5

BUSHING, LARGE, RING wearing
COUPLING, SHAFT ASSY. pto
COUPLING, SHAFT pto
UNIVERSAL JOINT, CROSS
TOGGLE, CROSS

FITTING grease, AM 8 x 1
COUPLING, SHAFT pto

SEAL, 58 x 80 x 16.5

63 1397 411004 BUSHING,

64 838-5845 PIN, M8 x 45, Slotted, SLEEVE dowel, 8 x 45
65 98-046557 BUSHING,

66 98-046558 COUPLING, SHAFT pto

67 98-046329 BUSHING,

68 98-046328 SEAL,

69 98-046849
70 98-046550
71 98-046546
72 98-046548
73 98-046585
74 98-046547
75 98-046587

CARTRIDGE, SHAFT ASSY. pto
COUPLING, SHAFT pto

FAIRING, LIGHT, COVER

DUST CAP, COVER

SEAL, 165x 195x 11.5
COMPOSITE RING, wearing
BEARING, ROLLER, 109 x 158 x 23

BNONNONNOMNNRPRPRPPRPRPRPRPRPNNRPRPRPANDERNNENNNNNONMNNOMNNNNERNRRRR

76 03221398 16 PIN, LARGE, PIN

77 98-047146 2 HUB, wheel

78 98-046590 2 RING, SPACER

79 98-046588 2 PINION, GEAR spur

80 98-046589 2 GEAR, RING, GEAR spur

81 934062R1 6 RING, SNAP, M26, Int, RING snap, 26 x 1.2
82 98-046593 6 PIN, LARGE, RING snap

83 98-046591 6 BEARING, NEEDLE, CAGE

84 98-046560 2 GEAR-SET, spur

85 98-046594 2 HUB, wheel

86 97-022101 16 NUT, wheel




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0034 STEERING AXLE WITH PLANETARY GEAR

Ref Part Number Qty Description
87 627-10035 24 BOLT, Hex, M10 x 35, 10.9, Full Thd, BOLT hex head, M 10 x 35, 10.9
88 97-013681 4 SCREW, BOLT allen head, M 10 x 20, 10.9
89 02-122562 1 CYLINDER ASSY.,
98-046502 1 KIT, GASKET, SET
97083107 2 FITTING, ADAPTER, XGE 10-LM - ED
90 3221270R91 1 BALL JOINT, JOINT ball
91 04-122258 1 COUPLING, JOINT ball
92 934070R1 1 NUT, Thin, M30 x 1.5, hex, M 30 x 1.5
93 03-121909 1 PIN, LARGE,
94 04-121908 2 PLATE, LARGE,
95 614-10030 4 BOLT, Hex, M10 x 30, 8.8,
242763N1 4 RING ASSY., WASHER lock, VSK 10
96 03-123108 1 BAIL, BOW
97 98-046702 4 SCREW, BOLT hex head, M 16 x 70
99 98-029036 4 SCREW, NUT hex, M 16
100 04-029584 1 WHEEL, ASSY., 500/60 - 22.5; L.H., Includes: Ref. 101, 102
04-029592 1 WHEEL, ASSY., 500/60 - 22.5; R.H., Includes: Ref. 101, 102
101 98-036263 2 TIRE, RUBBER, 500/60 - 22.5 Impl. 8 PRT 421, Part of Wheel Assy. P/N 04-029584 and 04-029592
102 98-046376 2 RIM, 16 - 22, 58 - hole, Part of Wheel Assy. P/N 04-029584 and 04-029592
98-036264 2 HOSE, TUBE, 500 22.5 TR 218
100 04-029648 1 WHEEL, ASSY., 16/70 - 24 MPT; L.H., Includes: Ref. 101, 102
100 04-029656 1 WHEEL, ASSY., 16/70 - 24 MPT; R.H., Includes: Ref. 101, 102
101 98-045981 2 TIRE, RUBBER, 16/70 - 24 MPT 14 PR, Part of Wheel Assy. P/N 04-029648 and 04-029656
102 98-046335 2 RIM, 13.00 - 24, 8 hole, Part of Wheel Assy. P/N 04-029648 and 04-029656
100 04-029607 1 WHEEL, ASSY., 16.9 R 24 AS; L.H., Includes: Ref. 101, 102
100 04-029615 1 WHEEL, ASSY., 16.9 R 24 AS; R.H., Includes: Ref. 101, 102
101 98-045977 2 TIRE, RUBBER, 16.9 R 24, 134 A8 AS - radial, Part of Wheel Assy. P/N 04-029607 and 04-029615
102 98-046601 2 RIM, 15L x 24, 8 hole, ET - 35, Part of Wheel Assy. P/N 04-029607 and 04-029615
98-045978 2 HOSE, TUBE, 24 UT
100 04-029568 1 WHEEL, ASSY., 540/65 - R 24; L.H., Includes: Ref. 101, 102
100 04-029576 1 WHEEL, ASSY., 540/65 - R 24; R.H., Includes: Ref. 101, 102
101 98-046373 2 TIRE, RUBBER, 540/65 - R 24, Part of Wheel Assy. P/N 04-029568 and 04-029576
102 98-046601 2 RIM, W15 - LX 24, Part of Wheel Assy. P/N 04-029568 and 04-029576




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0038 BRAKE




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0038 BRAKE
Ref Part Number Qty Description
1 03-100130 1 BRAKE, HAND, ASSY., Includes: Ref. 2, 3,4, 5, 6
2 98-029267 1 BRAKE LEVER, hand , Part of Hand Brake Assy. P/N 03-100130
3 98-041162 1 ROPE, METAL, CABLE, 2600 mm, Part of Hand Brake Assy. P/N 03-100130
4 98-022143 1 BUSHING, COVER bowden cable, 1700 mm, Part of Hand Brake Assy. P/N 03-100130
5 190000880961 1 END FITTING, EYE bracket, A 5, Part of Hand Brake Assy. P/N 03-100130
6 06187273 3 CLAMP, CLAMP cable, 5 mm, Part of Hand Brake Assy. P/N 03-100130
7 32522471 2 PEDAL, brake, Includes: Ref. 8,9, 10, 11, 12, 13, 14, 15, 16, 17, 18, 19, 20, 21, 23, 24, 25, 26, 27, 28,
28, 29, 29, 30, 30, 31, 32, 33, 34, 35, 36, 37, 38, 39, 40, 41, 42, 43, 44
04-127441 HALF BUSH, , Part of Brake Pedal P/N 32522471
9  04-064926 SHAFT, , Part of Brake Pedal P/N 32522471

10 04-064928
11 02-093516
13 03-122277
14 04-116573
15 02-116575
16  04-064943
97-025021
17 03-057580
98-045731
09-117614
18 614-8020
06116155
19 97-058009
20 98-013390
97-015308
21 03-059104
23 98-028504
24 98-028503
25 32522496
26 04-121129
27 04-116570
28 03-122283
28 04-116572
29 01-122279
29 09-121919
30 01-122280
30 09-121924
31 98-028505
32 03640746
33 931171R1
34 04-105797
35 932477R1
36 614-8020
36 614-8020
37 04-059105

P PNNNMNMNNNPEPARAPRPRPPEPNNERPERPNODNMNNDNERFERDS

O R P RPNRPNORRPRPRERENDREDN

STIRRUP, BRACKET, Part of Brake Pedal P/N 32522471

PEDAL, , Part of Brake Pedal P/N 32522471

SPRING, TENSION, , Part of Brake Pedal P/N 32522471

CABLE, SLEEVE, Part of Brake Pedal P/N 32522471

VALVE, LEVER, Part of Brake Pedal P/N 32522471

LEVER, 103 mm, Part of Brake Pedal P/N 32522471

SPRING, BELLEVILLE, WASHER, 20x 10.2 x 1

CYLINDER, MASTER, main , Part of Brake Pedal P/N 32522471

KIT, GASKET, SET, FAG

KIT, GASKET, SET, ATE

BOLT, Hex, M8 x 20, 8.8, BOLT hex head, M 8 x 20, Part of Brake Pedal P/N 32522471
NUT, hex, M 8

CRADLE, HEAD yoke, 10 x 20, Part of Brake Pedal P/N 32522471

PIN, LARGE, ES 10 x 20, Part of Brake Pedal P/N 32522471

NUT, hex, M 10

CONTAINER, CYLINDER, Part of Brake Pedal P/N 32522471

HOSE, , Part of Brake Pedal P/N 32522471

UNION, HOSE connecting, D= 13 x D=7, Meterware, Part of Brake Pedal P/N 32522471
HOSE, brake , Part of Brake Pedal P/N 32522471

VALVE, , Part of Brake Pedal P/N 32522471

BRAKE LINE, PIPE, 760 mm, Part of Brake Pedal P/N 32522471

BRAKE LINE, 249775, Part of Brake Pedal P/N 32522471

BRAKE LINE, x 249774, Part of Brake Pedal P/N 32522471

BRAKE LINE, 249775, Part of Brake Pedal P/N 32522471

BRAKE LINE, x 249774, Part of Brake Pedal P/N 32522471

BRAKE LINE, 249775, Part of Brake Pedal P/N 32522471

BRAKE LINE, x 249774, Part of Brake Pedal P/N 32522471

NUT, BOLT, M 10 x 1, Part of Brake Pedal P/N 32522471

NIPPLE, LUBE, FITTING grease, BM 8 x 1, Part of Brake Pedal P/N 32522471

BOLT, Hex, M8 x 16, 8.8, BOLT hex head, M 8 x 16, Part of Brake Pedal P/N 32522471
BELLOWS, , Part of Brake Pedal P/N 32522471

PIN, M8 x 30, Slotted, roll, 8 x 30, Part of Brake Pedal P/N 32522471

BOLT, Hex, M8 x 20, 8.8, BOLT hex head, M 8 x 20

BOLT, Hex, M8 x 20, 8.8, BOLT hex head, M 8 x 20, Part of Brake Pedal P/N 32522471
PLATE, PLASTIC, TUBE, 15 mm, Part of Brake Pedal P/N 32522471




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0038 BRAKE
Ref Part Number Qty Description
38 98-021365 6 CLAMP,, Part of Brake Pedal P/N 32522471
39 97-011613 6 SCREW, thread form., BM 5 x 16, Part of Brake Pedal P/N 32522471
40 98-032751 1 SWITCH, , Part of Brake Pedal P/N 32522471
41 932267R1 1 PIN, M8 x 60, Slotted, roll, 8 x 60, Part of Brake Pedal P/N 32522471
42 98-025682 1 SWITCH, , Part of Brake Pedal P/N 32522471
43 03-122346 1 BELLOWS,, Part of Brake Pedal P/N 32522471
44 04-119358 2 SPACER, , Part of Brake Pedal P/N 32522471
45 233426A1 2 PLUG, M10x 1, ORB, BOLT locking, M 10 x 1
97-043626 2 SEAL,A10x14x1
46 04-111785 2 HOSE, HOSE brake
98-042471 2 SPACER, PIECE intermediate
98046325 2 SUPPORT, HOLDER
47 98-042471 1 SPACER, PIECE intermediate
48 03-122284 1 BRAKE LINE, 249775
48 04-116572 1 BRAKE LINE, x 249774
49 03-122285 2 BRACKET, BASE mounting




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0040 HAND BRAKE, DISC BRAKE

41 42 43 44

ol

485.18

45

b




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0040 HAND BRAKE, DISC BRAKE

Ref Part Number Qty Description
18 97-031732 2 KEY,
19 03222096 2 BRAKE DISC,
20 98-042467 1 CALIPER, BRAKE, R.H.
98-042997 1 PACKAGE, REPAIR, KIT parts
21 98-042470 2 BREATHER, PLUG
22 98-042469 2 SCREW, BOLT hex head, M 16 x 1.5
23 98-042471 2 SPACER, PIECE intermediate
24 06377816 2 SCREW, BOLT hex head, M 16 x 1.5 x 45
25 97-022014 2 SNAP RING, WASHER lock, VSK 16
26 98-045889 1 FLANGE, R.H.
27 627-12030 10 BOLT, Hex, M12 x 30, 10.9, BOLT hex head, M 12 x 30, 10.9
28 98-045890 1 FLANGE, L.H.
29 060515741 2 COVER,
30 98-042468 1 CALIPER, BRAKE, L.H.
98-042997 1 PACKAGE, REPAIR, KIT parts
31 060515766 1 BRAKE, PAD, 4 piece
41 827-10025 4 BOLT, Hex, M10 x 25, 10.9, Full Thd, BOLT hex head, M 10 x 25, 10.9
42 03221259 1 HUB
43 62712030 1 BOLT hex head, M 12 x 30
44 03223080 1 DISC, WASHER
45 03221257 1 DRUM, BRAKE, HUB
46 800-114 1 RING snap, A14
47 03223103 1 WASHER, 14 x30x 2
48 03221258 1 CAM, BRAKE,
49 03223128 2 SHOE, BRAKE,
50 03223136 2 SPRING, TENSION,
51 03223144 1 PIN, LARGE,
52 03223152 1 PIN, LARGE,
53 877-50861 2 PIN threaded, M 8 x 16




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0042 DRIVER CAB

_@——ﬂ 18 e- 61

—_ = 62




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0042 DRIVER CAB

Ref Part Number Qty Description
32526998 1 CAB, ASSY. driver, with heating

1 01-322500 1 GLASS, CAB, PANE front

2 98-046162 1 CYLINDER, GAS, SPRING pneumatic

3 02-322505 2 GLASS, CAB, PANE rear

4 98-046163 1 RETAINER, SUPPORT mirror, L.H.

5 98-046164 1 RETAINER, SUPPORT mirror, R.H.

6  98-046165 2 MIRROR, rear view

7 01-322501 1 GLASS, PANE door

8 09-322687 1 HANDLE, GRIP with lock

9 04-357205 1 LOCK ASSY, door

10 02-322502 1 GLASS, CAB, PANE side

11 04-366776 1 GRIP,

12 04-366775 1 HOLDER,

13 32526321 1 ROOF,
98-045973 1 TIME-WATCH, CLOCK quartz

14 98-046169 3 NUT, knurled, M 6

15 98-043783 1 FILTER,

17 98-046170 1 VISOR, SUN,

18 138225A1 2 LAMP, WORK, working, R.H.

19 183162A1 2 LAMP, WORK, working, L.H.

20 02-322680 1 CABLE, HARNESS

21 700717384 4 BULB, LAMP ball, 12 V., 65 W.

22 98-046571 1 WIPER MOTOR,

23 98-046572 1 WIPER, WINDSHIELD, ARM

24 98-046573 1 WIPER, WINDSHIELD,

22 03-322696 1 WIPER MOTOR,

23 98-046173 1 WIPER ARM,

24 98-046174 1 WIPER, WINDSHIELD,

25 04-120740 1 LIGHT, INTERIOR, ceiling
98-046175 1 BULB,12V.,15W.

26 07069507 1 BEZEL, CHASSIS

27 07070445 3 COVER, PROTECTIVE, BLADE fan

28 04-120737 1 SWITCH, windshield wiper
98-045908 1 INSERT,

29 04-120445 1 SWITCH, headlights
98-032135 1 INSERT,

30 07070285 1 SWITCH, dome light
98-043188 1 INSERT,

31 04-120445 1 SWITCH, air conditioning
98-045838 1 HOLDER, INSERT

32 32-529123 1 HOLDER, L.H.

33 32-529131 1 HOLDER, R.H.

34 98-045910 2 LAMP, LIGHT rotating
98-047506 1 INSERT,

35 98-045909 2 PLUG,




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0042 DRIVER CAB

Ref Part Number Qty Description

36 04-120739 2 LINE, CABLE

37 04-123066 2 EXTENSION, ALONGATION, Italian version

40 98-046840 1 STRIP, RUBBER, PROFILE

41 98-046841 2 STRIP, RUBBER, CLAMP profile, 2300 mm

42 98-046842 PROFILE, rubber, 2300 mm, Meterware

43 98-046843 SEAL, PROFILE rubber, 4200 mm, Meterware

44 98-046844 SEAL, PROFILE rubber, 3260 mm, Meterware

47 06004002 2 SCREW, BOLT allen head, AM 8 x 16
97-022007 2 SNAP RING, WASHER lock, VSK 5

49 825-1405 2 NUT, M5, CI 8, hex, M 5

51 03-267091 1 SPOTLIGHT,

52 03-267106 1 SPOTLIGHT,

53 137823A1 2 BULB, LAMP ball, 12 V., 65/50 W.

55 07-077330 1 HARNESS,

56 32526717 1 COVER

57 01-423764 2 COVER, PROTECTIVE, 65 mm

58 01-423756 1 COVER, PROTECTIVE, 38 mm

59 32526194 1 ROOF,

60 32526178 2 BUSHING, spacer, front

61 32526186 2 BUSHING, spacer, rear

62 06057690 4 THREADED ROD, PIN

63 829-4416 4 NUT, Thin, M16 x 2, CI 05, hex




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0044 INSTRUMENT PANEL




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0044 INSTRUMENT PANEL

Ref Part Number Qty Description
1 32527468 1 PANEL, INSTRUMENTS, BOX
2 04-117925 1 COVER,
3 04-117919 1 COVER,
4 03-117937 1 CARRIER, PLATE
5 32527492 1 HOOD, COVER
6  32-526225 1 HOOD, COVER
7 03-020021 13 SCREW,BOLT,M6x12H
8 04-120471 1 SWITCH, light
98-032138 1 SYMBOLS, INSERT
10 04-120445 2 SWITCH, tail lights
98-032139 2 INSERT,
11 04-120447 1 SWITCH,
98-032144 1 INSERT,
13 04-120446 1 SWITCH, hydraulic system
98-032141 1 INSERT,
15 04-120449 1 SWITCH,
1983639C1 1 DECAL, INSERT
16 04-120449 1 SWITCH,
98-039836 1 SYMBOLS, INSERT
17 04-120470 1 SWITCH,
98-045149 1 INSERT,
19 07070285 1 SWITCH, main drive
07069347 1 SYMBOLS, INSERT

21 07069507

[EEY
N

BEZEL, CHASSIS

22 98-045825 8 SWITCH, IGNITION, LAMP control
25 98-032738 2 FUSE, BOX
26 J32530 4 SCREW, BOLT allen head, AM 4 x 10
27 98-025790 7 FUSE,A16
98-021640 3 FUSE,A25
28 98-022577 2 SOCKET, insert
29 98-029308 9 SOCKET,
30 04-120473 27 SOCKET,
31 98-032103 6 RELAY,
32 04-120472 25 RELAY,
33 98-032739 1 UNIT, FLASHER, SIGNAL
34 98-026243 1 HOURMETER, working
35 98-032740 1 RELAY,
36 931111R1 13 SCREW, Slot Cheese Hd, M5 x .8 x 12, 4.8, BOLT allen head, M5 x 12
37 98-032733 1 LIGHTER, CIGARETTE,
38 98-043089 1 SWITCH,8A
39 98-043090 2 FAIRING, LIGHT, COVER
40 98-043162 1 BUZZER,
41 98-045236 6 SOCKET, female
98-045826 3 SOCKET, yellow
98-045827 5 SOCKET, blue




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0044 INSTRUMENT PANEL

Ref Part Number Qty

Description

98-045828 3 SOCKET, green
98-045829 6 SOCKET, red
98-046368 1 SOCKET, brown
98-045830 4  MAKING-UP, SOCKET black
42 190003822232 38 SCREW, BOLT allen head, AM 5 x 16
43 98-029363 SLEEVE, PLUG female
98-039831 SLEEVE, HOUSING base, red
98-039832 SLEEVE, HOUSING base, green
98-041486 SLEEVE, HOUSING base, blue
98-041489 BOX, TERMINAL, HOUSING base, brown
98-041487 SLEEVE, HOUSING base, yellow
98-041488 SLEEVE, HOUSING base, black

44 98-029364
45 98-036321
46 98-039717
47 98-032141
48 07069347

49 98-045837
50 98-032146
51 98-047384
52 98-045838
53 98-032142
54 98-045834
55 98-045835
56 98-045839
57 98-045840

HOUSING, plug, female

INSERT, oil temperature

INSERT,

INSERT, hydraulic system
SYMBOLS, INSERT main drive
INSERT, corn storer

INSERT, cutting knife

INSERT, slow motion

HOLDER, INSERT air conditioning
INSERT, automatic guide
INSERT, central lubrication, green
INSERT, central lubrication, red
INSERT, grain/ corn entrance
SYMBOLS, INSERT

P PP RPRPPRPNNRPRRPRPRPREPEPDNWORE,WWOO

58 07070445 14 COVER, PROTECTIVE, BLADE fan

59 02-120792 1 CALCULATOR,

60 R1340777 2 DIODE,

61 07075128 1 SWITCH,
07070324 1 SYMBOLS, INSERT

62 1983559C1 1 SWITCH, rotating tip
07076225 1 SYMBOLS, INSERT

63 04-120470 1 SWITCH, central lubrication
07076836 1 SYMBOLS, INSERT

64 04-120447 1 SWITCH,
98-045832 1 INSERT,

66 04-120445 1 SWITCH, corn storer
98-045837 1 INSERT,

67 04-120450 1 SWITCH, commutation
98-045833 1 INSERT,

68 04-120449 1 SWITCH, hitch
98-045831 1 INSERT,

69 04-120445 1 SWITCH, all wheel
98-032143 1 INSERT,




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0044 INSTRUMENT PANEL

Ref Part Number

Qty

Description

70 04-120446
98-032146
71 04-120445
98-032142
72 98-031384
73 98-043181
74 98-045817
75 98-045818
76 04-120649
77 04-120649
78 04-120645
04-120647
79 98-045960
80 04-120791
81 04-120648
82 04-120793
83 04-122063
88 98-046510
89 98-043179
90 98-045816
91 98-043180
92 07070285
98-032138
93 04-120449
98-039830
94 98-032895
07-077388
03-119549
07-077402
03-119633
07077798
07077941
01-133206
07-077363
00-129142
02-133207
02-129137
31-399291
04-120656
32-527708
120 07075136
121 07091160
122 07-077974
130 07-077410
132 07-077435

P NP NP PRPRPPRPRRPPRPRPPRPRPRPREPRPREPREPRPNNMNORNRPRREPRPREPRPRPREPRPREPREPRPRREREREERLPR

SWITCH, front selection

INSERT,

SWITCH, automatic guide

INSERT,

LATCH, PEDALS, KNOB control
PRESSURE-GAUGE, MANOMETER hydraulic system
PRESSURE-GAUGE, MANOMETER low pressure hyraulic system
PRESSURE-GAUGE, MANOMETER ground pressure
GAUGE, ELECTRICAL, INSTRUMENT measuring, section height
GAUGE, ELECTRICAL, INSTRUMENT measuring
HANDLE, GRIP

POTENTIOMETER,

ASH TRAY,

SWITCH, 16 A

VALVE, CONTROL, UNIT section height

RELAY, DIODE

DIODE,

INSERT, clutch

HOSE, 3200 mm

HOSE, 4000 mm

FITTING, ADAPTER

SWITCH, commutation

SYMBOLS, INSERT reflector

SWITCH, lower

INSERT,

BULB, LAMP ball, 12 V., 1.2 W.

HARNESS, cable, motor

CABLE, HARNESS motor

CABLE ASSY., HARNESS battery

CABLE, HARNESS battery

DIODE-ELEMENT, CABLE, Mammut 7800
HARNESS, cable

HARNESS, cable, hydraulic system

HARNESS, cable, rear

CABLE, HARNESS illumination

HARNESS, cable

CABLE, HARNESS illumination, rear

HARNESS, cable

HARNESS, WIRE, HARNESS

HARNESS, cable, instrument panel box

SWITCH,

SYMBOLS, INSERT

TACHOMETER, MODULE speed

PUSH BUTTON, EDC

RESISTOR, MATRIX, EDC




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0044 INSTRUMENT PANEL

Ref Part Number Qty

Description

07-077371 1 HARNESS, cable, EDC
07089777 1 FUSE, LINE electric




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0048 HECTARE COUNTER

33323 3w 03 3/ I %

Lenkachse

26

Lenktriebachse
- - "“é‘ﬁ-"&-




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0048 HECTARE COUNTER

Ref Part Number Qty Description

3 04-120406 1 SENSOR, GENERATOR pulse, 3400 mm

4 04-108490 1 ANGLE,

11 814-10020 4 BOLT, Hex, M10 x 20, 8.8, Full Thd, BOLT hex head, M 10 x 20
242763N1 4 RING ASSY., WASHER lock, VSK 10
97-015308 2 NUT, hex, M 10

12 04-093784 1 ANGLE, 140 mm

13 614-10016 2 BOLT, Hex, M10 x 16, 8.8, Full Thd, BOLT hex head, M 10 x 16
242763N1 2 RING ASSY., WASHER lock, VSK 10

14 04-121560 1 BAR, BRACKET

15 04-122004 1 TRANSMITTER, SET pulse generator, 900 mm

16  04-122005 1 RETAINER, HOLDER

17 P32529 4 SCREW, BOLT allen head, AM 4 x 16

21 03-120429 1 PROTECTOR, GUARD

22 814-8100 2 BOLT, Hex, M8 x 100, 8.8, BOLT hex head, M 8 x 100
97-022010 2 SNAP RING, WASHER lock, VSK 8

23 09-108497 2 PIPE, TUBE, 84 mm

24 98-043781 5 MAGNET,

25 02-120792 1 CALCULATOR,

26 03-120444 1 CABLE, LINE connection, 250 mm

27 02-120405 1 TRANSMITTER, SET pulse generator, 1100 mm
98-043574 3 CLAMP,

30 03-111324 1 BOW,

31 614-10035 2 SCREW, Hex, M10 x 35, 8.8, Full Thd,

32 04-111325 1 LEVER,

33 04-017989 1 SPRING, COMPRESSION, pressure, 50 mm

34 97-005957 1 SCREW, BOLT hex head, JM 10 x 85
97-015308 2 NUT, hex, M 10

35 04-111326 1 SHIN, BRACKET

36 614-10025 1 BOLT, Hex, M10 x 25, 8.8, Full Thd, BOLT hex head
09-120431 1 ELBOW UNION, KIT mounting, for 2nd machine

37 32520115 1 HOLDER,

38 32523448 1 HOLDER,
97005942 2 SCREW, BOLT hex head, M 10 x 20
242763N1 2 RING ASSY., WASHER lock, VSK 10
97-015308 2 NUT, hex

1

895-11010

WASHER, M10 x 20 x 2,




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0050 HEATING




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0050 HEATING
Ref Part Number Qty Description
1 97-088003 2 FITTING, ADAPTER, 1/2"
2 97-088000 2 ANGLE BAR, ADAPTER, 1/2" x 3/8"
3 97-083104 1 FITTING, ADAPTER, XGE 18 - LM
4 97-083047 1 SCREW, ADAPTER, GVW 18 - L OMDK
5 03601852 2 COCK, TAP
6  04-097935 2 ADAPTER,
7 98-039949 HOSE, D= 16 x 3.5, Meterware
8 97-080014 1 NUT, swivel, AL 18
190003559926 1 OLIVE, RING, L 18
9 98-041859 8 CLAMP,
10 04-111728 1 ADAPTER,
11 02322718 1 COVER, PLATE
13 01-113050 1 GEAR, BOX heater
14 98-046149 1 BLOWER, VENTILATOR
15 97-088010 1 FITTING, ADAPTER, 1/2" x 3/8"
16 98-041117 1 CLAMP,
17 98-027548 1 SCREW, tapping, 5.5 x 19
18 04-123191 1 FLANGE,
19 97-083061 1 FITTING, ADAPTER, XGE 18 - LM
20 03-123192 1 PIPE ASSY., TUBE
21 97-083049 1 UNION, ADAPTER, XG 18 - L




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0052 AIR-CONDITIONER




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0052 AIR-CONDITIONER

Qty

Description

Ref Part Number
1 98-046149
2 98-046520
3 98-046521
4 98-046522
5 03-123062
060511215
6 03-123063
05811216
7 03-123056
8  04-123053
9  04-123054
10 322675
11 322676
12 02-123051
98-046598
98-046599

14 05811103
15 05811007
16  04-123060
17 04-123058
18 04-123059
19 04-123061
20 02-119368
21 614-12035
97-020055
97-022013
22 04-121868
23 614-10040
97-026504
24 04-116487
25 03-119374
26 03-119376
27 614-10035
28 04-119378
29 97-020047
30 829-1412
31 98-046004
32 98-046003
33 814-8065
41 98-046002
42 98-042617
43 98-042618
44  614-10045
45 931492R1
46 98-046372

NP WORPRPRPRORPRPRRPPEPAEPRPENNORPNNMNNRRPRPRREPRPRREPRPREPRPRPREPRPREPREPRPRREREREERLPR

BLOWER, VENTILATOR

VALVE,

THERMOSTAT,

BUTTON, KNOB control

POPPET, VALVE, 7/8"

SEAL, 7/8"

POPPET, VALVE, 3/4"

O-RING, 3/4"

PRESSURE SWITCH,

FITTING, ADAPTER, 5/8"

FITTING, ADAPTER, 7/8"

HOSE, NW 8

HOSE, NW 12

CAPACITOR, CONDENSER

PLUG,

NUT, TUBE, hex

COMPRESSOR,

RESERVOIR, DRYER

HOSE, D= 19 x 3700

HOSE, D= 19 x 6400

HOSE, D= 19 x1500

HOSE, D= 25 x 4100

GUIDE, LEVERS, BASE mounting, Mammut 7800
BOLT, Hex, M12 x 35, 8.8, Full Thd, BOLT hex head, M 14 x 35
WASHER, R 14

SNAP RING, WASHER lock, VSK 14

BUSHING,

BOLT, Hex, M10 x 40, 8.8, Full Thd, BOLT hex head, M 10 x 40
WASHER, 10.5x 25 x 2.5

HALF BUSH,

ARM, BRACKET

SHIN, BRACKET

SCREW, Hex, M10 x 35, 8.8, Full Thd,

SCREW, BOLT hex head,

WASHER, 13 x 28 x 3

NUT, M12, CI 10, hex, M 12

SPACER, RING, intermediate

GROOVED PULLEY, V belt

BOLT, Hex, M8 x 65, 8.8, BOLT hex head, M 8 x 65
SCREW, BOLT

CONNECTOR, TERMINAL, PIECE

NUT, tension

SCREW, Hex, M10 x 45, 8.8, Full Thd, BOLT hex head, M 10 x 45
SCREW, Hex, M12 x 50, 8.8, BOLT hex head, M 12 x 50
V-BELT, 1432 mm, Mammut 6900 and 7400




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0052 AIR-CONDITIONER

Ref Part Number Qty Description
46  98-046005 1 BELTS, SET OF 2, V, 1320 mm, Mammut 7800

50 32519757 1 SUPPORT, COMPRESSOR, Mammut 6900 and 7400
51 98-046378 1 SCREW, BOLT hex head, 3/8" x 64

51 98-046609 1 SCREW, BOLT hex head, 3/8" x 102

52 04-122201 1 STIRRUP, BOW

54 04-101112 1 WASHER, 17x35x6

55 825-11416 1 NUT,M16x 1.5, Cl8 hex, M16x 1.5

56 04-122202 1 STIRRUP, BOW

58 814-10060 1 BOLT, Hex, M10 x 60, 8.8,

59 934909R1 1 BOLT, Hex, M12 x 65, 8.8, BOLT hex head, M 12 x 65
60 04-122211 1 SPACER,

61 03253816 1 CLUTCH ASSEMBLY, SLEEVE




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0054 CONTROL, DISPLACEMENT PUMP

35 52 38 39 37 40 48

| \l (
%@ﬁf@a@m%

2543

&

48 50 51 53




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0054 CONTROL, DISPLACEMENT PUMP

Ref Part Number Qty Description
1 32528251 SHEET, COVER

2 98-032111 BUSHING,

3 98-032112 COVER, PROTECTIVE, BLADE fan

4 98-032113 PIN, LARGE,

5 98-032114 LEVER,

6 905854R1 SET SCREW, Hex Soc, M6 x 8, Cone Pt, threaded, M 6 x 8
7 98-032115 SPRING, leaf

8 03222850 WASHER,

9 930693R1 BOLT, Hex, M6 x 30, 8.8, BOLT hex head, M 6 x 30
10 98-032117 SCREW, BOLT

11 98-032118 STOP,

13 01111338 LEVER,

14 97-032162 SPLIT PIN/SAFETY PIN, roll, 6 x 50

15 03-094044 LEVER,

16 932335R1 PIN, M3.5 x 36, Slotted, roll, 3.5 x 36

17  235665N2 PIN, roll, 6 x 36

18 98-032121 SHIN, BRACKET

19 98-032122 WASHER,

20 97-025190 SPRING, BELLEVILLE, WASHER

21 98-032123 WASHER,

22 98-032124
25 03111781
26 98014348
06116155
27 98-032128
28 98-028899
30 98-029363
31 98-039831
32 03-119650
35 02-108445
36 97-007349
895-11008
97-013713
37 276725A1
98-045840
38 45063400
1983639C1
39 45063400
98-039830
40 98-032106
43 98-046091
44 98-046090
45 98-036059
46 98-036060
47 98-036061

NMNNOMNNRPRRPARPRRPRPRPRRPPPRPRPNRPRRPRPRPRPRPREPRPRPRPPNRPRPREPRPREPREPRPREPREPRPNNNMNRERREREERERNLPRE

BUTTON, SIGNAL

CONTROL, SHIFTING ASSY., VOLFAFLEX, Includes: Ref. 26, 27, 28, 43, 44, 45, 46, 47
SUPPORT, angle, Part of Volaflex Shifting Assy. P/N 03-111781
NUT, hex, VM 8

CLEVIS, HEAD yoke, 8 x 32, Part of Volaflex Shifting Assy. P/N 03-111781
PIN, LINCH, , Part of Volaflex Shifting Assy. P/N 03-111781
SLEEVE, PLUG female

SLEEVE, HOUSING base, red

HARNESS, CABLE ASSY.

GRIP, HANDLE

SCREW, BOLT allen head, M 8 x 25

WASHER, M8 x 16 x 1.6, 8.4

NUT, M 8

SWITCH,

SYMBOLS, INSERT

SWITCH,

DECAL, INSERT

SWITCH,

INSERT,

SOCKET,

HOSE, 4564 mm, Part of Volaflex Shifting Assy. P/N 03-111781
CABLE, 4940 mm, Part of Volaflex Shifting Assy. P/N 03-111781
JOINT, , Part of Volaflex Shifting Assy. P/N 03-111781

PIPE, , Part of Volaflex Shifting Assy. P/N 03-111781
BELLOWS, , Part of Volaflex Shifting Assy. P/N 03-111781




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0054 CONTROL, DISPLACEMENT PUMP

Ref Part Number Qty Description
48 276725A1 1 SWITCH, entrance
98-045839 1 INSERT,
49 01-129097 1 SUPPORT, HOLDER
50 04-130253 2 SPACER,
51 614-8020 2 BOLT, Hex, M8 x 20, 8.8, BOLT hex head, M 8 x 20
52 98-045841 1 SWITCH, PRESS key
53 04-130233 1 LEVER,




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0056 CONTROL, DRIVE GEAR




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0056 CONTROL, DRIVE GEAR

Ref Part Number Qty Description
1 04-119355 BRACKET, GEAR drive
2 614-12035 BOLT, Hex, M12 x 35, 8.8, Full Thd, BOLT hex head, M 12 x 35
97-020047 WASHER, 13 x 28 x 3.0
829-1412 NUT, M12, CI 10, hex, VM 12
3 04-121765 RETAINER, HOLDER
4 932671R1 PIN, M6 x 30, Slotted, roll, 6 x 30
5 04-110426 LEVER, CRANK,
6 04-110425 LEVER, CRANK,
98-028420 BUSHING, 25 x 28 x 30
7 04-023701 WASHER, D=45
8 97-032134 SPLIT PIN/SAFETY PIN, roll, 5 x 40
9 04-121766 THREADED ROD, 76 mm

10 97-058008
11 98-028899

CRADLE, HEAD yoke, G 8 x 32
PIN, LINCH, ES 8 x 32

12 825-1408 NUT, M8, CI 8,
13 32522510 BOWDEN CONTROL, SHIFTING, FLEXBALL, 2050 mm
14 614-6020 BOLT, Hex, M6 x 20, 8.8, BOLT hex head, M 6 x 20
97-022008 SNAP RING, WASHER lock, VSK 6
825-1406 NUT, M6, CI 8,

15 98-039735
16  98-039736
17 235665N2
18 932335R1
19 98-039737
20 234381NO

SECTOR, chute mtg.

DRIVE DOG, CARRIER

PIN, roll, 6 x 36

PIN, M3.5 x 36, Slotted, roll, 3.5 x 36
SPRING, COMPRESSION, pressure
BACK-UP RING, RING support, 19 x 26 x 1.5

21 98-039738 SHAFT,

22 98-039740 LEVER,

23 98-039741 HOUSING,

24 98-039742 BUSHING,

25 98-039743 STOP,

26 P35711 SPLIT PIN/SAFETY PIN, roll, 5 x 10
27 97-022008 SNAP RING, WASHER lock, VSK 6
28 614-6016 BOLT, Hex, M6 x 16, 8.8,

29 98-039739
30 98-032639
31 97-022010

BUTTON, LEVER knob control
BELLOWS,
SNAP RING, WASHER lock, VSK 8

32 614-8020 BOLT, Hex, M8 x 20, 8.8, BOLT hex head, M 8 x 20
37 04-121504 RETAINER, HOLDER
38 614-8025 BOLT, Hex, M8 x 25, 8.8,

39 98-041858
41 06003805

BLOCK ASSY., FEELER
SCREW, BOLT allen head, AM 4 x 25

FE4000 WASHER, B 4.3
97-022006 SNAP RING, WASHER lock, VSK 4
933763R1 NUT, hex, M 4

P NN PNONNENENNNPRPRPRPERPERPNENNRPRPRPRPERENMNNNENOOOONOGOPREPENEFERERPNERERPNDNNDPNDEDNLPE

42 98-031190 RESTRICTOR, REDUCTION, PG 13.5, PG 11




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0056 CONTROL, DRIVE GEAR

Ref Part Number Qty

Description

04-121593 1 ADAPTER, PG 11
43 98-014348 4 JOINT angle
97-022010 4 SNAP RING, WASHER lock, VSK 8




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0058 CONTROL CHOPPER UNIT

2627 23

2, 25




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0058 CONTROL CHOPPER UNIT

Ref Part Number Qty Description

2 97-013420 SCREW, BOLT hex head, BM 10 x 40

3 97016092 NUT, hex, M 10

6 03-116551 LEVER, CRANK, Includes: Ref. 7

7 98-043184 BUSHING, BUSHING, 20 x 23 x 30, Part of Lever P/N 03116551, Part of Lever P/N 03116554
8 814-10020 BOLT, Hex, M10 x 20, 8.8, Full Thd, BOLT hex head, M 10 x 20

9  242763N1 RING ASSY., WASHER lock, VSK 10

10 06510285
11 04-114563
12 1530437C1
13 98-006113
242763N1
14 97-058010
15 98-025405
16  03-116554
17 04-114559
18 04-114557
19 03-116477
20 03-119581
21 864-1002
242763N1
22 98-031674
23 930679R1

WASHER, A 10.5

THREADED ROD, 65 mm

NUT, hex, M 10

JOINT, JOINT angle

RING ASSY., WASHER lock, VSK 10
CRADLE, HEAD yoke, G 10 x 40
PIN, LARGE, ES 10 x 40

LEVER, CRANK, Includes: Ref. 7
ROD, LEVER, 300 mm

ROD, LEVER, 630 mm

BELLOWS,

RETAINER, HOLDER

BOLT allen head, M 10 x 20

RING ASSY., WASHER lock, VSK 10
PLATE, LARGE,

SCREW, Hex Soc Hd, M6 x 25, 8.8, BOLT allen head, M 6 x 25

97-022008 SNAP RING, WASHER lock, VSK 6
825-1406 NUT, M6, CI 8,

24 98-045238 POPPET, VALVE, magnet

25 F332907 SCREW, BOLT allen head, M 5 x 50
97-022007 SNAP RING, WASHER lock, VSK 5

26 97-080287
27 97-083099
28 97-080492
29 03433200

30 09-119583
32 09-119585
33 98-039765
34 98-039766

FITTING, ADAPTER, XGE 8 - LR
FITTING, ADAPTER, XGE12 - LR
SCREW, ADAPTER, EVW 12 - L OMDK
ADAPTER, XGE 12 - LM

TUBE ASSY., D=12 x 467

TUBE ASSY., D=12 x 650

CLAMP, CLAMP double, D= 12/12
COVER, PLATE

35 814-6050 BOLT, Hex, M6 x 50, 8.8, BOLT hex head, M 6 x 50
97-022008 SNAP RING, WASHER lock, VSK 6
825-1406 NUT, M6, CI 8,

36 06501846
37 03243035
38 03432521
39 03442677
41 03442652
42 97-080471
43 03432618

HOSE, NW 10 x 800

HOSE, NW 10 x 630

FITTING, ADAPTER, EVW 8 - L OMDK
TUBE ASSY.,

TUBE ASSY.,

FITTING, ADAPTER, XGE 8 - CM
FITTING, ADAPTER, L 12

PN EFRPPRPPRPPPRPPPRPPPEPEPEPNRPEPENNMNERRRPRPNMNNNMNEPNMNNNRPNRPPRPRPAERAEDNDPMNONNONMNNNONMNNEDND




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0058 CONTROL CHOPPER UNIT

Ref Part Number Qty Description
44 03433161 1 CONE, ADAPTER, flow reduction, KOR 12/8 - L OMDK
45 03442660 1 TUBE ASSY.,

46 03436767 1 ADAPTER, XGE 8-10MD

50 03-122927 2 LEVER,

51 97032154 2 SPLIT PIN/SAFETY PIN, roll, 6 x 24

52 03-122995 1 HANDLE,

53 03-122996 1 HANDLE,




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0060 MAMMUT 6900/7400 ENGINE WITH MOUNT.PARTS

[ S, 70/A>°\a’ N

87
FA
55/
57
S. 70/Ch
49 -

IA
4




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0060 MAMMUT 6900/7400 ENGINE WITH MOUNT.PARTS

Ref Part Number Qty Description

1 02-057163 1 MOTOR, ENGINE diesel, Mammut 6900

1 02-057155 1 MOTOR, ENGINE diesel, Mammut 7400

2 03-252198 1 PROBE, SENSOR temperature

3 03-252204 2 FILTER, FUEL, CARTRIDGE

4 98-041802 2 FILTER, ENGINE OIL, CARTRIDGE grease

5 98-045854 1 SENDOR, TEMPERATURE,

6  98-045851 1 V-BELT, SET

7 03252212 1 COOLER, OIL,

9 03-123114 2 BRACKET, BASE mounting

10 04-127460 2 PLATE, LARGE,

11 02-123201 1 BRACKET, BASE mounting

12 03-119360 1 BRACKET, BASE mounting

15 02-114585 1 DISC, CLUTCH,

16 00-111650 1 HOUSING, CLUTCH, bell

17 03-111660 1 SHAFT, SHAFT, 319 mm

18 97-063660 2 BEARING, 21311 C3

19 03-111668 2 RING, RING

20 98-045153 4 WASHER, RING lamination

21 P36260 2 SNAP RING, RETAINER, J 120

22 01-111640 1 GROOVED PULLEY, V belt

23 97-031144 1 KEY, BUCKET TOOTHRT, 16 x 10 x 70

24 04-114758 1 WASHER, D=70

25 97-016981 1 NUT, castle, M 36 x 3

26 97-032163 1 PIN, ROLL, 6 x 55

27 97-020930 2 CIRCLIP, RING snap, RW 55

28 98-039941 TUBE, HOSE, TR 12.5/10, Meterware

29 98-039943 4 HOSE ASSY.,

30 06106836 4 JACK SCREW, BOLT hollow, 8 M 12 x 1.5

31 97043653 8 GASKET, SEAL, A 14x 20

32 98-046638 8 SCREW, BOLT allen head, 3/8" x 19
242763N1 8 RING ASSY., WASHER lock, VSK 10

33 98-046383 10 SCREW, BOLT hex head, 7/16" x 38
98-046384 2 SCREW, BOLT hex head, 7/16" x 51
492-11044 12 WASHER, LOCK, 7/16", 7/16"

34 98-045999 1 CLAMP, double

35 814-6030 1 BOLT, Hex, M6 x 30, 8.8, BOLT hex head, M 6 x 30

40 03123166 1 TUBE,

41 98-045860 3 SCREW, BOLT allen head, 5/16" x 40

42 97-043191 1 O-RING,54x3

43  04-077913 2 HOSE, LARGE, HOSE rubber, 110 mm

44 03-123153 1 LINE, HOSE 1900 mm

45 02-124540 1 TUBE,

46 98-041560 1 CLAMP, CLAMP hose

47 98-039951 HOSE, D=32x 4

48 98-039952 2 CLAMP, CLAMP hose




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0060 MAMMUT 6900/7400 ENGINE WITH MOUNT.PARTS

Ref Part Number Qty Description
49 98-032024 5 CLAMP, hose
50 04-123126 1 CLAMP,
53 03-130558 1 ELBOW, ADAPTER
54 03-130541 1 FITTING, ADAPTER
97-043666 1 SEAL, SEAL, 21 x26x1.5Cu
56 01170405 HOSE, D= 10 x 3.2, Meterware
57 98-041970 CLAMP, CLAMP
58 02888430 FILTER ASSY.,

59 02888463
60 02888471
61 02888455

FILTER, ELEMENT, CARTRIDGE
FILTER, ELEMENT, CARTRIDGE
SENSOR, SWITCH

62 02888414 CLAMP,
63 97005982 SCREW, BOLT hex head, M 12 x 25
64 04-123147 TUBE,

65 02851025
66 04-105762
67 98039871
68 01444020
69 03-116434
70 06659118
71 04-097918
12 32525232
73 04-113678
74 32525240
75 02-111580
76 03-114584

TUBE, PIECE intermediate, 180/150
ELBOW, BELLOW

CLAMP, CLAMP hose

ELBOW, BELLOW

TUBE,

CLAMP, hose

HOSE, LARGE, HOSE rubber
SUPPORT, BASE mounting
MUFFLER, exhaust

BRACKET, BOW

PIPE, EXHAUST SYSTEM, rear
PIPE, EXHAUST SYSTEM, rear

77 02-114757 BELLOWS,

78 32525257 KNOCKER, EJECTOR

79 02853051 CLAMP,

80 32528565 PIPE CLAMP,

81 614-8025 BOLT, Hex, M8 x 25, 8.8,

82 614-8030 BOLT, Hex, M8 x 30, 8.8, BOLT hex head, M 8 x 30

83 98-046010
84 01-110410
85 03-111593
86 814-10020

CLAMP, hose

BEARING LINER, HOUSING

SHOCK ABSORBER, CONE

BOLT, Hex, M10 x 20, 8.8, Full Thd, BOLT hex head, M 10 x 20

OB NNERPRPPPRPRPRPNRPRRPPRLPRIOORPRPREPNRERRREERERRN

w
N

87 814-16090 16 BOLT, Hex, M16 x 90, 8.8,
190003871339 16 NUT, hex, M 16
06562183 8 WASHER, D=17
04-101113 7 WASHER, D= 35
89 98045861 1 SCREW, BOLT hex head, M 16 x 50
90 98-026282 1 FILTER,
91 98-045858 4 SCREW, BOLT hex head, 5/16" x 178
92 03-252220 1 OIL PRESSURE GAUGE, SENSOR
93 98-045853 1 CONTACT ELECTRO/HYD, SENSOR




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0060 MAMMUT 6900/7400 ENGINE WITH MOUNT.PARTS

Ref Part Number Qty Description

94 98-045998
95 02888447
96 98-046012
97 32524223
98 905160R1
99 98-045856
100 03-092051
101 98-042948
102 061015056
103 98-041998
104 32526916
105 614-8020
107 02-123212
108 04-129098
109 98-046380
110 04-123217
111 614-8025
112 03-123213
113 04-121945
114 614-10050
115 03-122182
116 02-123214
117 06287293
118 98-046372
119 07077396
120 98-043089
98-043090
121 98-031395
122 98-023159
123 98-039614
126 04-124754
127 04-127437
128 04-127440
129 97005920
130 03-252245
140 03-252253
140 03-252261

FILTER,

ADAPTER, PIECE intermediate

CLAMP, CLAMP hose

BRACKET, BASE mounting

SCREW, M8 x 20, 4.6, saucer, M 8 x 20

FIN, RING lamination

CLAMP, CLAMP pipe

VANEUM GAUGE, SCREW, M 24 x 1.5

HOSE, NW 38 x 2600

END FITTING, ADAPTER

BRACKET, HOLDER

BOLT, Hex, M8 x 20, 8.8, BOLT hex head, M 8 x 20
PLATE,

BUSHING, BUSH distance,18 mm

SCREW, BOLT hex head, 3/8" x 90

BUSHING, SPACER, 37 mm

BOLT, Hex, M8 x 25, 8.8,

PLATE, LARGE,

TENSIONER, SHEET

BOLT, Hex, M10 x 50, 8.8, Full Thd, BOLT hex head, M 10 x 50
GROOVED PULLEY, V belt, 2 RL

GROOVED PULLEY, V belt, 4 RL

SCREW, BOLT allen head, 7/16" x 44

V-BELT, V belt

CASE, SWITCH cupboard, Includes: Ref. 120, 121, 122
SWITCH, , Part of Cupboard Switch P/N 07077396
FAIRING, LIGHT, COVER

RELAY, , Part of Cupboard Switch P/N 07077396
SUPPORT, HOLDER, Part of Cupboard Switch P/N 07077396
FUSE, FUSE, 50 A

SUPPORT, HOLDER

TUBE,

HOSE, LARGE, BELLOW

SCREW, BOLT hex head, M 8 x 60

SENDOR, TEMPERATURE,

UNIT, EDC control, Mammut 6900

UNIT, EDC control, Mammut 7400

P PP RPRPRAEORERRPRPNRPRPRPPNRPNNDNRNRR

[EE
N

141 07-074850 RELAY, 4 RD
07074914 SOCKET,
143 07-077427 RELAY, 12 V.

146 06-007987
147 K6731902
148 32524504
149 98-047427
150 02042702

SCREW, BOLT allen head, M5 x 8

HOSE, LARGE, BELLOW

HOSE, NW 152 x 550 mm

CLAMP, hose, NW 152

FILTER, ELEMENT, CARTRIDGE security, Mann and Hummel

P PP RPNNMNNOORRPRRPNRPRPRPAENRERREREREEDN




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0060 MAMMUT 6900/7400 ENGINE WITH MOUNT.PARTS

Ref Part Number Qty Description

151 02042550 FILTER, ELEMENT, CARTRIDGE security, Mann and Hummel
152 03-121900 AIR CLEANER, FILTER

153 03-122300 FILTER,

154 03-124840 RETAINER, CLAMP

[ IR N B EEN




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0070 RADIATOR




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0070 RADIATOR

Ref Part Number Qty Description

1 32521382 1 CHANNEL, AIR, FUNNEL, Mammut 6900 and 7400
00121149 1 CHANNEL, AIR, FUNNEL, Mammut 7800

3 04-116535 1 COVER, PROTECTIVE,

4 04-092179 2 FOAM, RUBBER foam, 915 mm

5 02037393 1 RADIATOR, COOLER water, Mammut 7400 and 6900

5 03-116580 1 RADIATOR, COOLER water, Mammut 7800
98-047249 2 SIGHTGLASS, GLASS inspection

6  04-097953 12 SPACER,

7 04-077929 SPACER, RING set, 29 mm

S 04-014772 WASHER, D=50

9 614-10045 SCREW, Hex, M10 x 45, 8.8, Full Thd, BOLT hex head, M 10 x 45
242763N1 RING ASSY., WASHER lock, VSK 10

10 04-087744
11 04-087743
12 04-061608
13 614-10045

97-022010
14 03-116501
14 03-114670
16  03-121055
18 614-10030

97-026504

905262R1
19 03-114587
19 03-114686
20 03-116565
22 614-10035

SPACER, D=36 x 12

SPACER, RING set, 26 mm

WASHER, D= 36

SCREW, Hex, M10 x 45, 8.8, Full Thd, BOLT hex head, M 8 x 40
SNAP RING, WASHER lock, A8

CROSSBAR, FRAME mtg, Mammut 6900 and 7400
CROSSBAR, 97022011, Mammut 7800

COVER,

BOLT, Hex, M10 x 30, 8.8,

WASHER, WASHER, 10.5x 25x 2.5

NUT, LOCK, M10 x 1.5, CI 10, hex, M 10

HUB, HUB, Mammut 6900 and 7400

DUCT, HUB, Mammut 7800

BRACKET, BASE mounting, Mammut 6900 and 7400
SCREW, Hex, M10 x 35, 8.8, Full Thd,

1530437C1 NUT, hex, M 10
23 03-092183 ANGLE,
24 614-8025 BOLT, Hex, M8 x 25, 8.8,
895-25008 WASHER, M8 x 20 x 1.6, A 8.4
06116155 NUT, hex, M 8
25 614-10025 BOLT, Hex, M10 x 25, 8.8, Full Thd, hex head, M 10 x 25
06510285 WASHER, A 10.5
905262R1 NUT, LOCK, M10 x 1.5, CI 10, hex, M 10

26 00-124805
27 04-121117
28 01-124752

SIEVE, BOX suction
PIN, ELECT TERMINAL, PIN
PLATE, BLADE fan

RN, >~oOoOPRAPoOoOPRARMOORFRPREFPPEPEAEEEEPRPPPOWOWODNMNDNOO®

29 98-039345 STRIP, PROTECTION, edge, Meterware

30 98-042232 1 HANDLE,

31 614-8020 8 BOLT, Hex, M8 x 20, 8.8, BOLT hex head, M 8 x 20
97-022010 8 SNAP RING, WASHER lock, VSK 8
06502638 2 WASHER, R9
895-11008 6 WASHER,M8x16x1.6,D=9

36 04-105970 2 CYLINDER, GAS, SPRING pneumatic




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0070 RADIATOR

Ref Part Number Qty Description

37 98-006113 JOINT, JOINTangle
242763N1 RING ASSY., WASHER lock, VSK 10
38 98-041291 VALVE,
39 03-130255 VENTILATOR, Mammut 6900 and 7400
39 03-116568 VENTILATOR, VENTILATOR, Mammut 7800
40 32521374 FOAM, RUBBER, 1145 mm, Mammut 6900 and 7400
40 04-105728 FOAM, RUBBER foam, 1180 mm, Mammut 7800
41 04-124532 HINGE, HOOK hinge
905159R1 SCREW, M8 x 25, 4.6, saucer, M 8 x 25
42 930550R1 BOLT, Hex, M10 x 50, 8.8, BOLT hex head, M 10 x 50
43 05811337 BUSHING, SLEEVE

B PBAAMNMNMNDNNNEFRPRFRPEFEPDDS




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0072 PUMP DRIVE




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0072 PUMP DRIVE

Ref Part Number Qty Description
1 03-130260 1 PLATE,

2 97-022181 10 SHIM, SPACER, 45x55x 1

4 04-123100 LEVER, tension, Includes: Ref. 5

5 04-097993 BRONZE BUSH, 40.3 x 29 x 72, Part of Tension Lever P/N 04-123100
6 02-071744 TIGHTENER SHEAVE, PULLEY

7 933108R1 SNAP RING, M62, Int, RING snap, J 62

8 ST211 BEARING, BALL, 6206 Z

9 97-040136 RING, COVER bearing, 6206 AV

10 97-020313 WASHER, RING support, S 30 x 42 x 2.5

11 800-1130 RING, SNAP, M30, Ext, RING snap, A 30

12 04-119424
13 04-117762
14 03617056
15 04133362
16 03-123105
17 614-10030
242763N1

WASHER, D=50

SCREW, BOLT hex head, M 16 x 40
NIPPLE, LUBE, FITTING grease, AM 8 x 1
EXTENSION, PIECE intermediate

LEVER ASSY., tension, Mammut 7800
BOLT, Hex, M10 x 30, 8.8,

RING ASSY., WASHER lock, VSK 10

18 04-130262 BAR, PICKET
21 03-065390 SPRING, TENSION,
22 04-133147 PLUG, spring

23 97-020634
24 829-1316
25 04-073609
26 97-006086
27 895-11014
28 934898R1
29 02-074591
31 614-10035
242763N1
32 04-113598
33 02-123116
34 614-10025
242763N1
35 04-130291
36 97-016981
37 97-032163
38 97-008710
39 97-022016
40 825-11420
41 930110R1

DISC, WASHER spherical, C 17

NUT, M16, CI 10, hex, M 16

SCREW, BOLT eye, BM 16 x 80

SCREW, BOLT hex head, M 16 x 180
WASHER, M14 x 28 x 2.5, SPACER, D= 16
PIN, M4 x 24, Slotted, SLEEVE dowel, 4 x 24
GROOVED PULLEY, D= 270, 4 RL

SCREW, Hex, M10 x 35, 8.8, Full Thd,

RING ASSY., WASHER lock, VSK 10

BELT, POWERBAND, 4 HB 2190 LA

PLATE, LARGE, Mammut 6900 and 7400
BOLT, Hex, M10 x 25, 8.8, Full Thd, BOLT hex head, M 10 x 25
RING ASSY., WASHER lock, VSK 10
SPACER,

NUT, castle, M 36 x 3

PIN, ROLL, 6 x 55

SCREW, BOLT hex head, M 20 x 1.5 x 75
SNAP RING, WASHER lock, VSK 20

NUT, M20 x 1.5, CI 8, hex, M 20 x 1.5

BOLT, Hex, M14 x 60, 8.8, Hex, M14 x 60, 8.8

825-1414 NUT, M14, CI 8, hex, M 14
97-022013 SNAP RING, WASHER lock, VSK 14
97-022761 WASHER, D= 15

P AR DMDRERPRRPPRPRPRPRPEPNNRPRPRPROORPRREPEPNRPNRPRPRPREPREPENRPREPREPEPNNNNERERRE

42 877-20810 SET SCREW, Hex Soc, M8 x 10, Cone Pt, PIN threaded, M 8 x 10




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0074 MAIN DRIVE




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0074 MAIN DRIVE

Ref Part Number Qty Description
1 02-113254 GROOVED PULLEY, 6 RL, D= 460, MTD= 980 U/min.
1 02-127837 GROOVED PULLEY, 6 RL, D= 410, MTD= 1100 U/min.
2 614-16045 SCREW, Hex, M16 x 45, 8.8, Bolt, Hex, M16 x 45, 8.8
3 97-022014 SNAP RING, WASHER lock, VSK 16

4 02-116637 GROOVED PULLEY, V belt, 6 RL, D=210

5 03-116595 BALL RACE, PIPE

6 933030R1 SNAP RING, M55, Ext, RING snap, A 55

7 97-020320 WASHER, RING support, S 55 x 68 x 3

8 97-040144 PLASTIC RING, COVER bearing, 6211 ZAV

9 97-060334 BEARING, 6211, Z C3

10 800-21100 RING, SNAP, Int, M100 x 3, RETAINER, J 100

11 03-111680 LEVER, tension

12 98-046324
13 02-111695
14 933154R1
15 97-060635
16 97-040238
17 06655243

18 933029R1
19 03617056

20 97-020319
21 97-020273

BUSHING, 50 x 55 x 30

TIGHTENER SHEAVE, PULLEY ASSY.
SNAP RING, M80, Int, RETAINER, J 80
BEARING, 6307, Z C3

PLASTIC RING, COVER bearing, 6307, ZAV
WASHER, S35x45x2.5

SNAP RING, M35, Ext, RING snap, A 35
NIPPLE, LUBE, FITTING grease, AM 8 x 1
WASHER, RING support, 850 x 62 x 3
SHIM, SPACER, 40 x50 x 1.0

22 97-062979 WASHER,

23 03-119410 ANGLE,

24 614-10045 SCREW, Hex, M10 x 45, 8.8, Full Thd, BOLT hex head, M 10 x 45
97-026504 WASHER, 10.5x25x 2.5
825-1408 NUT, M8, CI 8, hex, M 10

25 04-117762
26 97-020048
27 04-114742
27 01170204

28 02-111706
29 04-111716
30 814-10020

SCREW, BOLT hex head, M 16 x 40

WASHER, 17 x35x 3

BELT, POWERBAND rotating tip 980, 6 HB x 5100

BELT, POWERBAND rotating tip 1100, 6 HB x 5020

BELT, POWERBAND guide

BAIL, HOOP

BOLT, Hex, M10 x 20, 8.8, Full Thd, BOLT hex head, M 10 x 20

NMNNNERP R RPRPPRPERPNNDENRPROORNMNRERPRNMNNNMNNNRENNMNREPNNNMNNMNNONNRR N

242763N1 RING ASSY., WASHER lock, VSK 10
97-026504 10 WASHER, 10.5x25x 2.5

31 931295R1 SCREW, M10 x 25, 4.6, saucer, M 10 x 25
825-1408 NUT, M8, CI 8, hex, M 10

32 02-111704
33 01-116633

BELT, POWERBAND guide

GUIDE, D= 476,980 U/min.

33 01-124843 GUIDE, D= 426,1100 U/min.

34 614-10035 SCREW, Hex, M10 x 35, 8.8, Full Thd,
97-026504 10 WASHER, 10.5x25x 2.5
825-1408 NUT, M8, CI 8, hex, M 10

35 02-121040 SHEET, METAL, Marnmut 6900

&~ P P - oo

(BN




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0074 MAIN DRIVE

Ref Part Number Qty Description

35 02-121042
36 97-002862
97022012
37 03-121044
37 03-121045
38 04-116636

SHEET, METAL, Mammut 7400 and 7800
SCREW, BOLT hex head, M 12 x 150
SNAP RING, WASHER lock, VSK 12
SHEET, METAL, Mammut 6900

SHEET, METAL, Mammut 7400 and 7800
WASHER, D=40x 15

40 02-119275 CYLINDER ASSY.,
09-114948 KIT, GASKET,
03269688 BELLOWS,

41 04-027474
42 895-11014
43 04-027472
44 934898R1
45 32521462

46 04-114718
47 97-032160
48 06736687

PIN, LARGE, 126 mm

WASHER, M14 x 28 x 2.5, 16

PIN, LARGE, 77 mm

PIN, M4 x 24, Slotted, SLEEVE dowel, 4 x 24
SUPPORT, PLATE

SUPPORT, HOLDER

SPLIT PIN/SAFETY PIN, roll, 6 x 40
SPRING, TENSION, with one screw

49 H433810 SCREW, BOLT hex head, M 12 x 150

50 97-020633 DISC, WASHER spherical, C 13
36193957 CUP, BALL, WASHER cone

51 829-1412 NUT, M12, CI 10, hex, M 12

52 02-123201
53 01-111640
55 06334164

BRACKET, BASE mounting
GROOVED PULLEY, V belt, 10 RL, D= 380/ D= 340
SCREW, BOLT hex head, M 12 x 90

P PP NOMNNWORRPRPRPRRPPMAMNRPNRPRRPRPRREPAERREASEDNRE




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0078 DRIVE CUTTING CYLINDER ASSEMBLY




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0078 DRIVE CUTTING CYLINDER ASSEMBLY

Ref Part Number

Qty

Description

11 97-080149
13 06655243
15 04-050732
16  09-110045
17 03-111582
18 04-023945
19 04-023947
20 04-027374
21 932231R1
22 04-113652
23 829-1316
24 04-122264
25 3053288R1
26 04-122838
27 01-120392
28 02-114280
29 04-085572
30 94-007351
35 02113600
36 04-103213
37 03-103214
38 97-019655
39 97-032064
40 32518098
41 32518098
42 97-007349
43 03-103217
44  04-110469
45 97-040064
46 97-020329
47 8963100119
48 04-113660
49  04-097993
50 97-016267
51 04-113616

P PP RPNMNNMNNNNRP AR RPPRPRPRRPPRPNNRPRPRRPPRPERPRPRPEPNRPRRPEPRREREERELSLNS

SCREW, ADAPTER, GE 6-LLM

WASHER, S35x45x 2.5

PIN, LINCH, 7.5 x 52

SPRING, TENSION, ASSY., Includes: Ref. 17, 18, 19

SPRING, TENSION, , Part of Tension Spring Assy. P/N 09-110045
PLUG, spring, Part of Tension Spring Assy. P/N 09-110045

YOKE, HEAD yoke, Part of Tension Spring Assy. P/N 09-110045
PIN, LARGE, 54 mm

PIN, M4 x 36, Slotted, roll, 4 x 36

THREADED ROD,

NUT, M16, CI 10, hex, M 16

BAIL, ARM

PIN, M4 x 30, Slotted, roll, 4 x 30

BELT, POWERBAND, 5 HB x 3415 LA

GROOVED PULLEY, 10 RL

GROOVED PULLEY, V belt, 8 RL

BRONZE BUSH, 80 mm

RING, BUSHING, A 10 x 20

TIGHTENER SHEAVE, PULLEY Includes: Ref. 36, 37, 38, 39, 40, 41, 42, 43, 44, 45, 46, 47
PIN, ARBOR expanding, Part of Pulley P/N 02-113600

PIVOT, ball , Part of Pulley P/N 02-113600

NUT, hex, M 12 x 1.5, Part of Pulley P/N 02-113600

SPLIT PIN/SAFETY PIN, roll, 3.5 x 20, Part of Pulley P/N 02-113600
FLANGE, , Part of Pulley P/N 02-113600

FLANGE, , Part of Pulley P/N 02-113600

SCREW, BOLT allen head, M 8 x 25, Part of Pulley P/N 02-113600
TIGHTENER SHEAVE, PULLEY, Part of Pulley P/N 02-113600
BEARING, 16014 C3, Part of Pulley P/N 02-113600

WASHER, COVER bearing, 6014 JV, Part of Pulley P/N 02-113600
WASHER, 90 x 110 x 3.5, Part of Pulley P/N 02-113600

WASHER, LOCK, RETAINER, J 110, Part of Pulley P/N 02-113600
LEVER, ASSY. tension, Includes: Ref. 49

BRONZE BUSH, 72 mm, Part of Tension Lever Assy. P/N 04-113660
NUT, hex, M 33 x 15

PIN, LARGE, 46 mm




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0080 DRIVE CHOPPER UNIT

\“r‘ - Q 16:2;
(%) 15\@

Q @"\*\
2 )

12 63 62 A
E | 17 _H

g‘r . \ b ,vﬂ_

N 4{‘
@@v

} =1 8. 136p S. 150/Ap
a s 58/A

5. 150Bp]




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0080 DRIVE CHOPPER UNIT
Ref Part Number Qty Description
1 00-121316 GEARBOX ASSY,

12 374889

13 614-16045
15 04-088964
16 97-020048
17 97-022014
19 04-124808
20 03617056
21 03608553
22 933076R1
23 800-1130
24 97-020313
25 03-088013
26 04-097993
27 04-113626
28 97-016267
30 09-110045
31 03-111582
32 04-023945
33 04-023947
34 04-113622
35 829-1316
36 04-027374
37 932231R1
38 06655243
39 04-050732
40 02-103007
41 97-031732
42 98-039783
44 98-032091
45 98-031871
46 31399267
47 931171R1

SCREW, Hex, M16 x 100, 8.8,

SCREW, Hex, M16 x 45, 8.8, Bolt, Hex, M16 x 45, 8.8
WASHER, 16 mm

WASHER, 17 x 35 x 3.0

SNAP RING, WASHER lock, VSK 16

LEVER, tension, Includes: Ref. 26

NIPPLE, LUBE, FITTING grease, AM 8 x 1

BEARING, 6306 RS

SNAP RING, M72, Int, RETAINER, J 72

RING, SNAP, M30, Ext, RING snap, A 30

WASHER, RING support, 30 x 42 x 2.5

TIGHTENER SHEAVE, PULLEY

BRONZE BUSH, 72 mm, Part of Tension Lever P/N 04-124808
PIN, LARGE,

NUT, hex, M 33 x 1.5

SPRING, TENSION, ASSY., Includes: Ref. 31, 32, 33
SPRING, TENSION, , Part of Tension Spring Assy. P/N 09-110045
PLUG, spring, Part of Tension Spring Assy. P/N 09-110045
YOKE, HEAD yoke, Part of Tension Spring Assy. P/N 09-110045
THREADED ROD,

NUT, M16, CI 10, hex, M 16

PIN, LARGE, 54 mm

PIN, M4 x 36, Slotted, roll, 4 x 36

WASHER, S35x45x 2.5

PIN, LINCH, 7.5 x 52

GROOVED PULLEY, V belt, 3 RL

KEY, 14 x9x 75

BELT, POWERBAND, 3 HB 2050 LA

PLUG, G=7 mm

PLUG, drain, G= 4.5 mm

COVER, PROTECTIVE,

BOLT, Hex, M8 x 16, 8.8, BOLT hex head, M 8 x 16

97-022010 SNAP RING, WASHER lock, VSK 8
49 03-093384 SHAFT, LONG, ASSY. pto
98-041609 SHAFT, LONG, GUARD pto
50 03-117243 SHAFT, PTO, with gear
98-041610 SHAFT, LONG, GUARD pto
04-100119 SCREW, BOLT hex head, M 12 x 25
04-071807 WASHER, D=13 x D=45

51 02-114280
52 03-119310
53 03-119295
54 04-122263
55 04-113616

GROOVED PULLEY, V belt, 8 RL
SHIELD, GUARD

SHIELD, GUARD

BAIL, ARM

PIN, LARGE,

P PP RPPRPRPRPRPPRPRPPOOORPR ORPRPRPRRPRPREPNRPRRPRPRPRPRPREPRPRPREPRPREPENNNMNRPONRERENPE




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0080 DRIVE CHOPPER UNIT

Ref Part Number Qty Description

56 3053288R1
60 03-122230
61 04-122232
62 03-122905
63 97-005879
64 04-124836

PIN, M4 x 30, Slotted, roll, 4 x 30
SOCKET WRENCH, SPANNER
SHAFT,

PROTECTOR, GUARD

SCREW, BOLT hex head, M 6 x 12
GUARD, HOLDER

[~ S SN SN S




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0082 SELECTOR GEAR BOX




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0082 SELECTOR GEAR BOX
Ref Part Number Qty Description
00-121316 GEARBOX ASSY, Includes: Ref. 1 to 116
1 09-114949 HOUSING, ASSY., Part of Gear Box Assy. P/N 00-121316
2 03-113255 SUPPORT, DRAWBAR, BASE mounting, Part of Gear Box Assy. P/N 00-121316
3 03-093246 COVER, , Part of Gear Box Assy. P/N 00-121316
4 98-045873 BEARING COVER, , Part of Gear Box Assy. P/N 00-121316
5 03-114317 SHAFT, profile , Part of Gear Box Assy. P/N 00-121316
6 03-088357 SHAFT, profile , Part of Gear Box Assy. P/N 00-121316
7 03-088358 SHAFT, profile , Part of Gear Box Assy. P/N 00-121316
8 02-121250 SHAFT, profile , Part of Gear Box Assy. P/N 00-121316
9 98-045874 SHAFT, DRIVE, intermediate , Part of Gear Box Assy. P/N 00-121316
10 02-080858 HOUSING, FLANGE, Part of Gear Box Assy. P/N 00-121316
11 04-088372 PINION, shaft, Z= 23, Part of Gear Box Assy. P/N 00-121316

12 04-100526
13 98-045875
14 03-088366
15 03-088367
16 03-121251
17 03-121252
18 03-088353
19 03-100527
20 03-121253
21 03-121254
22 03-121255
23 02-121256
24 04-094837
25 98-045877
26 03-088364
27 04-088376
28 04-123579
29 03-088363
30 03-114558
31 98-045879
32 04-088380
33 04-113283
34 04-113284
35 04-088373
36 04-111131
37 04-088371
38 03-088360
39 04-100530
40 04-088368

97-020331

PINION, GEAR intermediate, Z= 22, Part of Gear Box Assy. P/N 00-121316
PINION, GEAR spur, Z= 15, Part of Gear Box Assy. P/N 00-121316
PINION, GEAR spur, Z= 43, Part of Gear Box Assy. P/N 00-121316
PINION, GEAR spur, Z= 42, Part of Gear Box Assy. P/N 00-121316
PINION, GEAR spur, Z= 29, Part of Gear Box Assy. P/N 00-121316
PINION, GEAR spur, Z= 36, Part of Gear Box Assy. P/N 00-121316
PINION, GEAR spur, Z= 28, Part of Gear Box Assy. P/N 00-121316
PINION, GEAR spur, Z= 34, Part of Gear Box Assy. P/N 00-121316
PINION, GEAR spur, Z= 18/22, Part of Gear Box Assy. P/N 00-121316
PINION, GEAR spur, Z= 43, Part of Gear Box Assy. P/N 00-121316
PINION, GEAR spur, Z= 40, Part of Gear Box Assy. P/N 00-121316
PINION, BANK gear, Z= 19/32/25, Part of Gear Box Assy. P/N 00-121316
SCREW, BOLT hex hd., M 16 x 30, Part of Gear Box Assy. P/N 00-121316
CASE, HOUSING clutch, Part of Gear Box Assy. P/N 00-121316
FORK, SHIFTER, SECTION, Part of Gear Box Assy. P/N 00-121316
PIN, LARGE, ECCENTRIC, Part of Gear Box Assy. P/N 00-121316
PIN, LARGE, ECCENTRIC, Part of Gear Box Assy. P/N 00-121316
SHAFT, , Part of Gear Box Assy. P/N 00-121316
LEVER, CONTROL, ROAD shifting, Part of Gear Box Assy. P/N 00-121316
BUSHING, SPACER sleeve, Part of Gear Box Assy. P/N 00-121316
BUSHING, SPACER sleeve, Part of Gear Box Assy. P/N 00-121316
BUSHING, SPACER sleeve, Part of Gear Box Assy. P/N 00-121316
BUSHING, SPACER sleeve, Part of Gear Box Assy. P/N 00-121316
BUSHING, SPACER, Part of Gear Box Assy. P/N 00-121316
PIN, LARGE, 130 mm, Part of Gear Box Assy. P/N 00-121316
WASHER, , Part of Gear Box Assy. P/N 00-121316
GASKET, SEAL, Faserflex, Part of Gear Box Assy. P/N 00-121316
STOP, , Part of Gear Box Assy. P/N 00-121316
SPRING, COMPRESSION, pressure, Part of Gear Box Assy. P/N 00-121316
WASHER, RING support, SS4x8x 1
41 04-100529 KEY, BUCKET TOOTHRT, , Part of Gear Box Assy. P/N 00-121316
42 98-046683 CLUTCH, ASSY., Part of Gear Box Assy. P/N 00-121316

98-045882 12 DISC, CLUTCH, ext. teeth

P NN ORPRPRPRPRPRRPRPPERPRPNRPPRPNNRPRPRPPRPRPEPNRPRPRPRPRPREPRPRPREPRPREPREPRERPRERERLRLR




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0082 SELECTOR GEAR BOX

Ref Part Number Qty

Description

98-045883 14
43 04-111130
44  ST205A
45 03652106
46 ST202
47 03671857
48 ST264
49 97-062619
50 97-062912
51 116754A1
52 97-062913
53 Al178460
54 97-061573
55 933076R1
56 800-5125
57 97-034029
58 800-1172
59 933154R1
60 933288R1
61 933077R1
62 06655243
63 06655026
64 97-020319
65 97-020474
66 97-020296
97-022203
97-022226
67 97-022237
97-022200
97-022237
68 97-020325
69 97-068162
70 97-068161
71 97-068184
72 97-067697
73 97-067701
74 97-067707
75 97-020290
76 98-045878
77 97-031132
78 97-043127
79 01129654
80 01131095
81 97-043178
82 97-042174

NN EFEPNOPFPNMNMNNMNDNRFPERFRPPEPDNNMNRPRPRPPNMNMNNDNREFENDREREDNDPE

WWNNNRPRPRPNRRRRERP PR

DISC, CLUTCH, int. teeth

BUSHING, , Part of Gear Box Assy. P/N 00-121316

BEARING, BALL, 6207, Part of Gear Box Assy. P/N 00-121316

BEARING, 6208, Part of Gear Box Assy. P/N 00-121316

BEARING, BALL, 6209, Part of Gear Box Assy. P/N 00-121316

BEARING, 6209 2 RS, Part of Gear Box Assy. P/N 00-121316

BEARING, BALL, 6210, Part of Gear Box Assy. P/N 00-121316

BEARING, NJ 209, Part of Gear Box Assy. P/N 00-121316

BEARING, NJ 2209 EC, Part of Gear Box Assy. P/N 00-121316

BEARING, ROLLER, NJ 210 EC, Part of Gear Box Assy. P/N 00-121316
BEARING, NJ 2210 EC, Part of Gear Box Assy. P/N 00-121316

BEARING, K 45 x 50 x 17, Part of Gear Box Assy. P/N 00-121316

BEARING, NEEDLE, SLEEVE, K 50 x 55 x 30, Part of Gear Box Assy. P/N 00-121316
SNAP RING, M72, Int, RETAINER, J 72, Part of Gear Box Assy. P/N 00-121316
CIRCLIP, M25, Ext, RING snap, A 25, Part of Gear Box Assy. P/N 00-121316
CIRCLIP, RING snap, A 28, Part of Gear Box Assy. P/N 00-121316

RING, SNAP, M72, Ext, RING snap, A 72, Part of Gear Box Assy. P/N 00-121316
SNAP RING, M80, Int, RETAINER, J 80, Part of Gear Box Assy. P/N 00-121316
CIRCLIP, M85, Int, RETAINER, J 85, Part of Gear Box Assy. P/N 00-121316
SNAP RING, M90, Int, RETAINER, J 90, Part of Gear Box Assy. P/N 00-121316
WASHER, SS 35 x 45 x 2.5, Part of Gear Box Assy. P/N 00-121316

WASHER, SS 45 x 56 x 3, Part of Gear Box Assy. P/N 00-121316

WASHER, RING support, SS 50 x 63 x 3, Part of Gear Box Assy. P/N 00-121316
SHIM, SPACER, PS 28 x 40 x 1, Part of Gear Box Assy. P/N 00-121316

SHIM, SPACER, 65 x 85 x 0.1, Part of Gear Box Assy. P/N 00-121316

SHIM, SPACER, 65 x 85x 0.3

SHIM, SPACER, 65 x 85 x 0.5

WASHER, SPACER, 70 x 90 x 0.1, Part of Gear Box Assy. P/N 00-121316
SHIM, SPACER, 70 x 90 x 0.3

WASHER, RING support, 70 x 90 x 0.5

WASHER, SS 70 x 90 x 3.5, Part of Gear Box Assy. P/N 00-121316

WASHER, , Part of Gear Box Assy. P/N 00-121316

WASHER, , Part of Gear Box Assy. P/N 00-121316

WASHER, , Part of Gear Box Assy. P/N 00-121316

SPACER, JR 40 x 45 x 17, Part of Gear Box Assy. P/N 00-121316

SPACER, JR 40 x 45 x 30, Part of Gear Box Assy. P/N 00-121316

SPACER, JR 45 x 50 x 35, Part of Gear Box Assy. P/N 00-121316

WASHER, SPACER, 45 x 55 x 2, Part of Gear Box Assy. P/N 00-121316
BUSHING, , Part of Gear Box Assy. P/N 00-121316

KEY, BUCKET TOOTHRT, A 14 x 9 x 140, Part of Gear Box Assy. P/N 00-121316
O-RING, OR 36 x 4, Part of Gear Box Assy. P/N 00-121316

O-RING, OR 24 x 2, Part of Gear Box Assy. P/N 00-121316

O-RING, OR 20 x 2, Part of Gear Box Assy. P/N 00-121316

O-RING, OR 52 x 3, Part of Gear Box Assy. P/N 00-121316

SEAL, A SL 45 x 85 x 10, Part of Gear Box Assy. P/N 00-121316




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0082 SELECTOR GEAR BOX

Ref Part Number Qty

Description

83 97-043276 1
84 97-024035 2
85 97-024036 2
86 934017R1 8
87 930140R1 3
88 614-6020 2
892-11006 2
89 962-10035 26

892-11010 27
90 97-010355
892-11008
91 06008248
92 97-027323
93 738-1320
94 339193X1
95 837-10028
96 97-013814
97 97-014664
9970908513
98 98-039734
99 98-028263
04102248
100 04101608
101 254738A1
102 98-046145
97-043626
103 97-020477
104 04-123405
105 97-014907
106 04-113285
107 04101800
108 98-045876
97-043604
109 864-6070
892-11006
110 864-12050

WoOoOORFRrRPRPRPREPREPRPRPRPONRPRRPRERPERPRERPREPNDMNDNMDNONNDDDNS

892-11012
112 04-123404

97-043603
113 361017R91
114 98-046233
115 97-020629
116 97-042279

P AP PNDPEP W

O-RING, OR 76 x 2.5, Part of Gear Box Assy. P/N 00-121316

COVER, COVER, D= 85, Part of Gear Box Assy. P/N 00-121316

BUTTON, HOLE PLUG, COVER, D= 90, Part of Gear Box Assy. P/N 00-121316
BALL, 8mm Dia, , Part of Gear Box Assy. P/N 00-121316

BOLT, Hex, M10 x 30, 8.8, Full Thd, BOLT hex head, M 10 x 30, Part of Gear Box Assy. P/N 00-121311
BOLT, Hex, M6 x 20, 8.8, hex head, M 6 x 20, Part of Gear Box Assy. P/N 00-121316
WASHER, LOCK, M6, VSK 6

SCREW, Hex Soc Hd, M10 x 35, 10.9, BOLT allen head, M 10 x 35, Part of Gear Box Assy. P/N
00-121316

WASHER, LOCK, M10, VSK 10

SCREW, BOLT allen head, M 8 x 25, Part of Gear Box Assy. P/N 00-121316

WASHER, LOCK, M8, VSK 8

SCREW, BOLT allen head, AM 4 x 10, Part of Gear Box Assy. P/N 00-121316

PIN, dowel, 8 x 28, Part of Gear Box Assy. P/N 00-121316

PIN, M3 x 20, Slotted, SLEEVE, 3 x 20, Part of Gear Box Assy. P/N 00-121316

PIN, SLEEVE dowl, 8 x 45, Part of Gear Box Assy. P/N 00-121316

DOWEL, M10 x 28, dowel, 10 x 28, Part of Gear Box Assy. P/N 00-121316

PIN, threaded, M 6 x 12, Part of Gear Box Assy. P/N 00-121316

SCREW, ring, M 16 x 27, Part of Gear Box Assy. P/N 00-121316

GASKET, SEAL, 16 x20 1.5

VANEUM GAUGE, PLUG screw, M 18 x 1.5, Part of Gear Box Assy. P/N 00-121316
SIGHTGLASS, GUAGE oil level, M 30 x 1.5, Part of Gear Box Assy. P/N 00-121316

GASKET, SEAL, 30 x 36 x 2.0

GASKET, SEAL, 18 x 22 x 1.5, Part of Gear Box Assy. P/N 00-121316

PLUG, PLUG screw, M 18 x 1.5, Part of Gear Box Assy. P/N 00-121316

BREATHER, plug, M 10 x 1, Part of Gear Box Assy. P/N 00-121316

SEAL, 10x14x 1.5

SHIM, SPACER, 60 x 75 x 2, Part of Gear Box Assy. P/N 00-121316

VALVE, 42 mm, Part of Gear Box Assy. P/N 00-121316

VANEUM GAUGE, PLUG drain, M 22 x 1.5, Part of Gear Box Assy. P/N 00-121316

BUSHING, SLEEVE spacer, Part of Gear Box Assy. P/N 00-121316

GASKET, SEAL, A 22 x 27 x 1.5, Part of Gear Box Assy. P/N 00-121316

SCREW, BOLT hex head, , Part of Gear Box Assy. P/N 00-121316

GASKET, SEAL,A8x12x 1

SCREW, Hex Soc Hd, M6 x 70, 8.8, BOLT allen head, M 6 x 70, Part of Gear Box Assy. P/N 00-12131¢
WASHER, LOCK, M6, A 6

SCREW, Hex Soc Hd, M12 x 50, 8.8, BOLT allen head, M 12 x 50, Part of Gear Box Assy. P/N
00-121316

WASHER, LOCK, M12, A 12

VALVE, 25 mm, Part of Gear Box Assy. P/N 00-121316

GASKET, plug, A6x10x 1

BEARING, 6210 2 RS, Part of Gear Box Assy. P/N 00-121316

CIRCLIP, RING snap, Part of Gear Box Assy. P/N 00-121316

SHIM, SPACER, 70 x 90 x 1, Part of Gear Box Assy. P/N 00-121316

SEAL, A 40 x 90 x 12, Part of Gear Box Assy. P/N 00-121316




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0086 HYDROSTATIC DRIVE

S. 88p

| [€5.72




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0086 HYDROSTATIC DRIVE

Ref Part Number Qty Description
1 98-047347 1 PUMP, PUMP displacement

2 930110R1 4 BOLT, Hex, M14 x 60, 8.8, Hex, M14 x 60, 8.8

3 825-1414 4 NUT, M14, CI 8, hex, M 14

4 97-022013 4 SNAP RING, WASHER lock, VSK 14

5 97-022761 4 WASHER, D= 15

8  98-047348 1 MOTOR, HYDRAULIC, PUMP const. flow

9 814-12045 4 BOLT, Hex, M12 x 45, 8.8, BOLT hex head, M 12 x 45
11 97022012 4 SNAP RING, WASHER lock, VSK 12

17 97-043104 4 O-RING, 32.9x35

18 98-025307 8 FLANGE,

20 06287293
21 06336961
34 98-027871
35 09133275
04-106062
03433965
98-046752
98-046758
36 98-028464
42 03437300
43 03435774
50 98-046797
54 03243662
55 03442564
56 03243285
57 03442693
58 03442708
63 03436830
65 03243855
66 03243806
67 03438502
75 3137503R91
76 98-047499
77 98-047500
78 98-047501
79 98-047502
80 98-047503
81 98-047504
82 98-047505
83 06005630
84 03232200
102 97-083143
110 97-083147
112 03435758
113 98-046777

[EE
ol

P PP NNPRP ORPRPRRPPRPRPPRPRPPNNRPPRPPREPDINRPLPNRPREPRREREERENLERE

SCREW, BOLT allen head, 7/16" x 45
SCREW, BOLT hex head, 7/16" x 45
CABLE, CABLE binding

FITTING, ADAPTER

FITTING, ADAPTER

NUT, TUBE, swivel, AL 22

GASKET, RING cutting, 06 - 310/L22
PLASTIC RING, 06 - 31 1/L22
SWITCH, IGNITION, SWITCH
FITTING, ADAPTER, GE22 - L/OMD
ADAPTER, GE18 - L/OMD

HOSE, spiral

HOSE, NW 20 x 1900

HOSE, NW 20 x 1550

HOSE, NW 16 x 3100

HOSE, NW 25 x 2680

HOSE, NW 25 x 2650

ADAPTER,

HOSE, NW 16 x 1280

HOSE, NW 16 x 1250

FITTING, ADAPTER

BEARING, ROLLER, NUP 308 ECP
SHAFT,

SNAP RING, 39.68 x 1.57

FLANGE,

SEAL, SEAL

BUSHING, LARGE, SEAL, 38.1 x57.15x 9
O-RING, O-RING, 88.57 x 2.6

DISC, WASHER

SCREW, BOLT allen head, M 6 x 20
NUT, safety, M 24 x 1.5

FITTING, ADAPTER, XGE 1 1/16"
FITTING, ADAPTER, XGE 9/16"
CONE, REDUCTION, Red. 10/8
SLEEVE, TRANSMISSION, HS04 - 1 - L0814




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0086 HYDROSTATIC DRIVE

Ref Part Number Qty Description

114 98-046778 DUST CAP, PLUG HS04 - 0 - RT001
115 09-115738 TUBE ASSY., PIPE

117 03433932 ADAPTER, GE 18 - LM - ED/OMD
118 03434492 FITTING, ADAPTER, EW 22 - L/IOMD
119 03436340 SCREW, ADAPTER, ET22 - LIOMD
121 97043653 GASKET, SEAL, A 14 x 20

N RPN PP




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0088 COOLER, HYDR. OIL

4S. 86

4S.70




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0088 COOLER, HYDR. OIL

Ref Part Number Qty Description
1 01-127478 1 COOLER, OIL, hydr.

4 04-101280 2 NUT, NUT

5 97-081401 4 FITTING, ADAPTER, DSVW 22 - LM

9  04-120998 2 ANGLE, ANGLE

10 07755576 2 SCREW, saucer, M 10 x 25

11 06502791 2 WASHER, V11

12 905262R1 2 NUT, LOCK, M10 x 1.5, Cl 10, hex, M 10
13 933123R1 2 CIRCLIP, M20, Ext, RING snap, A 20

14 06655436 2 WASHER, S20x28x 2

15 04-121112 2 COVER, PROTECTIVE,

16 04-057039 2 SPRING, TENSION, SPRING tension




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0090 HYDRAULIC SYSTEM

~ 86
é ~ 100
. ~
[S718®] [S. 766m] ; E N gg
£~ 106 \ eﬂﬁ\ a2
¢

—64




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0090 HYDRAULIC SYSTEM
Ref Part Number Qty Description
1 02-120783 1 BRACKET, BASE mounting
2  614-10025 8 BOLT, Hex, M10 x 25, 8.8, Full Thd, hex head, M 10 x 25
1530437C1 4 NUT, hex, M 10
97-022110 8 WASHER, lock, VSK 10
3 01-114141 1 PLATE, LARGE,
4 98-039349 13 PLUG,
5 98-045238 6 POPPET, VALVE, magnet
6 98-029118 1 POPPET, VALVE,
98-043703 1 MAGNET,
97042972 4 O-RING,9.25x1.78-4
8 98-043959 4 VALVE, VALVE
9  98-042699 1 VALVE, PRESSURE RELIEF, RESTRICTOR flow

10 864-5090 24 BOLT, BOLT allen head, M 5 x 90

11 F332907 4 SCREW, BOLT allen head, M 5 x 50
12 03-117892 1 PLATE, LARGE,
13 98-031670 1 VALVE, CHECK,
14 98-045237 1 PLATE,
97042972 6 O-RING,9.25x1.78
15 221578A1 2 PLUG, Hex Soc, M18 x 1.5, ORB, PLUG screw, M 18 x 1.5
16 04101608 2 GASKET, SEAL, A18x22x1.5
17 98-043156 2 VALVE,
18 97-080282 8 FITTING, ADAPTER, XGE 8 - LM
19 97-080289 2 FITTING, ADAPTER, XGE 12 - LM
04101608 10 GASKET, SEAL,A18x22x 1.5

21 190003559494
22 97-081752
25 09-124415
26 03435380
98-046750
98-046756
30 97080271
31 97083014
33 97-083040
35 03436775
36 98-045988
37 03432730
47 98-032929
48 97-081756
49 98-027828
50 190003551473
51 97-083006
52 98-042265
53 09-121519
54 03432771
98-046749

CONNECTOR, HYD., ADAPTER, XGE 15 - LM
SCREW, ADAPTER, VEGE 15 - PLM

TUBE ASSY., D= 15 x 1445 mm

NUT, TUBE, swivel, AL 15

GASKET, RING cutting, L 15

PLASTIC RING, L15 K

SCREW, ADAPTER, VEL 15 - L OMDK
FITTING, ADAPTER

RESTRICTOR, ADAPTER flow reduc., KOR 22/15 - L OMDK
ADAPTER, EGES8 - LR - ED/OMD

VALVE, VALVE

ADAPTER, GE8 - LR - OMD

CLAMP, CLAMP double, D= 15/15

SCREW, ADAPTER, EVGE 12 - PLR

VALVE, control, return flow

CONNECTOR, HYD., ADAPTER, XGE 12 - LR
FITTING, ADAPTER, EVL 12 - L OMDK
FITTING, ADAPTER

TUBE ASSY., D=12 x 1403 mm

NUT, TUBE, swivel, AL 12

GASKET, RING cutting, L 12

N NDNEFRPEFEPNEFEPRFRPEFEPNNMNNNNNNDERERPEPNNMNNNDNNDNEREREREDS




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0090 HYDRAULIC SYSTEM

Ref Part Number Qty Description
98-046755 2 PLASTIC RING,

55 09-121517 1 TUBE ASSY., reduc., D= 12 x 2000 mm

59 98-043605 4 CLAMP, D=12

60 06646250 7 COVER, PLATE

61 814-6050 12 BOLT, Hex, M6 x 50, 8.8, BOLT hex head, M 6 x 50

62 03432562
63 09-121550
64 03433965
98-046752
98-046758
65 98-039749
66 98-039750
67 814-6055
68 03242717
69 03242887
70 03243566
71 03242733
72 98-039816
73 98-039766
74 814-6045
76 03243084
77 03242934
78 98-032930
79 814-8075
80 190003559473
82 03433112
83 03243613
84 339287X1
86 97-043666
87 98-042778
88 03436316
89 190003559475
90 97-083000
91 97-083005
92 97-080492
93 09-119573
94 03442685
96 03-123364
97 03-123356
98 98-046473
825-1403
100 03123140
101 03242918
106 03432546
895-11010

RESTRICTOR, ADAPTER, XTR22/18/22-L

TUBE ASSY., D=22 x 2025 mm

NUT, TUBE, swivel, AL 22

GASKET, RING cutting, L 22

PLASTIC RING, L 22K

CLAMP, D=22

COVER, PLATE

BOLT, Hex, M6 x 55, 8.8, BOLT hex head, M 6 x 55
TUBE ASSY., 8 x 695 mm

TUBE ASSY., 8 x 915 mm

TUBE ASSY.,

TUBE ASSY., 8 x 674 mm

CLAMP, CLAMP double, D= 8/8

COVER, PLATE

BOLT, Hex, M6 x 45, 8.8, BOLT hex head, M 6 x 45
HOSE, NW 6 x 800

HOSE, NW 6 x 1100

COVER, PLATE

BOLT, Hex, M8 x 75, 8.8, BOLT hex head, M 8 x 75
CONNECTOR, HYD., ADAPTER, XSV 8 - L
ADAPTER, GES8 - LM - ED/OMD

HOSE, NW 6 x 1320

SCREW, BOLT hex head, M 8 x 35

SEAL, SEAL, A 21 x 26

ACCUMULATOR, SPRING ASSY.

FITTING, ADAPTER, XGE 15-LR - A
CONNECTOR, HYD., ADAPTER, XSV 15 - L
RESTRICTOR, ADAPTER flow reduc., KOR 15/2 - L OMDK
FITTING, ADAPTER, EVT 12 - L OMDK

SCREW, ADAPTER, EVW 12 - L OMDK

TUBE ASSY., D=12 x 125 mm

HOSE, 10 x 900

RETAINER, HOLDER

RETAINER, HOLDER

MOUNTING, RUBBER, STOP rubber

NUT, M3, CI 8, hex, M 8

UNION, ADAPTER, GV015 - L/15- L

TUBE ASSY., 8 x 915 mm

FITTING, ADAPTER, EL 18 - L

WASHER, M10 x 20 x 2, 10.5

O P P W PANRFPRFRPPFPPPFPNNDNOOOOWEREREPNNMNNNEEPNNMNENOPSRRPEPNPRPORERBERDNDNNDNDPNDDNDPREPE




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0094 LOW PRESSURE HYDRAULIC SYSTEM

A _m

- 47

]
N ((((Cog

96 ~

63,64,100

.63100 5

SR
ﬁﬁ 28

1317




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0094 LOW PRESSURE HYDRAULIC SYSTEM

Ref Part Number Qty Description

1 02-101950 PLATE, LARGE,
98-039349 PLUG,

2 814-10020 BOLT, Hex, M10 x 20, 8.8, Full Thd, BOLT hex head, M 10 x 20
242763N1 RING ASSY., locking, VSK 10

3 98-045238 POPPET, VALVE, magnet, 35493

4 98-031669 POPPET, VALVE, magnet

5 864-5090 BOLT, BOLT hex head, M5 x 90

6  98-045237 PLATE,

7 97-014805 PLUG, SCREW,M 20 x 1.5

8 01133458 O-RING,

9 97-014849 SCREW, PLUG screw, M 16 x 1.5

10 9970908513
11 97-080471
12 97-081751
13 98-045792
14 98-045790
98-046069
15 97-080488
16 97-083006
17 98-042265
18 97-080492
19 09-119592
20 97080012
98-046749
98-046755
21 03432618
23 09-119594
24 97-083131
25 03433200
26 97-083005
27 09-119596
28 03243687
29 03242846
30 03-120410
31 614-10030

GASKET, SEAL,A16x20x 1.5
FITTING, ADAPTER, XGE 8 - LM
SCREW, ADAPTER, EVGE 12 - PLM
POPPET, VALVE,

FILTER,

FILTER, FILTER change

FITTING, ADAPTER, XGE 12 - L
FITTING, ADAPTER, EVL 12 - L OMDK
FITTING, ADAPTER

SCREW, ADAPTER, EVW 12 - L OMDK
TUBE ASSY., D=12 x 1993 mm

NUT, swivel, AL 12

GASKET, RING cutting, L 12

PLASTIC RING, L 12K

FITTING, ADAPTER, L12 OMDK

TUBE ASSY., D=12 x 1910 mm
FITTING, ADAPTER, XW 12 - L
ADAPTER, XGE 12 - LM

FITTING, ADAPTER, EVT 12 - L OMDK
TUBE ASSY., D=12 x 306 mm

TUBE ASSY., D=12 x 2491 mm

TUBE ASSY., D=12 x 2538 mm
RETAINER, HOLDER

BOLT, Hex, M10 x 30, 8.8,

06510285 WASHER, 10.5
242763N1 RING ASSY., locking, VSK 10
1530437C1 NUT, hex, M 10

32 98-039765

33 98-039766

34 614-6035

35 09-121541

36 190003559509
98-046747
98-046753

CLAMP, CLAMP double, D= 12/12

COVER, PLATE

BOLT, Hex, M6 x 35, 8.8, Full Thd, Bolt, Hex, M6 x 35, 8.8, Full Thd
TUBE ASSY., 12 x 566 mm

NUT, TUBE, swivel, AL 8

GASKET, RING cutting, L 8

PLASTIC RING, L 8K

B DR AP NMNOUGNNMNNMNNNRERPRPEREPNONRPROOOORAERNMNNRPRERPERPNWORRPRPRPREPRERNNRENDNDDERE




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0094 LOW PRESSURE HYDRAULIC SYSTEM

Ref Part Number Qty Description

37 09-121543
38 98-039816
39 931670R1
41 97014850
42 00410113
43 03243453
45 03243404
46 03442716
47 97-081335
48 98-045904
49 06646250
50 931670R1
51 814-6075
52 09-120421
54 03243830
54 04-119631
55 190003559465
63 06647540
64 931670R1
825-1406
97-022008
70 98046701
73 03242838
74 931670R1
75 03432521
86 864-5090
87 03436357
88 03436654
95 03243718
96 09130055
97 190003559925
98-046751
98-046757
98 03243244
99 09-130051
100 98-032089
101 97-083047
102 97-083110
103 03243517
104 03657801
122 04-120417
127 98-039903
128 614-8030
825-1408
895-11008

TUBE ASSY., 12 x 718 mm

CLAMP, CLAMP double, D= 8/8

SCREW, Hex, M6 x 50, 8.8, Full Thd, BOLT hex head, M 6 x 50
VANEUM GAUGE, PLUG screw, M 12 x 1.5
MANIFOLD,ENG.VENT, SEAL, A 12 x 16

TUBE ASSY.,

HOSE, NW 6 x 400 mm

HOSE, NW 6 x 500

CONNECTOR, HYD., ADAPTER, SWVE 8 - PLM
CLAMP, SPRING, D=8

COVER, PLATE

SCREW, Hex, M6 x 50, 8.8, Full Thd, BOLT hex head, M 6 x 50
BOLT, Hex, M6 x 75, 8.8, BOLT hex head, M 6 x 75
TUBE ASSY., 12 x 945 mm

HOSE, Mammut 6900 and 7400

HOSE, HOSE, Mammut 7800

CONNECTOR, HYD., ADAPTER, XG 12 - L
COVER, PLATE

SCREW, Hex, M6 x 50, 8.8, Full Thd, BOLT hex head, M 6 x 50
NUT, M6, Cl 8,

SNAP RING, locking, VSK 6

FILTER ASSY., low pressure

HOSE, NW 6 x 1200

SCREW, Hex, M6 x 50, 8.8, Full Thd, BOLT hex head, M 6 x 50
FITTING, ADAPTER, EW 8 - L OMD

BOLT, BOLT allen head, M 5 x 90

FITTING, ADAPTER, EL 8 - L/OMD

FITTING, ADAPTER

HOSE, NW 16 x 800

TUBE ASSY., D= 18 x 3383 mm

NUT, TUBE, swivel, AL18

GASKET, RING cutting, L 18

PLASTIC RING, L18 K

HOSE, NW 16 x 455 mm

TUBE, ASSY., D=18 x 431 mm

CLAMP, D=18

SCREW, ADAPTER, EVW 18 - L OMDK

FITTING, ADAPTER, XGE 18 - LR

TUBE ASSY.,

FITTING, ADAPTER, WH 18 - LM/OMD
RETAINER, HOLDER

FIXING BRACKET, CLAMP

BOLT, Hex, M8 x 30, 8.8, BOLT hex head, M 8 x 38
NUT, M8, Cl 8,

WASHER, M8x 16 x 1.6, 8.4

OCQUOITNRFRPRPPRPAMDREONMNNRRREPRRERERER

[EN
o

NMNNMNNNRPRPRPRPRPNRUOREOOORFRRERRANNDERRE®




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0094 LOW PRESSURE HYDRAULIC SYSTEM

Ref Part Number Qty Description

131 03432587 1 FITTING, ADAPTER, L 18
148 03442644 1 TUBE ASSY., 18 x 3055 mm




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0098 HYDR. PUMP

SF 6900 /7400




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0098 HYDR. PUMP

Ref Part Number Qty Description

1 01-123352 TANK, HYDRAULIC OIL,

2 03-093510 FLANGE,

3 97043365 O-RING, 120 x 3.5

4 614-8020 BOLT, Hex, M8 x 20, 8.8, BOLT hex head, M 8 x 20
97-022010 SNAP RING, WASHER lock, VSK 8

5 98-028526 BREATHER, FILTER aeration and deaeration

6 97-043908 GASKET, SEAL, D= 60x 68 x 2.5

7 98-042948 VANEUM GAUGE, SCREW, M 24 x 1.5

8 97-043633 GASKET, SEAL,A16x20x 2

9  98-045734 FILTER, FILTER return flow
98-045849 FILTER, FILTER dement

10 614-10018 BOLT, Hex, M10 x 18, 8.8, Full Thd, BOLT hex head, M 10 x 18
242763N1 RING ASSY., WASHER lock, VSK 10

11 98-028464
12 04101407

13 98-043798
14 97-083076
15 98-045905

SWITCH, IGNITION, SWITCH
GASKET, SEAL,A14x18x1.5
SIGHTGLASS, GAUGE oil level
FITTING, ADAPTER, XGE 22 - LM
PUMP, PUMP hydr., Mammut 7800

98-032048 KIT, GASKET, SET pump 1
98-046873 KIT, GASKET, SET gasket, pump 2
98-041178 GASKET, SEAL
97-043069 O-RING, 28 x 2
16 814-10090 BOLT, Hex, M10 x 90, 8.8, BOLT hex head, M 10 x 90
242763N1 RING ASSY., WASHER lock, VSK 10
17 98-045986 ADAPTER, BFW18 - PL/LK40
97-043049 O-RING, 24 x 2.5
18 98-045985 FITTING, ADAPTER, BFG 12 - PL/LK 35
97-043013 O-RING, 18 x 2.5

19 04-121531
20 04-062266
21 97043653
22 97-083128
23 97-083046
24 97-082903
25 97-083047
28 98-023767
97-043049
33 04-121545
34 04-119621
35 98-042373
36 98-041065
614-8025
42 97-083016
44 03433965
98-046758

HOSE, HOSE, NW 20 x 1700

HOSE, HOSE, NW 10 x 1350

GASKET, SEAL,A14x20x 1.5

FITTING, ADAPTER, XGE 12 - LM
CONNECTOR, HYD., ADAPTER, WHO 15 - PLM
SCREW, ADAPTER, GAI 18 - LM OMDK
SCREW, ADAPTER, EVW 18 - L OMDK
FITTING, ADAPTER, BFW22 - PL/LK 40
O-RING, 24 x 2.5

HOSE, HOSE, NW 32 x 2750

FITTING, ADAPTER

CLAMP, CLAMP

FIXING BRACKET, CLAMP

BOLT, Hex, M8 x 25, 8.8,

CONNECTOR, HYD., ADAPTER, EVW 22 - L OMDK
NUT, TUBE, swivel, AL 22

PLASTIC RING, L 22K

NMNNNEFRP WWRARRPRRPRPRRPPERPRPNNRPPRPRPRPEPNNRPNRRPPNNRRPRPAERANRRPRPRREPRPREDNDENRERELPR




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0098 HYDR. PUMP

Ref Part Number Qty Description
98-046752 GASKET, RING cutting, L 22
48 04-066407 HOSE, HOSE

51 04-062255
53 04102055
55 03242774
56 03243252
60 98-046723

HOSE, HOSE NW 12 x 790
GASKET, SEAL, A33x39x 2
HOSE, NW 20 x 1050

HOSE ASSY., NW 20 x 2100
PUMP, PUMP hydr., Mammut 7800

98-042565 KIT, GASKET, SET gasket, pump 1
98-032048 KIT, GASKET, SET pump 2
98-046874 SEAL,
98-041179 GASKET, SEAL, 45x 2.5

61 614-12060 BOLT, Hex, M12 x 60, 8.8, Full Thd, BOLT hex head, M 12 x 60
97022012 SNAP RING, WASHER lock, VSK 12

62 97-083070 FLANGE, adapter, BFW35 - PL/LK 55
97-043096 O-RING, 32x 2.5

63 97-083071 FLANGE, adapter, BFW20 - PS/LK 55
97-043096 O-RING, 32x 2.5

64 04-122087 FITTING, TUBE

65 97-080030 NUT, AL 35
98-046765 GASKET, RING cutting, L 35
98-046770 PLASTIC RING, L35 K

66 04-120728
67 97-083078
68 09-120736
69 03434693

HOSE, HOSE, NW 16 x 1100

SCREW, ADAPTER, EVW20 - S OMDK
TUBE ASSY., D=20 x 557 mm

NUT, TUBE, swivel, AS 20

98-046767 GASKET, RING cutting, S 20
98-046772 PLASTIC RING, S 20K
70 98-023767 FITTING, ADAPTER, BFW22 - PL/LK 40, Mammut 6900 and 7400
97-043049 O-RING, 24 x 2.5
71 98-031529 ADAPTER, BFW15 - PL/LK 35
97-043026 O-RING, 20x 2.5

72 09-119622
73 04-108477
75 98-045907

TUBE ASSY., D=22 x 530 mm
HOSE, HOSE, NW 20 x 1650
PUMP, PUMP hydr.

98-032048 KIT, GASKET, SET pump 1
98-046873 KIT, GASKET, SET gasket, pump 2
98-041178 GASKET, SEAL
97-043069 O-RING, 28 x 2

76 98-042263 FITTING, ADAPTER, BFW12 - PL/LK 35
97-043013 O-RING, 18 x 2.5

77 98-046083 FITTING, ADAPTER, BFG 18 - PL/LK 40
97-043049 O-RING, 24 x 2.5

84 03242942
89 98-047167
98-046875

HOSE, NW 16 x 400
PUMP, HYDRAULIC, PUMP hydr. Mammut 6900 and 7400
KIT, GASKET, SET gasket

P PP RPRPPRPRPRPNRPRPRPRPPOWOREPNNNRPRPRRPRPRPRRPPRPRRPRPRERPNNNEPEPNRRPEPRERRENDNDEREDN




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0098 HYDR. PUMP

Ref Part Number Qty Description
98-046876 2 BUSHING, LARGE, SEAL

90 98-046525 1 RING, GUIDE, BUSHING

91 864-8080 4 SCREW, Hex Soc Hd, M8 x 80, 8.8, BOLT allen head, M 8 x 80
97-022010 4 SNAP RING, WASHER lock, VSK 8

92 98-039814 1 ADAPTER, BFW28 - PL/LK 40, Mammut 6900 and 7400
97-043049 1 O-RING,24x25

94 03442603 1 HOSE, NW 25 x 630, Mammut 6900 and 7400

96 03243308 1 HOSE, NW 20 x 600, Mammut 6900 and 7400

101 98-043933 1 SHAFT,

102 98-043934 1 FLANGE,

103 814-10090 2 BOLT, Hex, M10 x 90, 8.8, BOLT hex head, M 10 x 100
242763N1 2 RING ASSY., WASHER lock, VSK 10

104 98-043935 1 CLUTCH, SLEEVE

105 98-043936 1 CLUTCH, SLEEVE

106 97-034526 1 CIRCLIP, RING snap, J 26

107 97034514 1 CIRCLIP, RING snap, J 14

108 97043198 1 O-RING,55x3

109 04-123449 1 FITTING, ADAPTER

110 04-087737 2 SPACER, D=50

111 04-077929 1 SPACER, RING set

112 04-014772 1 WASHER, 11 x50 x5
97-026504 1 WASHER, WASHER, 10.5x 25x 2.5

113 814-10055 1 BOLT, Hex, M10 x 55, 8.8, BOLT hex head, M 10 x 55
614-10025 2 BOLT, Hex, M10 x 25, 8.8, Full Thd, hex head, M 10 x 25
242763N1 3 RING ASSY., WASHER lock, VSK 10

118 03243002 1 HOSE ASSY., NW 12 x 960

120 97-083061 1 FITTING, ADAPTER, XGE 18 - LM

131 03243888 1 HOSE, NW 10 x 1900

4

895-11010

WASHER, M10 x 20 x 2, 10.5




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0104 HYDR. DRIVE, VENTILATOR

.'~

19-217

-~
48




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0104 HYDR. DRIVE, VENTILATOR

Ref Part Number Qty Description
1 98-045902 1 PLATE,
2 03434218 2 ADAPTER,
3 03436500 1 ADAPTER,
5 98-045121 1 POPPET, VALVE, 35465
6 03128596 1 VALVE, PRESSURE RELIEF, RESTRICTOR flow, 175 bar
7 864-6090 4 SCREW, Hex Soc Hd, M6 x 90, 8.8, BOLT allen head, M 6 x 90
8 930679R1 4 SCREW, Hex Soc Hd, M6 x 25, 8.8, BOLT allen head, M 6 x 25
97-022008 4 SNAP RING, WASHER lock, VSK 6
825-1406 4 NUT, M6, CI 8,
9 03242926 1 FITTING, ADAPTER
10 02059204 1 MOTOR, HYDRAULIC, 19
98-046132 1 KIT, GASKET, SET gasket
11 190003860272 4 SCREW, BOLT allen head, M 8 x 30
97-022010 4 SNAP RING, WASHER lock, VSK 8
12 98-039802 2 ADAPTER, BFG15 - PL/LK 40, bei HPI
15 04-085456 1 COCK, TAB
16 03442515 1 HOSE, NW 12 x 1670
17 03434033 1 TEE, ADAPTER
18 03433563 1 FITTING, ADAPTER
19 06647661 1 SHIN, HALVES clamping
20 06647717 1 COVER, PLATE
21 614-8060 2 BOLT, Hex, M8 x 60, 8.8, Full Thd, BOLT hex head, M 8 x 60
06116155 2 NUT, hex, M8
22 03434845 1 ADAPTER, GE10- LR - ED/OMD
24 03242700 1 HOSE, NW 8 x 1100
26 98-031697 1 LEVER,NW 8x 1100
28 03442724 1 HOSE, NW 20 x 2500
30 98-045140 1 PUMP, HYDRAULIC, MOTOR hydr.
98-046153 1 KIT, GASKET,
31 814-12030 4 BOLT, Hex, M12 x 30, 8.8, BOLT hex head, M 12 x 30
97022012 4 SNAP RING, WASHER lock, VSK 12
32 98-045192 2 FLANGE,
33 97-080484 2 FITTING, ADAPTER, XGE 20 - SR
34 09-120720 1 TUBE ASSY., D=20x 60 mm
35 03434693 2 NUT, TUBE, swivel, AS 20
98-046767 2 GASKET, RING cutting, S 20
98-046772 2 PLASTICRING, S20K
36 03-114147 1 COCK, TAB
37 97-083121 1 SCREW, ADAPTER, EVL 20 - L OMDK
38 98-045161 1 FITTING, ADAPTER
39 04-119569 1 HOSE, HOSE, NW 16 x 1600
40 190003551473 1 CONNECTOR, HYD., ADAPTER, XGE 12 - LR
41 97-080492 1 SCREW, ADAPTER, EVW 12 - L OMDK
42 04-100741 1 HOSE, HOSE, NW 10 x 1000
3

97-083135

FITTING, ADAPTER, XGE 20 - SR




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0104 HYDR. DRIVE, VENTILATOR

Ref Part Number Qty Description
46 97-083078 2 SCREW, ADAPTER, EVW 20 - S OMDK

48 06520391 1 LINE, HOSE, NW 16 x 1800

49 03442507 1 HOSE,

51 03243308 1 HOSE, NW 20 x 600

52 97-083067 1 FITTING, ADAPTER, XGE 22 - L

51 03243308 1 HOSE, NW 20 x 600

52 97-083067 1 FITTING, ADAPTER, XGE 22 - L

56 98-045122 1 VALVE,




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0106 HYDRAULIC LIFT




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0106 HYDRAULIC LIFT
Ref Part Number Qty Description
25 04-088056 2 CYLINDER,
98043086 2 KIT, GASKET, SET
26 02-133264 2 CYLINDER ASSY.,
98-046144 2 KIT, GASKET, SET
27 04-061705 2 PIN, LARGE, 144 mm
28 04-014800 4 SPACER, SPACER, 20 mm
29 04-088427 4 PIN, LARGE, 105 mm
30 733-5040 8 PIN, SPLIT (COTTER), M5 x 40,
31 97036535 10 PIN, LINCH, 5x 32
32 733-5040 PIN, SPLIT (COTTER), M5 x 40,

35 04-088425
36 04-088426
37 895-11024
38 614-16060
39 825-1416
40 97-080498
41 97-083006
42 97-080492
43 97-083005
44 03243500
45 04-122006
46 03442611
47 03437011
03437028
51 97-081751
53 98-046138
54 03-121601
56 03437003
98-029098
61 03442611
62 03-123334
63 03243500
64 09-113056

WASHER, D= 15 mm

SHAFT, 686 mm

WASHER, M24 x 44 x 4, D= 25

BOLT, Hex, M16 x 60, 8.8, Bolt, Hex, M16 x 60, 8.8
NUT, M16, CI 8,

FITTING, ADAPTER, L12 M

FITTING, ADAPTER, EVL 12 - L

SCREW, ADAPTER, SVW 12 - L

FITTING, ADAPTER, EVT 12 - L

HOSE, NW 10 x 550

HOSE, HOSE, NW 10 x 600

HOSE, NW 10 x 900

VANEUM GAUGE, SECTION clutch, HP10 - 2 - L1218
DUST CAP, SLEEVE clutch, HP10 - 0 - RT004
SCREW, ADAPTER, EVGE 12 - PLM
BELLOWS,

COCK, TAP

SLEEVE, TRANSMISSION, HP10 -1 - 11218
PLUG, HP10 - 9 - RTO04

HOSE, NW 10 x 900

RETAINER, HOLDER

HOSE, NW 10 x 550

PIPE ASSY., PIPE ASSY. D= 12 x 40 mm

NN NNNNNDNPERPEPRPPRPEREBREREPERPPEPEPENNMNNEPRRPRPODNPEPEYNYNOOSRPERENDEE BN

66 814-6050 BOLT, Hex, M6 x 50, 8.8, BOLT hex head, M 6 x 50
825-1406 NUT, M6, CI 8,
06577036 WASHER, SPECIAL, WASHER lock, M 6
67 03432771 NUT, TUBE, swivel, AL 12
98-046749 GASKET, RING cutting, L 12
98-046755 PLASTICRING, L 12K
71 03-133114 SPACER,
72 04-010057 PIN, LARGE,




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0108 HYDRAULIC FOR REMOTE-CONNECTION

2 1 4 19

]

) e
\ 2o
B 1N 1 \
\o
L




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0108 HYDRAULIC FOR REMOTE-CONNECTION

Ref Part Number Qty Description
1 98-029077 COUPLING, SPLINED, REDUCTION section clutch
2 98-029098 PLUG,
3 09-120409 TUBE ASSY., D=12 x 1984 mm
4 190003559514 NUT, TUBE, swivel, AL 12
98-046749 GASKET, RING cutting, L 12
98-046755 PLASTIC RING, L 12K
5 09-120412 TUBE ASSY., D=12 x 1663 mm
6 97-083131 FITTING, ADAPTER, XW 12 - L
7 98-043605 CLAMP, D=12
8 06646250 COVER, PLATE
9 814-6045 BOLT, Hex, M6 x 45, 8.8, BOLT hex head, M 6 x 45
895-25006 WASHER, M6 x 18 x 1.6, A 6.4
825-1406 NUT, M6, CI 8,

10 98-039765
11 98-039766
12 97-080492
13 98-045238
14 98-043959
15 864-5090
97-022007
16 97-080289
17 97-043643
18 614-6035
19 04-100741
20 97-083059

CLAMP, double, D= 12/12

COVER, PLATE

SCREW, ADAPTER, EVW, 12 - L OMDK
POPPET, VALVE, magnet, 35493
VALVE, VALVE

BOLT, BOLT allen head, M 5 x 90

SNAP RING, WASHER lock, VSK 5
FITTING, ADAPTER, XGE 12 - LM
SEAL, A 18 x 22

BOLT, Hex, M6 x 35, 8.8, Full Thd, Bolt, Hex, M6 x 35, 8.8, Full Thd
HOSE, NW 10 x 1000

UNION, ADAPTER, XG 12 - L

P PP PRPPRPAEDNMRPRPREPNMNNOOONNREREREDNEDNRERRE




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0110 HOUSING, CRUSHING ROLLERS

23,24,26
|

23,24,26




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0110 HOUSING, CRUSHING ROLLERS

Ref Part Number Qty Description
1 32515191 FRAME, ROLLERS crushing
2 98-024312 BUSHING, BUSHING, D35 x D39 x 20
3 98-028177 BUSHING, D40 x D44 x 30
4 614-12040 BOLT, Hex, M12 x 40, 8.8, Full Thd,
829-1412 NUT, M12, CI 10, hex, M 12
5 04-129775 HOLDER, FRAME mtg
6 04-130682 PIPE, TUBE
7 814-12100 BOLT, Hex, M12 x 100, 8.8,
8  614-12035 BOLT, Hex, M12 x 35, 8.8, Full Thd, BOLT hex head, M 12 x 35
829-1412 NUT, M12, CI 10, hex, M 12
97-020047 WASHER, 13 x 28 x 3.0
32524795 SHEET, PANEL
10 614-8020 BOLT, Hex, M8 x 20, 8.8, BOLT hex head, M 8 x 20
97-022010 SNAP RING, WASHER lock, VSK 8
895-11008 WASHER, M8x 16 x 1.6, B 8.4

11 03-130688
12 03-130689
13 614-10016
242763N1
14 32515167
15 04-133139

PANEL, COVER L.H.

PANEL, COVER R.H.

BOLT, Hex, M10 x 16, 8.8, Full Thd, BOLT hex head, M 10 x 16
RING ASSY., WASHER lock, VSK 10

FLOOR, PLATE

GASKET, SEAL

16 04-133148 SLAT, STRIP
06116155 NUT, hex, M 8
17 04-133138 GASKET,
18 32515150 ANGLE, STRIP
19 905159R1 SCREW, M8 x 25, 4.6, saucer, M 8 x 25
20 06116155 NUT, hex, M 8

21 04-128466
23 814-16040

ROLLER, SHIFTER, 10 mm
BOLT, Hex, M16 x 40, 8.8, Bolt, Hex, M16 x 40, 8.8

24 825-1416 NUT, M16, CI 8,
26 895-11016 WASHER, M16 x 30 x 3, B 17
27 32519548 TUBE,

28 04-054453
29 814-12070
829-1412
FE4007
30 03-129782
31 614-12035
829-1412

BRONZE BUSH, BUSHING bronze

BOLT, Hex, M12 x 70, 8.8,

NUT, M12, CI 10, hex, M 12

WASHER, B 13

STAND, PROP parking

BOLT, Hex, M12 x 35, 8.8, Full Thd, BOLT hex head, M 12 x 35
NUT, M12, CI 10, hex, M 12

32 01-128424 FRAME,
33 614-10080 BOLT, Hex, M10 x 80, 8.8, Full Thd, BOLT hex head, M 10 x 80
1530437C1 NUT, hex, M 10

34 03-133135
35 03-133136
36 03-130868

PLATE, METAL sheet, L.H.
SHEET, METAL sheet, R.H.
COVER,

P P RPODNRPFPOWOWPFPROLQLOBSERNDNENNDMNNMNDNNMNSNPEDSEPRPPRPPARAPPRPPRPRPRPNDMNDNPERPEPRPEPRERPRPOOOPREARNDNEWWNDDNPE




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0110 HOUSING, CRUSHING ROLLERS

Ref Part Number Qty Description
37 07755576 15 SCREW, saucer, M 10 x 25
905262R1 18 NUT, LOCK, M10 x 1.5, CI 10, hex, M 10
38 04-093491 2 SET SCREW, SCREW
39 829-1412 NUT, M12, CI 10, hex, M 12

40 838-5845
46 98-047490
47 04-130639

PIN, M8 x 45, Slotted, SLEEVE dowel, 8 x 45
WINCH, rope
PLATE, LARGE, HOLDER

48 614-8025 BOLT, Hex, M8 x 25, 8.8,
06116155 NUT, hex, M 8

49 614-12025 BOLT, Hex, M12 x 25, 8.8, BOLT hex head, M 12 x 25
895-25012 WASHER, M12 x 37 x 3, A 13

50 04-133109
51 04-028063

CABLE, 4700 mm
CRADLE, YOKE

52 04-029413 ROPE PULLEY,
53 04-027782 PIN, LARGE,
54 733-3220 PIN, SPLIT (COTTER), M3.2 x 20, cotter, 3.2 x 20
55 97-013104 SCREW, BOLT eye, M 12 x 80
829-1412 NUT, M12, CI 10, hex, M 12
56 03-122385 BOW,
57 04-122384 ROPE PULLEY,

58 97036535
65 04-120650
66 P32529

PIN, LINCH, 5 x 32
SENSOR, SENSOR pick- off
SCREW, BOLTallen head, AM 4 x 16

67 04-120653 LEVER,

68 97013593 PIN, threaded, M 6 x 8

69 04-120674 SPRING,

70 04-120675 SPRING, TENSION, SPRING tension
81 04-129786 SLAT, SLAT

82 32527082
83 905159R1

GASKET, SEAL
SCREW, M8 x 25, 4.6, saucer, M 8 x 25, 8.8
84 06116155 NUT, hex, M 8, 8

895-11010 WASHER, M10 x 20 x 2, 10.5

895-11010 18 WASHER, M10x20x 2, B 10.5

N RMNRPPRPRRPPPRPORPRRPRPRRPRPRPPNRPRPRPREPEPENDNNDNRERNDD




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0114 CRACKER ROLLERS




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0114 CRACKER ROLLERS

Ref Part Number Qty Description
1 03130187 AXLE, PIN

2 03-130186 GROOVED PULLEY,

3 97-062643 BEARING, NJ 207 E

4 933076R1 SNAP RING, M72, Int, RETAINER, J 72

5 933029R1 SNAP RING, M35, Ext, A 35

6 01119355 SEAL, A40x72x 10

?  04-130188 BALL RACE, RING

8 97-014680 VANEUM GAUGE, PLUG screw, M8 x 1

9  04-109481 SUPPORT, BASE mounting

10 814-12075 BOLT, Hex, M12 x 75, 8.8, BOLT hex head, M 12 x 75
11 97-020047 WASHER, 13 x 28 x 3

12 829-1412 NUT, M12, CI 10, hex, M 12

13 04-109911
14 814-10075
15 97-026504
16  905262R1
20 03-133137
21 31399306
22 97-031238
23 877-51012
24 614-12040
829-1412
25 03-114384
26 03-130191
27 03-130192
28 04-109477
29 931171R1
97-022010

SUPPORT, BASE mounting

BOLT, Hex, M10 x 75, 8.8, BOLT hex head, M 10 x 75
WASHER, WASHER, 10.5x 25 x 2.5

NUT, LOCK, M10 x 1.5, CI 10, hex, M 10

SHAFT,

LEVER,

KEY, BUCKET TOOTHRT, A 12 x 8 x 28

SET SCREW, Hex Soc, M10 x 12, Dog Pt, PIN threaded, M 10 x 12
BOLT, Hex, M12 x 40, 8.8, Full Thd,

NUT, M12, CI 10, hex, M 12

CRADLE, YOKE

SLIPPER, bar, L.H.

SLIPPER, bar, R.H.

PIN, ELECT TERMINAL, PIN

BOLT, Hex, M8 x 16, 8.8, BOLT hex head, M 8 x 16
SNAP RING, WASHER lock, VSK 8

30 03-114386 LEVER,
31 97-031105 KEY, BUCKET TOOTHRT, A 12 x 8 x 50
32 03-088333 CYLINDER ASSY.,

98-036249
33 04-109487
34 04133430

KIT, GASKET, SET
PIN, ELECT TERMINAL, PIN
BOLT, PIN

P P PR RPPRPOORRPRRPNNMNOBRNENMNNNNRERPRPERPRPRPRERPNNRPNRNDNREPRE

35 06401520 10 PIN, SPLIT (COTTER), 4 x 25
40 32526032 2 ROLL, crushing

41 32515046 1 HOUSING, BEARING, L.H.
42 32515054 1 HOUSING, BEARING, R.H.
43 03-127883 2 COVER, R.H.

44 32526016 2 COVER, L.H.

45 97-042327 8 SEAL,A52x68x10

46 01118241 2 SEAL, 45x68x 10

47 97-063296 4 BEARING, 22209 CC/C3, W33
48 04-093926 2 SPACER, SPACER

49 36297007 2 WASHER,




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0114 CRACKER ROLLERS

Ref Part Number

Qty

Description

50 614-12025
51 97-028417
52 97-027870
53 04-086158
54 190003802650
97022012
55 32526024
56 98-047297
60 32515230
61 01-127889
62 01-127890
63 32515464
64 97-007381
97-022057
65 03-087260
66 931714R1
67 905262R1
68 02-127499
98-047510
69 97016255
70 97-058021
71 98-045888
72 04-027374
73 895-11016
79 32526040
80 03-133131
81 03-133132
82 32515480
83 97-010296
84 06116155
85 04-088322
86 04-133128
87 614-12035
829-1412
88 06623863
89 06608768
90 03-133129
91 03653357
92 800-2155
93 97-022172
94 800-1130
95 32519572
96 04-133431
97 03-020442
98 04-133335

P PP FRPPFPEPNNNNEPNONDPNNPPRPEPRARERPRPRPRPRPRPRPRPOPRERNNNNOODNDNNEAEENPEPRPEPENPEPOOOOODNMDNDNOO

BOLT, Hex, M12 x 25, 8.8, BOLT hex head, M 12 x 25
DOWEL, PIN, 6 x 16

PLATE, LOCKING, CLIP, D=13

WASHER, D= 55

SCREW, BOLT hex head, M 12 x 50

SNAP RING, WASHER lock, VSK 12

TIGHTENER SHEAVE, PULLEY

TENSIONER,

STOP,

LEVER ASSY., ARM L.H.

LEVER ASSY., ARM R.H.

STOP,

SCREW, BOLT allen head, M 12 x 30

WASHER, LOCK, D=12

SHAFT,

SCREW, Hex, M10 x 80, 8.8, BOLT hex head, M 10 x 80
NUT, LOCK, M10 x 1.5, CI 10, hex, M 10

CYLINDER ASSY.,

KIT, GASKET, SET gasket

NUT, hex, M 16 x 1.5

CRADLE, HEAD yoke, G 16 x 32

PIN, LARGE, ES 16 x 32

PIN, LARGE,

WASHER, M16 x 30 x 3, B 17

GROOVED PULLEY,

DEFLECTOR, MUD, GUARD L.H.

DEFLECTOR, MUD, GUARD ASSY. splash, R.H.
SHEET, PANEL

SCREW, BOLT rec head, M 8 x 25

NUT, hex, M 8, 8

SHAFT,

LEVER, tension

BOLT, Hex, M12 x 35, 8.8, Full Thd, BOLT hex head, M 12 x 35
NUT, M12, CI 10, hex, M 12

SHIM, SPACER, 35 x 45 x 2

SHIM, SPACER, 35x45x 1

TIGHTENER SHEAVE, PULLEY

BEARING, BALL, 6006 RS

RING, SNAP, M55, Int, RETAINER, J 55

SHIM, SPACER, 30 x 42 x 1

RING, SNAP, M30, Ext, RING snap, A 30

LEVER,

SPRING, TENSION, ASSY., Includes: Ref. 97, 98, 99
SPRING, TENSION, SPRING tension, Part of Tension Spring Assy. P/N 04133431
PLUG, spring, Part of Tension Spring Assy. P/N 04133431




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0114 CRACKER ROLLERS

Ref Part Number Qty Description

99 04-023947 1 YOKE, HEAD yoke, Part of Tension Spring Assy. P/N 04133431

100 97016255 1 NUT, hex, M16 x 1.5

101 04-129444 1 SCREW, BOLT

102 06505698 2 DISC, WASHER spherical, C 17

103 825-1416 2 NUT, M16, CI 8,

104 04-133180 1 BELT, POWERBAND, 5HA 3000LA

105 04-133214 1 BAIL, BOW

106 04-028067 1 SPRING, COMPRESSION,

107 614-10040 1 BOLT, Hex, M10 x 40, 8.8, Full Thd, BOLT hex head, M 10 x 40
905262R1 1 NUT, LOCK, M10 x 1.5, CI 10, hex, M 10

108 04-020461 2 SHAFT, PIECE intermediate, 15 mm

109 04114446 1 SHAFT, PIECE intermediate, 26 mm

110 04-127618 1 SHAFT, PIECE intermediate, 47 mm

111 97-080412 4 SCREW, ADAPTER, WE 6 - LLM

118 614-8030 2 BOLT, Hex, M8 x 30, 8.8, BOLT hex head, M 8 x 30
825-1408 4 NUT, M8, CI 8,




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0118 HYDRAULIC FOR CRACKER ROLLERS

r
~ 137
s

i

137 ’\'
~ 137

1‘;‘6 €S, 10

~ 164 % — 147,148

o 137

g— 151-153

’ &
;i . ~ 150
{ FAPRIY A
Sg\/ o . 136 :
®o 111
\[/> 106-108_g 112 ~L [|-117

105,120,121
101 8 ~ 105,120,
> ﬁigﬁs é
ot ',kwg
138 | 110
i
103-105" 102 135




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0118 HYDRAULIC FOR CRACKER ROLLERS

Ref Part Number Qty Description
1 32520398 HOLDER,
2 614-10030 BOLT, Hex, M10 x 30, 8.8,
242763N1 RING ASSY., WASHER lock, VSK 10
1530437C1 NUT, hex, M 10
6 03-133232 VALVE,
7 97007448 SCREW, BOLT allen head, M 6 x 70
825-1406 NUT, M6, CI 8,
97-022008 SNAP RING, WASHER lock, VSK 6

10 03432722
11 03437261
12 03432747
13 03432521
14 03436357
15 03435895
16 03436654
19 98-031669
22 98-043959
24 06279285
56 98-045988
57 03436775
58 03432730
59 03436357
75 98-039816
76 814-6075

ADAPTER, GE8 - L/IR 3/8 - ED

FITTING, ADAPTER, GE8 - L/IR 1/2 - ED
ADAPTER, GE12 - L/R 1/2 ED/OM
FITTING, ADAPTER, EW8 - LIOMD
FITTING, ADAPTER, EL8 - L/OMD
SCREW, ADAPTER, ET8 - L/IOMD
FITTING, CONNECTOR gauge
POPPET, VALVE, magnet

VALVE, VALVE

SCREW, BOLT allen head, M 5 x 95
VALVE, VALVE

ADAPTER, EGE8 - LR - ED

ADAPTER, GES8 - LR - ED/OMD
FITTING, ADAPTER, EL 8 - L/IOMD
CLAMP, CLAMP double, D=8

BOLT, Hex, M6 x 75, 8.8, BOLT hex head, M 6 x 75

80 03253631 ACCUMULATOR,

81 03437261 FITTING, ADAPTER, GE8 - LIR 1/2 - ED

82 02888213 TUBE, ASSY.

101 03127587 PRESSURE LIMITER, VALVE, 1PD25 - P - 2W - 12S

102 32518483 HOLDER,

103 864-6030 SCREW, Hex Soc Hd, M6 x 30, 8.8, BOLT allen head, M 6 x 30
104 06562214 WASHER, D 6.4

105 825-1406 NUT, M6, CI 8,

106 614-8050
107 895-25008
108 06116155
109 03434982
110 03432730
111 03434515
112 03127224
113 32037121

BOLT, Hex, M8 x 50, 8.8, Full Thd, BOLT hex head, M 8 x 50
WASHER, M8 x20x 1.6,D 8.4

NUT, hex, M 8

ADAPTER, GE12 - L/IR 1/4 - ED

ADAPTER, GE8 - LR - ED/OMD

FITTING, ADAPTER, El 15 - L/OMD

UNION, ADAPTER, GVO12 - L/15

SET SCREW, WASHER, 2

P PP P PRPPRPERPNNRRPRPRPNNRONNRPRRPRPRPNMNNNNRPRRPONMNNMNNRPONMNRPEPRNNRENNNMNNRERENDNODRNERE

117 02888205 TUBE ASSY.,

120 06647813 SHIN,

121 86508570 BOLT, Hex, M6 x 80, 8.8,
125 32522182 HANDLE, GRIP

126 825-1416 NUT, M16, CI 8,




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0118 HYDRAULIC FOR CRACKER ROLLERS

Ref Part Number Qty Description

128 03243750
130 03242766
131 03243131
132 03243180
133 03243236
135 03243043
136 03243092
137 03433112
138 03434845
140 03243316
145 03432634
146 03129330
147 04-027374
148 06401520
150 02888254
151 339287X1
152 825-1408
153 895-11008
154 36282958
159 03442556
160 03442773
161 03442732
162 03442740
163 04-116868
164 06541693
165 03442757
166 03442765

895-11010

TUBE, ASSY., D=8 x 850 mm
TUBE, ASSY.

TUBE, ASSY., D=8 x 865 mm
TUBE, ASSY., D=8 x 823 mm
HOSE, NW 6 x 2200

HOSE, NW 6 x 550

HOSE, NW 8 x 1300

ADAPTER, GESLM - ED/OMD
ADAPTER, GE10 - LR - ED/OMD
HOSE, NW 10 x 630

CONE, ADAPTER reducing, RED18/12 - L/OMD
CYLINDER ASSY., 40/22 x 200
PIN, LARGE, roller

PIN, SPLIT (COTTER), 4 x 25
FIXING BRACKET, CLAMP
SCREW, BOLT hex head, M 8 x 35
NUT, M8, CI 8,
WASHER, M8 x 16 x 1.6, 8
VALVE, CHECK,

HOSE, NW 6 x 820

HOSE, NW 6 x 900

HOSE, NW 6 x 430

HOSE, NW 6 x 720

HOSE, HOSE, NW 6 x 500
HOSE, NW 6 x 650
HOSE, NW 6 x 960

HOSE, NW 6 x 900
WASHER, M10 x 20 x 2, 10.5

AP P RPPRPRPRPPRPNNRPRPRPRPNANNRPRPRRPRLRORPRNRERREPRE




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0120 BLOWER




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

12 03-088341

COVER, D=170

0120 BLOWER
Ref Part Number Qty Description
1 02-130690 1 SUPPORT, BASE mounting
2 03617056 1 NIPPLE, LUBE, FITTING grease, AM 8 x 1
3 04-087289 4 BUSHING, 27 mm
4 97-022014 SNAP RING, WASHER lock, VSK 16
5 814-16065 4 BOLT, Hex, M16 x 65, 8.8, Bolt, Hex, M16 x 65, 8.8
6  02-094855 1 SHAFT, blower, 810 mm
7 97-063649 1 BEARING, 22213 CC
8 97-063658 1 BEARING, 22210 C
9 933077R1 1 SNAP RING, M90, Int, RETAINER, J 90
10 97-042329 1 SEAL,50x90x 10
11 97-042328 1 SEAL,65x85x10
1
4

13 931714R1
14 825-1408
16 97-016981
17 97-017056
18 97-032197
19 97-032162
20 02-113254
21 01-120392
22 614-16045
23 97-031218
24 97-031127
25 02-111918
27 97-019663
29 97-001821
30 829-1412
32 01-130200
33 614-12035
34 FEA4007
35 03-088339
36 814-10070
38 03128498
39 04-058067
40 614-10035
42 614-10025
43 02-117198
45 97-015308
46 03-111926
47 905959R1
48 03111921
49 03-111925
50 814-12070
97022012
51 614-8020

gwwpkcrpPpoprprokRPLrNMEEEPNPONPFPOOOOORFRRRFRPPFPORFRPRERERPREPR

SCREW, Hex, M10 x 80, 8.8, BOLT hex head, M 10 x 80

NUT, M8, CI 8, hex, M 10

NUT, castle, M 36

NUT, castle, M 42 x 3

SPLIT PIN/SAFETY PIN, roll, 8 x 60

SPLIT PIN/SAFETY PIN, roll, 6 x 50

GROOVED PULLEY, 6 RL, D= 460

GROOVED PULLEY, 10 RL

SCREW, Hex, M16 x 45, 8.8, Bolt, Hex, M16 x 45, 8.8

KEY, BUCKET TOOTHRT, A 18 x 11 x 90

KEY, BUCKET TOOTHRT, A 14 x 9 x 80

DISC, BLOWER

SAFETY NUT,M16x 1.5

SCREW, saucer, M 12 x 28

NUT, M12, CI 10, hex, M 12

CASE, HOUSING, Includes: Ref. 70, 71, 72, 73, 74, 75, 76, 77, 78
BOLT, Hex, M12 x 35, 8.8, Full Thd, BOLT hex head, M 12 x 35
WASHER, D= 14

COVER, 210 x 275

BOLT, Hex, M10 x 70, 8.8, BOLT hex head, M 10 x 70

SHEET, PANEL

ECCENTRIC, 15 mm

SCREW, Hex, M10 x 35, 8.8, Full Thd,

BOLT, Hex, M10 x 25, 8.8, Full Thd, BOLT hex head, M 10 x 25
HUB,

NUT, hex, M 10

ANGLE, L.H.

BOLT, Hex, M16 x 1.5 x 50, 10.9, Full Thd, Bolt, Hex, M16 x 1.5 x 50, 10.9, Full Thd
PLATE, LARGE,

ANGLE, R.H.

BOLT, Hex, M12 x 70, 8.8,

SNAP RING, WASHER lock, VSK 12

BOLT, Hex, M8 x 20, 8.8, BOLT hex head, M 8 x 20




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0120 BLOWER

Ref Part Number

Qty

Description

97-022010
55 03-120956
56 98-028444
57 04-120388
58 04-074292
59 932477R1
60 97-063272
825-1408
61 03-120279
62 03-077011
63 04-122811
64 06502638
65 931492R1
829-1412
04-048005
66 04-123300
67 614-10025
68 98-045884
69 04-117859
70 03-130861
71 03-129428
72 03-128423
73 03-111883
74 03-111889
75 98-045990
895-11008
06116155
97-022010
76 905160R1
77 02-129344
78 07755342
825-1408
79 97-014907
41 895-11010
895-11010

NN = =
Mo EAENMNBENNEEEERPRPRPPRPPRPPRPRPPRPPRPIOORPRPRPRPNNERERRERNERE O

SNAP RING, WASHER lock, VSK 8

GUIDE, LEVERS, BASE mounting

BUSHING, D=20x D 23 x 15

PIN, LARGE,

FORK, SHIFTER, SECTION

PIN, M8 x 30, Slotted, roll, 8 x 30

ROLLER,

NUT, M8, CI 8, hex, M 10

CLAW, CLUTCH

SPUR, CLUTCH

HUB,

WASHER, R 9

SCREW, Hex, M12 x 50, 8.8, BOLT hex head, M 12 x 50
NUT, M12, CI 10, hex, M 12

WASHER, D=125xD=35x4

SUPPORT, BRACKET

BOLT, Hex, M10 x 25, 8.8, Full Thd, BOLT hex head,
CONNECTION, ELECTRIC, GENERATOR pulse
CABLE ASSY.,

SHEET, housing, L.H., Part of Housing P/N 01-130200
HOUSING, SHEET R.H., Part of Housing P/N 01-130200
SHEET, PANEL, Part of Housing P/N 01-130200
PLATE,SIDE, PANEL L.H., Part of Housing P/N 01-130200
PANEL, COVER R.H., Part of Housing P/N 01-130200
SCREW, safety, M 8 x 20, Part of Housing P/N 01-130200
WASHER, M8 x 16 x 1.6, B 8.4

NUT, hex, M 8

SNAP RING, WASHER lock, VSK 8

SCREW, M8 x 20, 4.6, saucer, M 8 x 20, Part of Housing P/N 01-130200
SHEET, METAL, Part of Housing P/N 01-130200
SCREW, saucer, M 10 x 20

NUT, M8, CI 8, hex, M 10

VANEUM GAUGE, PLUG drain, M 22 x 1.5

WASHER, M10 x 20 x 2, D=11

WASHER, M10 x 20 x 2, B10.5




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0124 CHUTE

&7 46 45

A




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0124 CHUTE
Ref Part Number Qty Description
1 36268718 1 CHUTE (DOWNWARD),
5 36260220 1 BEARING, FLANGE L.H.
03-133523 1 CARRIER, BEARING, FLANGE R.H.
6 01308175 2 BUSHING, D25 x D28 x 30
03617056 2 NIPPLE, LUBE, FITTING grease, AM 8 x 1
7 1530437C1 10 NUT, hex, M 10
06577003 10 WASHER, SPECIAL, WASHER, 10
8 36265387 2 COVER,
9 825-1408 6 NUT, M8, CI 8,
06577044 6 WASHER, SPECIAL, WASHER, B 8
10 04-123621 1 GASKET, SEAL
11 905159R1 4 SCREW, M8 x 25, 4.6, saucer, M 8 x 25
06116155 4 NUT, hex,M 8
12 04-093459 2 PLATE, LARGE,
13 36265032 1 FLAP,
14 03112269 1 FLAP, FLAP crop chute
15 190003830001 4 SCREW, saucer, M 10 x 35
97-026504 4 WASHER, WASHER, 10.5x 25 x 2.5
905262R1 4 NUT, LOCK, M10 x 1.5, CI 10, hex, M 10
16 614-8025 2 BOLT, Hex, M8 x 25, 8.8,
06116155 2 NUT, hex,M 8
17 04133533 2 BUSHING, 16 mm
18 04133531 2 JUNCTION, CONNECTION
19 04-101762 2 SPRING, SPRING tension
20 614-10025 2 BOLT, Hex, M10 x 25, 8.8, Full Thd, hex head, M 10 x 25
905262R1 2 NUT, LOCK, M10x 1.5, CI 10, hex, M 10
21 614-10045 2 SCREW, Hex, M10 x 45, 8.8, Full Thd, BOLT hex head, M 10 x 45
1530437C1 4 NUT, hex, M 10
905262R1 2 NUT, LOCK, M10 x 1.5, CI 10, hex, M 10
24 711-10030 16 BOLT, CARRIAGE, Short NK, M10 x 30, CI8.8, Full Thd, saucer, M 10 x 30
06502863 16 WASHER, R 11
242763N1 16 RING ASSY., WASHER lock, VSK 10
1530437C1 16 NUT, hex, M 10
25 36265395 1 COVER,
26 02-121005 1 ADAPTER, BASE chop chute
27 02-085574 1 SLEWING RING, RIM gear
29 36274523 4 SEGMENT, SECTION
30 827-12120 7 BOLT, Hex, M12 x 120, 10.9, hex head, M 12 x 120, 10.9
97-003542 1 SCREW, BOLT hex head, M 12 x 150, 10.9
829-1412 8 NUT, M12, CI 10, hex, M 20, 10
31 04-121002 1 SCRAPER,
32 03121004 1 SHIN, BRACKET
33 614-8025 2 BOLT, Hex, M8 x 25, 8.8,
35 03242934 2 HOSE, NW 6 x 1100
36 98-032929 1 CLAMP, CLAMP double




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0124 CHUTE
Ref Part Number Qty Description
37 98-032930 COVER, PLATE
38 614-8050 BOLT, Hex, M8 x 50, 8.8, Full Thd, BOLT hex head, M 8 x 50
42 190003559509 NUT, TUBE, swivel, AL 8
190003559558 OLIVE, RING, L 8

43 03242967
44 03243010
45 98-039816
46 98-039766
47 934241R1
48 03242813
49 97-080471
50 01-119501
07034997
98-039826
53 04-129396
56 36265290
57 905160R1

TUBE ASSY., L =3511 mm

TUBE ASSY., L =3651 mm

CLAMP, CLAMP double

COVER, PLATE

BOLT, Hex, M6 x 40, 8.8, Bolt, Hex, M6 x 40, 8.8
HOSE, NW 6 x 440

FITTING, ADAPTER, L 8 M

LIGHT, WORK,

BULB, LAMP halogen, H3 - 55W - 12V.
SLEEVE, BASE housing

BUSHING, BUSHING, 27 mm
SHROUD, GUARD

SCREW, M8 x 20, 4.6, saucer, M 8 x 20

06577044 WASHER, SPECIAL, WASHER
825-1408 NUT, M8, CI 8,

58 614-10025 BOLT, Hex, M10 x 25, 8.8, Full Thd, hex head, M 10 x 25
97-026504 WASHER, WASHER, 10.5x 25X 2.5
905262R1 NUT, LOCK, M10 x 1.5, CI 10, hex, M 10

60 614-8020 BOLT, Hex, M8 x 20, 8.8, BOLT hex head, M 8 x 20
06577044 WASHER, SPECIAL, WASHER, B 8
825-1408 NUT, M8, CI 8,

61 03-088964
62 98-041371

SUPPORT, HOLDER
LIGHT, turn, brake, rear

07024794 BULB, LAMP ball, 21 W. 12V.
07067683 BULB, LAMP ball, 10 W. 12V.
63 36279206 BUSHING, 8 mm
64 03-111342 CYLINDER ASSY.,

98-045076
65 895-11016
66 06402730
67 98-043608
71 614-10016
242763N1
72 32529566
73 614-10025
97-026504
905262R1
74 04-101132
75 04-121006
76 931171R1
77 04-112555

KIT, GASKET, SET gasket

WASHER, M16 x 30 x 3, A 17

PIN, SPLIT (COTTER), 5 x 32

BELLOWS,

BOLT, Hex, M10 x 16, 8.8, Full Thd, BOLT hex head, M 10 x 16
RING ASSY., WASHER lock, VSK 10

BAIL, ARM

BOLT, Hex, M10 x 25, 8.8, Full Thd, hex head, M 10 x 25
WASHER, WASHER, 10.5x 25 x 2.5

NUT, LOCK, M10 x 1.5, CI 10, hex, M 10

BUMPER, STOP rubber

SHIN, BRACKET

BOLT, Hex, M8 x 16, 8.8, BOLT hex head, M 8 x 16
LINE, LUBRICATION rail

P NN EFENNNERPRPRPRPERPRPNDNNREPRERPNNRPRRRERPERPNDNNDPMPDNPDNNDNNNMNMDMNDNERPERPNDENNMNNMNDMNMMOCTOIOOR, R BRSSP P




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0124 CHUTE
Ref Part Number Qty Description
78 614-8030 BOLT, Hex, M8 x 30, 8.8, BOLT hex head, M 8 x 30

79 97-043502
80 97-080149
81 97-080412
82 96-002513
85 03-105278
86 98-031997
87 36269575

88 04-120656
89 98-039843
90 98-031402
91 98-031470
92 98-039826
93 04-112396
94 614-10030
95 03-127844
96 32519861

97 03-127757
98 814-12030

NIPPLE, LUBE, FITTING grease, CM 8 x 1

SCREW, ADAPTER, GE 6 - LLM

SCREW, ADAPTER, WE 6 - LLM

TUBE, D6 x 1, Meterware

COVER, straight

REFLECTOR, REFLECTOR red, D= 80

SHIN, BRACKET

HARNESS, WIRE, HARNESS cabel, Includes: Ref. 89, 90
HOUSING, plug , Part of Cable Harness P/N 04120656
SOCKET, 4 polig, Part of Cable Harness P/N 04120656
PIN, ELECT TERMINAL, PLUG

SLEEVE, BASE housing

CROSSBAR, ARM

BOLT, Hex, M10 x 30, 8.8,

PANEL, GUARD

CONDUIT, CHUTE crop

ROD, INTERMEDIARY

BOLT, Hex, M12 x 30, 8.8, BOLT hex head, M 12 x 30

829-1412 NUT, M12, CI 10, hex, M 12

102 07755342 SCREW, saucer, M 10 x 20
06577052 WASHER, SPECIAL, WASHER, B 10
1530437C1 NUT, hex, M 10

108 02-123746
109 02-123747
110 07755576

SHEET, SHEET side, upper, 2101 mm
SHEET, SHEET side, lower, 877 mm
SCREW, saucer, M 10 x 25

06577052 WASHER, SPECIAL, WASHER, B 10
06562087 WASHER, 10.5
1530437C1 NUT, hex, M 10

111 00-133324
112 01-133325
113 36261535

PLATE, WEAR, METAL sheet, upper, 2219 mm
SHEET, METAL sheet, lower, 895 mm
GRIP, HANDLE

PR AARARARNDNNY Y YocoorRrRrRroOoRNMRRPRPREPENNERENNREAERRDN




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0128 HYDRAULIC FOR CHUTE
N
29", [€E T20R
28————¢
26

51 50 52

[l

4S.90/8

22§\¢ —22




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0128 HYDRAULIC FOR CHUTE

Ref Part Number Qty Description

1 36271135 1 BEARING,

2 03-063820 1 AUGER,

3 06623992 2 WASHER, SPACER, 25x35x0.3

4 04-117202 2 WASHER, FLANGE

6 04-117774 1 SLEEVE, TRANSMISSION,

7 03501190 1 KEY,BUCKET TOOTHRT,A8x 7 x 32

S 97-013742 1 PIN, threaded, M 10 x 12

12 03640746 1 NIPPLE, LUBE, FITTING grease, AM8 x 1

13 98-046064 1 MOTOR, HYDRAULIC, MOTOR hydraulic, MPR 80
98-045742 1 KIT, GASKET,

14 814-12030 2 BOLT, Hex, M12 x 30, 8.8, BOLT hex head, M 12 x 30
97022012 2 SNAP RING, WASHER lock, VSK 12

18 97083127 2 FITTING, ADAPTER, XGE 12 - LIR

20 04113250 2 RING, BUSHING bronze

21 04-063819 3 ECCENTRIC,

22 190003802650 3 SCREW, BOLT hex head, M 12 x 50

25 02-122589 1 CYLINDER ASSY., hydraulic
98-042689 1 KIT, GASKET,

26 04-093418 1 COUPLING, JOINT

27 03442548 1 HOSE,NW6 x 1750

28 04-092527 2 PIN, LARGE, 84 mm

29 932183R1 4 PIN, M5 x 50, Slotted, 5 x 50, OMDK

37 03442531 1 HOSE, NW 6 x 1500

38 03243277 1 CASE, HOUSING
03243197 1 GASKET, SEAL, 18-24,7-15

39 98-043198 1 VALVE, VALVE,M 18x 1.5

40 03437278 1 FITTING, ADAPTER, GE8 - L/M 18 x 1.5
03243197 1 GASKET, SEAL, 18-24,7-15

50 98-032930 1 COVER, PLATE

51 614-8050 1 BOLT, Hex, M8 x 50, 8.8, Full Thd, BOLT hex head, M 8 x 50
895-25008 1 WASHER, M8x20x1.6,8.4
825-1408 1 NUT, M8, CI 8,

52 98-032929 1 CLAMP, CLAMP double

54 04-121339 1 PLATE, LARGE,

55 931171R1 2 BOLT, Hex, M8 x 16, 8.8, BOLT hex head, M 8 x 16

56 04-122780 2 RETAINER, HOLDER

57 98-039749 1 CLAMP,

58 814-6055 2 BOLT, Hex, M6 x 55, 8.8, BOLT hex head, M 6 x 55
97-022008 2 SNAP RING, WASHER lock, VSK 6
825-1406 2 NUT, M6, CI 8,

64 36271151 1 SHIN, BRACKET

65 614-8030 2 BOLT, Hex, M8 x 30, 8.8, BOLT hex head, M 8 x 30

2

97-022010

SNAP RING, WASHER lock, VSK 8




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0130 PANELLING




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0130 PANELLING
Ref Part Number Qty Description
1 32522793 1 SHEET ASSY., BLADE fan, L.H.
2 32523046 1 PROTECTION PLATE, BLADE fan, R.H., Mammut 6900 and 7400
2 32523005 1 PROTECTION PLATE, BLADE fan, R.H., Mammut 7800
3 04-087737 8 SPACER, D=50
4 04-077929 4 SPACER, RING set
5 04-014772 4 WASHER, 5mm
6  04-097968 4 WASHER, 1.5 mm
7 814-10055 8 BOLT, Hex, M10 x 55, 8.8, BOLT hex head, M 10 x 55
97-026504 4 WASHER, 10.5x 25x 2.5
8 32522912 1 SHEET ASSY., COVER front
9 905160R1 8 SCREW, M8 x 20, 4.6, saucer, M 8 x 20
10 03-121880 1 COVER,
11 98-027548 18 SCREW, tapping, 5.5 x 19
12 32518153 1 PLATE, COVERR.H.
13 32518274 1 PLATE, COVER L.H.
14 98-031871 11 PLUG, drain
98-032752 11 WASHER,
15 01-127482 1 COVER, GUARD L.H.
04-123156 1 PAD, RUBBER foam, 15 x 35 x 1050 mm
16 339287X1 8 SCREW, BOLT hex head, M 8 x 35
895-25008 16 WASHER, M8 x 20 x 1.6, 8.4
06116155 8 NUT, hex,M 8
17 04-063744 4 BUMPER, STOP rubber
18 01-127467 1 GUARD, R.H.
19 04-121831 2 PLATE, LARGE, 12 mm
20 04-121832 2 PLATE, LARGE, 15 mm
21 32526797 1 HOOD, PANEL L.H.
22 32527113 1 DOOR, PANEL R.H.
98-045971 2 LATCHASSY., LOCK tailgate
614-6020 4 BOLT, Hex, M6 x 20, 8.8, BOLT hex head, M 6 x 20
03-124837 1 PLATE, CATCH, OPENER door
23 04-116487 4 HALF BUSH,
24 04-113536 4 PIN, threaded
25 97-016097 4 NUT, hex, M 20
28 04-119466 4 CYLINDER, GAS, SPRING pneumatic
30 01-121850 1 FRAME,
31 97-002783 8 SCREW, BOLT hex head, M 8 x 40
32 02-123242 1 HOOD ASSY., BONNET engine, Mammut 6900 and 7400
02-122220 1 COWLING ASSY, BONNET engine, Mammut 7800
33 02-122220 1 COWLING ASSY, BONNET engine
35 01-124791 1 CLAMP, HOUSING upper
36 03-122924 1 COVER, PROTECTIVE,
38 03-121145 1 PROTECTOR, L.H.
39 02-124765 1 PROTECTOR, R.H.
40 814-10020 9 BOLT, Hex, M10 x 20, 8.8, Full Thd, BOLT hex head, M 10 x 20




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

100 32522953
101 04121934

SHEET, COVER
SHEET, SEAL, INSULATION

0130 PANELLING
Ref Part Number Qty Description
06510285 12 WASHER, R 10.5
41 01-121844 1 COVER,
42 811-8016 3 BOLT, CARRIAGE, Short NK, M8 x 16, CI8.8, Full Thd, saucer, M 8 x 16
43 02-121863 1 GUARD, METAL sheet
44 905160R1 4 SCREW, M8 x 20, 4.6, saucer, 8 x 20
45 32519090 2 LATCH ASSY., BAR locking
46 97-001717 4 SCREW, saucer, M6 x 16
55 04-121819 1 SPACER,
56 614-8025 4 BOLT, Hex, M8 x 25, 8.8,
895-25008 8 WASHER, M8x20x 1.6, 8.4
06116155 4 NUT, hex, M 8
96 03716942 6 PLATE,
97 03716950 3 TUBE,
98 905411R1 6 SCREW, Hex Soc Hd, M8 x 25, 8.8, BOLT allen head, M 8 x 25
06562062 6 WASHER, 8.4
06116155 6 NUT, hex, M8
99 32518362 2 PLATE,
1
1




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0132 PTO SHAFT




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0132 PTO SHAFT

Ref Part Number Qty Description
1 03-093384 1 SHAFT, LONG, ASSY. pto

2 98-041135 1 HALF SHAFT, SECTION

3 98-041136 1 HALF SHAFT, SECTION

4 98-041137 1 GUARD, 95 mm

5 98-041138 1 GUARD, 90 mm

11 98-041139 1 JAW, YOKE, 1 3/4", 6

12 98-036571 1 SPLIT PIN/SAFETY PIN, locking

13 98-041127 1 STOP, CLUTCH cam-type cut out cpl.

21 98-028797 2 SPIDER ASSY., CROSS

22 03640746 2 NIPPLE, LUBE, FITTING grease, M8 x 1
23 98-041141 1 SHAFT, welded, 266 mm

24 98-041142 1 SHAFT, welded, 216 mm

51 98-036574 1 CONE, FUNNEL

52 97-014928 2 SCREW, tapping, ST 3.9x9.5

53 98-026063 2 BUSHING, LARGE, RING sliding

54 98-041143 1 BUSHING, LARGE, RING sliding

55 98-039328 1 CONE, FUNNEL

56 98-015050 1 CHAIN (AGRICULTURE), safety




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0134 CAM - TYPE CUT OUT CLUTCH




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0134 CAM - TYPE CUT OUT CLUTCH

Ref Part Number Qty Description
1 98-041127 1 STOP, CLUTCH cpl.

2 98-041128 1 GASKET, RING sealing

3 2304/00150 1 CIRCLIP, M150, Int, RETAINER, J 150

4 97-020340 1 WASHER, RING support, 120 x 150 x 3.5

5 98-041129 1 HUB,13/4" 6

6  98-039982 2 BUSHING, 35 x39 x40

7 98-041131 2 CAM,

8 98-041132 1 CAM, ASSY., M =2500 Nm

9 98-041133 1 HOUSING, clutch




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0136 PTO SHAFT

-
1

1

—
———12

T

' e




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0136 PTO SHAFT

Ref Part Number Qty Description
1 03-117243 1 SHAFT, pto, with gear

4 98-043785 1 PROTECTOR, GUARD outside

5 98-043786 1 PROTECTOR, GUARD inside

11 98-046198 1 STOP, CLUTCH ASSY., disc

12 98-028495 1 JAW, YOKE quick-disc, 1 3/8", 21

13 98-036173 1 SPLIT PIN/SAFETY PIN, set

21 98-028822 2 SPIDER ASSY., CROSS

22 03640746 2 NIPPLE, LUBE, FITTING grease, M8 x 1

23 98-043846 1 CLEVIS, YOKE

24 838-51080 1 PIN, M10 x 80 Slotted, SLEEVE dowel, 10 x 80
25 98-046200 1 SHAFT, 320 mm

26 98-046199 1 SHAFT, 315 mm

51 98-041145 1 CONE, FUNNEL

52 97-014928 2 SCREW, BOLT

53 98-026063 2 BUSHING, LARGE, RING sliding

54 98-041544 1 GUARD, FUNNEL

55 98-015050 1 CHAIN (AGRICULTURE), safety




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0138 RADIAL PIN CLUTCH




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0138 RADIAL PIN CLUTCH

Ref Part Number Qty Description
1 98-046198 1 STOP, CLUTCH ASSY. disc

2 933283R1 1 CIRCLIP, M45, Ext, RING snap, A 45

3 06655026 1 WASHER, S 45 x 55

4 98-045864 1 PINION, GEAR

5 98-045865 1 BEARING LINER, BUSHING 45 x 50 x 30

6 933154R1 1 SNAP RING, M80, Int, RETAINER, J 80

7 98-021201 1 DISC, RING supporting

8 98-031845 1 GASKET, RING sealing

9  98-046201 1 HUB,

10 98-020217 32 CAM,

11 98-016809 32 SPRING, COMPRESSION, pressure, outside
12 98-016808 32 SPRING, COMPRESSION, pressure, inside
13 98-046202 1 BUSHING, HOUSING clutch

14 97-043502 1 NIPPLE, LUBE, FITTING grease, CM 8 x 1




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0140 CENTRAL LUBRICATION




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0140 CENTRAL LUBRICATION

Ref Part Number Qty Description
2 03402918 1 FAUCET, COCK, 3-Wege

3 01451534 1 HOSE, high pressure, 8.6 x 2.1, Meterware

4 (01451550 1 LOOM, HOSE spiral, 8, Meterware

5 01451542 1 PIPE, HOSE, 6 x 1.5, Meterware

11 03128016 1 PUMP, electric

13 03128916 1 DISTRIBUTOR, LUBRICATION rail, main distributor
14 03128924 1 DISTRIBUTOR, LUBRICATION rail, main drive 1
15 03128932 1 DISTRIBUTOR, LUBRICATION rail, main drive 2
19 03128040 16 ELBOW, JOINT threaded, M8 x 1K

20 03128065 22 FITTING, JOINT threaded, M8 x 1K

21 04-020461 1 SHAFT,M8x 1K-M10x1

22 03128104 1 JOINT TURNING, M10 x 1K

26 03124221 67 SLEEVE, SOCKET screw, 8.3x 2.1

27 03128290 63 FITTING, TUBE

28 03128627 3 FITTING, TUBE, 90 Grad - 38 mm

29 03128305 210 CLAMP, BINDER hose, 338 mm

30 03128241 1 COUPLING, SPLINED, SLEEVE

31 03128940 3 FITTING, JOINT threaded, R 1/4"

35 03128957 1 FITTING, LINK bulkhead screw, 6SM14 x 1.5

36 03128098 6 FITTING, JOINT threaded, M10 x 1K

37 03128965 3 FITTING, JOINT threaded, M 6 K

38 03128282 1 SCREW, CONNECTION

39 03128973 2 FITTING, LINK bulkhead screw, 6LM12 x 1.5

41 03128057 7 ELBOW, JOINT threaded, M10 x 1K

42 03128313 7 SCREW, locking

45 03128998 1 FITTING, BRIDGE pipe

47 03128321 7 VALVE, check

53 03128354 22 NUT, TUBE,BOLTM 10x 1

54 03128387 22 SEAT, RING double conical, DKR 6

71 03129025 1 DISTRIBUTOR, LUBRICATION rail,

72 03129033 1 DISTRIBUTOR, LUBRICATION rail, 1

73 03129041 1 DISTRIBUTOR, LUBRICATION rail, 2

79 03128156 4 FITTING, JOINT threaded elbow, M8 x 1K 90 Grad
85 03129058 2 BRUSH, lubricating

91 03129017 1 DISTRIBUTOR, LUBRICATION rail

111 03129066 1 DISTRIBUTOR, LUBRICATION rail

126 03129082 8 NUT, TUBE, connection

127 03128194 1 FITTING, JOINT threaded elbow, M10 x 1K Grad
129 03129090 8 OLIVE, SR6LL

136 97-080412 12 SCREW, ADAPTER, WE 6 - LLM

141 04-112555 3 LINE, LUBRICATION rail, 146 mm

142 04-122933 1 RAIL ASSY., LUBRICATION rail, 122 mm

143 614-8030 2 BOLT, Hex, M8 x 30, 8.8, BOLT hex head, M 8 x 30
144 614-8050 2 BOLT, Hex, M8 x 50, 8.8, Full Thd, BOLT hex head, M 8 x 50
145 339287X1 2 SCREW, BOLT hex head, M 8 x 35




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0140 CENTRAL LUBRICATION

Ref Part Number Qty Description

146 825-1408 8 NUT, M8, CI 8,

147 03640746 9 NIPPLE, LUBE, FITTING grease, BM 8 x 1
148 97-080411 9 SCREW, ADAPTER, WE 4 - LLM

149 97-080146 5 FITTING, ADAPTER, GE 4 - LLM

150 96-002512 TUBE, D=4

151 98-046795 1 FITTING, ADAPTER

(S5]

152 97-043502 NIPPLE, LUBE, FITTING grease, CM 8 x 1
97-022010 2 SNAP RING, WASHER lock, VSK 8




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0142 ADDITIONAL PARTS FOR HEADER FOLD




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0142 ADDITIONAL PARTS FOR HEADER FOLD

Ref Part Number

Qty

Description

03-119581
98-031674
98-031669
F332907
97-022007
97-080287
864-6025
97-022008
825-1406
863-10020
242763N1
12 97-015308
13 04-074509
14 04-119624
17 97-083001
18 97-080480
19 97-083044
20 09-124285
21 09-124283
23 03-122552
24 614-8025
25 895-25008
26 97-022010
27 06116155
28 98-029077
29 97-080492
30 97-083019
31 97080271
32 98-027871
61 02-133218
62 04-123314
63 04-123326
64 04-123328
65 04-123327
66 825-1408
67 04-123325
68 97-058008
69 98-028899
70 97-005914
71 04-094723
97-022010
72 97-005914
73 03-123324
74 934803R1
895-25006

O 00 NO Orlh WD -

B
— o

OO RPN DNNENNPORFRPRERPRERPPRPRPRPOPRPRPNNNNMNMNDNNNRERPRRERPERPENEREOODNMNNMNDNNDMNMNDNMNMNEEPAPRP R

RETAINER, HOLDER

PLATE, LARGE,

POPPET, VALVE,

SCREW, BOLT allen head, M 5 x 50

SNAP RING, WASHER lock, VSK 5

FITTING, ADAPTER, XGE 8 - LR

SCREW, Hex Soc Hd, M6 x 25, 8.8, BOLT allen head, M 6 x 25
SNAP RING, WASHER lock, VSK 6

NUT, M6, CI 8,

SCREW, Hex Soc Hd, M10 x 20, 12.9, BOLT allen head, M 10 x 20
RING ASSY., WASHER lock, VSK 10

NUT, hex, M 10

HOSE, FLEXIBLE, NW 6 x 600

HOSE, NW 6 x 800

RESTRICTOR, ADAPTER flow reduction, KOR 15/8 - L
CONNECTOR, HYD., ADAPTER, EVW 15 - L
FITTING, ADAPTER, XT 15- L

TUBE, ASSY.

PIPE ASSY., TUBE

RETAINER, HOLDER

BOLT, Hex, M8 x 25, 8.8,

WASHER, M8x20x 1.6,A 8.4

SNAP RING, WASHER lock, VSK 8

NUT, hex, M 8

COUPLING, SPLINED, SECTION clutch reduction
SCREW, ADAPTER, EVW 12 - L

RESTRICTOR, ADAPTER flow reduction, KOR 12/8 - L
SCREW, ADAPTER, EVL 15-L

CABLE, binding

RETAINER, HOLDER

SHIN, BRACKET

THREADED ROD, 120 mm

SPACER, 42 mm

SPACER, 29 mm

NUT, M8, CI 8,

THREADED ROD, 280 mm

CRADLE, HEAD yoke, G 8 x 32

PIN, LINCH, ES 8 x 32

SCREW, BOLT hex head, M 8 x 30

BUSHING,

SNAP RING, WASHER lock, VSK 8

SCREW, BOLT hex head, M 8 x 30

COVER,

SCREW, SELF TAPPING, Hex Hd, M6.3 x 13, tapping, B 6.3 x 13
WASHER, M6 x 18 x 1.6, A 6.4




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0142 ADDITIONAL PARTS FOR HEADER FOLD

Ref Part Number Qty Description

75 04-123329 1 SCREW, BOLT eye
76 825-1408 2 NUT, M8, CI 8,




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0144 ADDITIONAL PARTS, ITALIAN VERSION

i
|
B 17 1B W




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0144 ADDITIONAL PARTS, ITALIAN VERSION

Ref Part Number Qty Description
1 03-124191 1 RETAINER, HOLDER L.H.
2 03-124192 1 RETAINER, HOLDER R.H.
3 03-124177 1 LIGHT, working, L.H.
4 03-124178 1 LIGHT, working, R.H.
98-023057 2 BULB, LAMP ball, 21 W.
98-028276 2 BULB, LAMP5W.
5 98-042694 2 LIGHT, WARNING, FIXTURE
98-020769 2 BULB, LAMP ball, 5W.
6 97-010636 8 SCREW, BOLT allen head, AM 5 x 25
97-022007 8 SNAP RING, WASHER lock, VSK 5
825-1405 8 NUT, M5, CI 8, hex, M 5
7 614-10025 4 BOLT, Hex, M10 x 25, 8.8, Full Thd, BOLT hex head, M 10 x 25
242763N1 4 RING ASSY., WASHER lock, VSK 10
97-015308 4 NUT, hex, M 10
8 98-026617 LINE, CABLE 4 x 0.75 gmm, Meterware
9 98-026616 LINE, CABLE 2 x 0.75 gmm, Meterware

10 02-123466
11 04-106272
12 98-042459

98-028276

RETAINER, HOLDER
SHEET, METAL
LIGHT, WORK, rear
BULB, LAMP, 5 W.

15 03-123878 GUIDE,
16  03-123879 SUPPORT, BRACE
17 04-027394 PIN, LARGE,

I e Y

18 97036535 PIN, LINCH, 5 x 32




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0146 FRAME




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

15 06350453
06577093
16 97-043502
17 04-092732
18 04-092733
19 06078156
20 32529750
21 06075450
22 04-093263
22 04-106648
23 97-006079
24 97-006066
829-1316
25 02-014899

SCREW, M 16 x 65

WASHER, LOCK, WASHER lock
NIPPLE, LUBE, FITTING grease, CM 8 x 1
STOP, rubber, 65 x 100

STOP, rubber, 95 x 100

SCREW, BOLT rec head, M 10 x 30
SHEET, CASING cylinder

SCREW, BOLT rec head, M 10 x 25
KNUCKLE, STEERING,

KNUCKLE, STEERING, 800/65
SCREW, BOLT hex head, M 16 x 110
SCREW, BOLT hex head, M 16 x 40
NUT, M16, CI 10, hex, M 16

WHEEL, transport

0146 FRAME
Ref Part Number Qty Description
1 32526081 1 FRAME,
5 04-117655 1 LINK DRAG, ANGLE
06078156 4 SCREW, BOLT rec head, M 10 x 30
242763N1 4 RING ASSY., WASHER lock, VSK 10
7 03-088312 2 GUARD, WRAP prevention
8 931171R1 6 BOLT, Hex, M8 x 16, 8.8, BOLT hex head, M 8 x 16
8 97-005907 2 SCREW, BOLT hex head, M 8 x 12
9 32526073 1 ARM, ROCKER, LEVER steering, L.H.
10 32526065 1 ARM, ROCKER, LEVER steering, R.H.
11 514-1209 2 BOLT, Hex, M20 x 1.5 x 50, 8.8, Full Thd, BOLT hex head, M 20 x 1.5 x 50
12 97-009589 2 SCREW, BOLT hex head, M 20 x 1.5 x 55
97-022016 8 SNAP RING, WASHER lock, VSK 20
825-11420 6 NUT,M20x 1.5,CI 8, hex, M20 x 1.5
13 04-059046 2 PIPE, TUBE
14 32525353 2 PIN, LARGE,
2
2
2
1
1
4
1

[EE
(0]

26 97-020012 WASHER, D= 36

27 97-036538 PIN, LINCH, cotter, 8 x 42
28 03-117236 GUIDE, L.H.

29 03-110632 GUIDE, R.H.

34 01-130380
35 97-005951
36 03-133020
37 614-10035
38 04-130399
39 04-034372
40 97-005917
41 03-128407
42 02-100615
43 04-102515
43 04-106644
44 03-035464

CLAMP, HOUSING upper

SCREW, BOLT hex head, M 10 x 30
COVER,

SCREW, Hex, M10 x 35, 8.8, Full Thd,
LATCH, BAR locking

SPRING, COMPRESSION,
SCREW, BOLT hex head, M 8 x 45
COVER, PROTECTIVE,
CROSSBAR, FRAME mtg
KNUCKLE, STEERING,

KNUCKLE, STEERING, 800/65
WHEEL, transport, 250 mm

P PP PP NNMNNNMNNMNNPORFRPRPREFRPOODNMNMNDMNMNDODNMNDNDDNDDND




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0146 FRAME
Ref Part Number Qty Description
45 04-100616 1 ROD,
97-015130 1 NUT, hex, M 12
46 934790R1 1 PIN, SPLIT (COTTER), M3.2 x 16, 3.2 x 20
47 97-006079 1 SCREW, BOLT hex head, M 16 x 110
829-1316 4 NUT, M16, CI 10, hex, M 16
48 97-006066 1 SCREW, BOLT hex head, M 16 x 40
49 04-043988 2 PIN, ELECT TERMINAL,
50 97036535 2 PIN, LINCH, 5x 32
51 97-013014 4 SCREW, BOLT dobel, M20x 1.5
52 04-133013 1 LEVER ASSY., ARM, L.H.
53 04-133014 1 LEVER ASSY., ARM, R.H.
54 98-043184 3 BUSHING, D20 x D23 x 30
55 614-10045 1 SCREW, Hex, M10 x 45, 8.8, Full Thd, BOLT hex head, M 10 x 45
56 932266R1 2 PIN, M4 x 14, Slotted, roll, 4 x 14
57 03-133021 1 ROD, LEVER
58 06401520 2 PIN, SPLIT (COTTER), 4 x 25
59 04-133026 1 SHIN, BRACKET
60 04-120650 1 SENSOR, pick-off
61 P32529 3 SCREW, BOLT allen head, AM 4 x 16
62 04-120653 1 LEVER,
63 905854R1 1 SET SCREW, Hex Soc, M6 x 8, Cone Pt, threaded, M 6 x 8
64 04-120674 1 SPRING,
65 04-120675 1 SPRING, TENSION,
66 03-123370 1 BRACKET, HOLDER
67 814-10020 2 BOLT, Hex, M10 x 20, 8.8, Full Thd, BOLT hex head, M 10 x 20
68 03-123368 1 COVER,
69 614-8020 2 BOLT, Hex, M8 x 20, 8.8, BOLT hex head, M 8 x 20
70 98-046481 1 BELLOWS,
71 04-123365 1 SHIN, BRACKET
75 03-123617 1 PANEL,
76 03-123618 1 SHEET, PANEL
77 614-10025 9 BOLT, Hex, M10 x 25, 8.8, Full Thd, BOLT hex head, M 10 x 25
78 814-10090 2 BOLT, Hex, M10 x 90, 8.8, BOLT hex head, M 10 x 90
79 09-011625 2 PIPE, TUBE, M 10 x 65 mm
80 32-527066 1 SHEET, CASING
84 97-015142 2 NUT, hex, M 16
85 04-133025 2 SHIN, BRACKET
86 FE4007 2 WASHER, D= 14
87 97-032440 2 PIN, SPLIT (COTTER), 4 x 20
88 97-005914 2 SCREW, BOLT hex head, M 8 x 30
89 98-003705 1 GRIP, HANDLE
90 04-005819 2 SPRING, TENSION,
91 04-133036 2 RETAINER, HOLDER
92 32515938 1 ARM, R.H.
93 32515921 1 ARM, L.H.




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0150 INTAKE ROLLS

t't.\
A\ INTOa™7
(R
¢,




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0150 INTAKE ROLLS

Ref Part Number Qty Description
09-108370 1 ROLL, ASSY. smooth, Includes: Ref. 1, 113, 114
1 02-108516 1 ROLL, smooth, Part of Smooth Roll Assy. P/N 09-108370
2 04-092517 1 PLATE, LARGE,
3 04-088305 3 SHIELD, METAL sheet, 50 x 125
4 97-063310 1 CARRIER, BEARING, HOUSING
5 97043546 1 NIPPLE, LUBE, FITTING grease, CR 1/8"
6 614-12040 2 BOLT, Hex, M12 x 40, 8.8, Full Thd, BOLT hex head, M12 x 55
97022012 2 SNAP RING, WASHER lock, VSK 12
04-021529 2 WASHER, D=35
8 829-1412 2 NUT, M12, CI 10, hex, M 12
01-120670 1 DETECTOR, ROLL ASSY. Includes: Ref. 9, 10, 11, 12, 13, 14, 15, 16, 17, 18, 20, 37, 39, 99, 106, 107
9 03-080785 1 AXLE, 705 mm, Part of Roll Assy. P/N 01-120670
10 864-10040 3 SCREW, Hex Soc Hd, M10 x 40, 8.8, BOLT allen head, M 10 x 40, Part of Roll Assy. P/N 01-120670
11 09-101988 1 DETECTOR,, Part of Roll Assy. P/N 01-120670
12 03-088022 1 HUB,, Part of Roll Assy. P/N 01-120670
13 463364R91 1 BEARING, 6006 2 RS, Part of Roll Assy. P/N 01-120670
14 800-1130 1 RING, SNAP, M30, Ext, RING snap, A 30, Part of Roll Assy. P/N 01-120670
15 01-088018 1 ROLL,, Part of Roll Assy. P/N 01-120670
16 03088316 1 BEARING, ASSY., Part of Roll Assy. P/N 01-120670
97-043510 1 NIPPLE, LUBE, FITTING grease

17 97-010246
18 97-043376
19 03-085583
20 97-031085
21 614-12060
22 369704A1
04-021529
97022012
829-1412
23 01-116700
24 03-133435
25 814-8085
242763N1
97-026504
28 98-003912
29 98-004500
30 931171R1
895-25008
97-022010
31 04-053459
32 814-16120
33 97-022014
34 04-051845
35 03-117234
36 931171R1

ONNWWWEFRPROWWWEFEPFPNMNDNMNDNNPEPRPRPOLOOLODNMNPNMDERPERERPEPEDN

SCREW, BOLT rec head, M 10 x 25, Part of Roll Assy. P/N 01-120670
O-RING, 140 x 3, Part of Roll Assy. P/N 01-120670
CONNECTOR, TERMINAL, PIECE

KEY, BUCKET TOOTHRT, A 10 x 8 x 40, Part of Roll Assy. P/N 01-120670
BOLT, Hex, M12 x 60, 8.8, Full Thd, BOLT hex head, M 12 x 60
SCREW, BOLT hex head, M 12 x 45

WASHER, D= 35

SNAP RING, WASHER lock, VSK 12

NUT, M12, CI 10, hex, M 12

GEARBOX ASSY, spur

GUARD, wrapping

BOLT, Hex, M8 x 85, 8.8, BOLT hex head, M 10 x 85

RING ASSY., WASHER lock, VSK 10

WASHER, 10.5x25x 2.5

GRIP, HANDLE

GUARD, FUNNEL

BOLT, Hex, M8 x 16, 8.8, BOLT hex head, M 8 x 16

WASHER, M8 x 20 x 1.6, M 8.4

SNAP RING, WASHER lock, VSK 8

GUARD, pto shaft

BOLT, Hex, M16 x 120, 8.8,

SNAP RING, WASHER lock, VSK 16

WASHER, D= 40

PANEL, COVER

BOLT, Hex, M8 x 16, 8.8, BOLT hex head, M 8 x 16




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0150 INTAKE ROLLS

Ref Part Number Qty Description
97-022010 SNAP RING, WASHER lock, VSK 8

37 98-042394 FITTING, ADAPTER, PG 7, Part of Roll Assy. P/N 01-120670
98-043562 NUT, PG 7

38 97-069374
39 97-069306
40 02-128441
40 02-108373
41 03087343

42 98-039605
43 02130680

44  (03-108502
45 04-093247
46 04-093248
47 03-088028
48 32525876

49 00-079788
54 04-093253
55 827-10130
56 04-088517
57 03-087246
58 04-093251
59 04-093252
60 03-087244
61 97-069372
62 03-116709
63 614-10030

BEARING, GE 45 KPPB 3
BEARING, GRAE 35 NPPB, Part of Roll Assy. P/N 01-120670
ROLL, feed, upper

ROLL, lower, Gras

NO DESCRIPTION, STUB drive
SCREW, BOLT hex head, M 10 x 35
NO DESCRIPTION, intake, upper
WHEEL SHAFT, STUB axle

RING, BUSHING, 37 mm

RING, BUSHING, 48 mm

SHAFT, 921 mm

TUBE,

GEARBOX ASSY, spur

BUSHING, 52 mm

BOLT, Hex, M10 x 130, 10.9, BOLT hex head, M 10 x 130
SPACER, 30 mm

HOUSING, BEARING,

HOUSING, BEARING,

BUSHING, 34 mm

HOUSING, BEARING,

BEARING, GE 35 KPPB 3

PLATE, PIVOT,

BOLT, Hex, M10 x 30, 8.8,

242763N1 RING ASSY., WASHER lock, VSK 10
64 614-10060 BOLT, Hex, M10 x 60, 8.8, Full Thd, BOLT hex head, M 10 x 60
97-015308 NUT, hex, M 10

65 97-028402
66 04-088519
67 97-027869
68 614-10035
69 03617056
70 32521663
71 04088495
72 32521856
73 614-10040
74 97-013110
75 829-1412
76 32521823
77 614-12040
78 97-020633
80 02-103781
85 04-093326

DOWEL, PIN, 5 x 25

WASHER, D= 17 mm

PLATE, LOCKING, CLIP, D=10.5
SCREW, Hex, M10 x 35, 8.8, Full Thd,
NIPPLE, LUBE, FITTING grease, AM 8 x 1
SUPPORT, HOLDER

CIRCLIP, BLOCK cylinder mtg.
SUPPORT, HOLDER

BOLT, Hex, M10 x 40, 8.8, Full Thd, BOLT hex head, M 10 x 40
SCREW, BOLT eye, M 12 x 90

NUT, M12, CI 10, hex, M 12

SUPPORT, HOLDER

BOLT, Hex, M12 x 40, 8.8, Full Thd,

DISC, WASHER spherical, C 13

SPRING, TENSION,

ARM, parallel




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0150 INTAKE ROLLS

Ref Part Number Qty Description
86 98028904 2 BUSHING,
87 02-088516 1 GUIDE, PLATE parallel
88 04-056226 2 RING, LOCKING, set, D=19 mm
89 838-5855 2 PIN, M8 x 55, Slotted, roll, 8 x 55
90 04-093328 2 HOUSING, FLANGE
91 98-031696 2 BUSHING, D45 x D50 x 30
92 06655026 4 WASHER, 45x55x 3
93 933283R1 2 CIRCLIP, M45, Ext, RING snap, A 45
94 04-076288 2 BUSHING, LARGE, D65 x D70 x 34
95 97-028302 1 DOWEL, PIN,5x 10
96 2027/12040 4 SCREW, Hex Soc Hd, M12 x 40, 8.8, BOLT allen head, M 12 x 40
97 04-018478 2 WASHER, D= 46
98 814-10020 2 BOLT, Hex, M10 x 20, 8.8, Full Thd, BOLT hex head, M 10 x 20
242763N1 1 RING ASSY.,
99 04-112136 1 COVER,, Part of Roll Assy. P/N 01-120670
100 931367R1 2 SCREW, Cross Oval Hd, M4 x 20, BOLT rec head, M 4 x 20
101 04-100119 1 SCREW, BOLT hex head, M 12 x 25
04-071807 1 WASHER, D= 45
106 98-042350 2 PLUG, PLUG gear box, PG 11, Part of Roll Assy. P/N 01-120670
107 09-120672 1 CABLE, 2300 mm, Part of Roll Assy. P/N 01-120670
108 04-113261 1 PROTECTION PLATE, METAL sheet
113 03-108514 1 WHEEL SHAFT, STUB drive, Part of Smooth Roll Assy. P/N 09-108370
114 614-10030 8 BOLT, Hex, M10 x 30, 8.8, , Part of Smooth Roll Assy. P/N 09-108370
115 03-108504 1 WHEEL SHAFT, STUB axle, LH
116 04-094851 1 SPACER, 19 mm
117 97-013601 1 PIN, threaded, M 6 x 12
119 97-043179 2 O-RING, 46x 3
123 04-110609 1 SLAT, PLATE
3230796R1 2 SCREW, Cross Pan Hd, M8 x 20, saucer, M 8 x 20
125 02-122904 1 GUARD, ASSY. splash
126 04-122891 1 RETAINER, HOLDER
127 03-122895 1 COVER, PROTECTIVE,
128 04-122894 1 SLAT, BRACE
129 97-005914 4 SCREW, BOLT hex head, M 8 x 30
130 97-005950 2 SCREW, BOLT hex head, M 10 x 50
I

131

72119

BOLT, SPECIAL, BOLT allen head, M 12 x 30




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0154 SPUR GEAR BOX




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0154 SPUR GEAR BOX
Ref Part Number Qty Description
00-079788 1 GEARBOX ASSY, spur, Includes: Ref. 1, 2, 3,4,5,6, 7, 8,9, 10, 11, 12, 13, 14, 15, 16, 17, 18, 19, 20
1 00-086397 1 HOUSING, upper, Part of Spur Gear Box Assy. P/N 00-079788
2 00-086396 1 CASE, HOUSING lower, Part of Spur Gear Box Assy. P/N 00-079788
3 03-088386 1 PINION, GEAR spur, Z= 16, Part of Spur Gear Box Assy. P/N 00-079788
4 03-088387 1 PINION, GEAR spur, Z= 18, Part of Spur Gear Box Assy. P/N 00-079788
5 03-088388 1 PINION, GEAR spur, Z= 24, Part of Spur Gear Box Assy. P/N 00-079788
6 03-088389 1 PINION, GEAR spur, Z= 21, Part of Spur Gear Box Assy. P/N 00-079788
7 03-088390 1 PINION, GEAR spur, Z= 33, Part of Spur Gear Box Assy. P/N 00-079788
8 ST264 1 BEARING, BALL, 6210, Part of Spur Gear Box Assy. P/N 00-079788
9 933077R1 4 SNAP RING, M90, Int, RETAINER, J 90, Part of Spur Gear Box Assy. P/N 00-079788
10 97-042441 4 SEAL, 50 x 90 x 8, Part of Spur Gear Box Assy. P/N 00-079788
11 97-042442 2 SEAL, 50 x 72 x 8, Part of Spur Gear Box Assy. P/N 00-079788
12 838-51240 2 PIN, M12 x 40, Slotted, roll, 12 x 40 , Part of Spur Gear Box Assy. P/N 00-079788

13 864-10040

97-022056
14 98-047514
15 254738A1
16 04101608
17 864-10065

18 97-062644
19 98-039865
20 97-043910

[ SN
w

SCREW, Hex Soc Hd, M10 x 40, 8.8, BOLT allen head, M 10 x 40, Part of Spur Gear Box Assy. P/N
00-079788

14 WASHER, LOCK, 10

P NN

NN

BREATHER, PLUG, M 20 x 1.5, Part of Spur Gear Box Assy. P/N 00-079788

PLUG, PLUG screw, M 18 x 1.5, Part of Spur Gear Box Assy. P/N 00-079788

GASKET, SEAL, 18 x 22, Part of Spur Gear Box Assy. P/N 00-079788

SCREW, Hex Soc Hd, M10 x 65, 8.8, BOLT allen head, M 10 x 65, Part of Spur Gear Box Assy. P/N
00-079788

BEARING, NJ 207 E C3, Part of Spur Gear Box Assy. P/N 00-079788

SIGHTGLASS, GAUGE oil level, M 26 x 1.5, Part of Spur Gear Box Assy. P/N 00-079788

SEAL, D 26 x 32 x 2.0, Part of Spur Gear Box Assy. P/N 00-079788




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0156 SPUR GEAR BOX




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0156 SPUR GEAR BOX

Ref Part Number

Qty

Description

01-116700
00-117733
00-117734
01-117735
02-117736
03-088392
03269591
02-117739
02-117740
04-088397
03269575
12 03-088399
13 03094700
14 03-094701
15 03-094702
16  03-094705
17 04-094708
18 892-11010
19 03652188
20 97-062645
21 9905871790
22 97-042444
23 97-043026
24 800-21125
25 933154R1
26 800-5140
27 800-5120
28 864-10040

W oo oo~ WwN -

B
— o

29 838-51240
30 838-5836
31 931171R1
32 98045741
33 97016095
34 06655436
35 97-020273
36 06655227
38 98-005127
39 97014874
40 97-043739
41 98-039867
42 98-039865
43 03-117737
44  04-122822
45 03652227

SBErRrPrNdMNMPRPNMNNONNRBRRPRPRRPRPRRPRPRPRRPRPRRPRRRERR

ENNRPPRPNOWRWORARRRFEPREREN

GEARBOX ASSY, BOX spur gear, Includes: Ref. 1 to 54

CASE, HOUSING upper, Part of Spur Gear Box P/N 01116700

HOUSING, HOUSING lower, Part of Spur Gear Box P/N 01116700

CASE, COVER, Part of Spur Gear Box P/N 01116700

PINION, GEAR spur, Z= 19, Part of Spur Gear Box P/N 01116700

PINION, GEAR, Z= 19, Part of Spur Gear Box P/N 01116700

SHAFTED PINION, GEAR idler, 11Z= 23, Part of Spur Gear Box P/N 01116700

GEAR, GEAR spur, Z= 19, Part of Spur Gear Box P/N 01116700

GEAR, GEAR spur, Z= 40, Part of Spur Gear Box P/N 01116700

SHAFT, , Part of Spur Gear Box P/N 01116700

COUNTERSHAFT, GEAR idler, 1Z= 19/23, Part of Spur Gear Box P/N 01116700
PINION, GEAR spur, Z= 19, Part of Spur Gear Box P/N 01116700

GEAR, spur, Z= 15, Part of Spur Gear Box P/N 01116700

SHAFT, , Part of Spur Gear Box P/N 01116700

SPEED CHANGE LEVER, ROD shifting, Part of Spur Gear Box P/N 01116700

SPEED CHANGE LEVER, ROD shifting, Part of Spur Gear Box P/N 01116700

CAM, , Part of Spur Gear Box P/N 01116700

WASHER, LOCK, M10, 10, Part of Spur Gear Box P/N 01116700

BEARING, 6212, Part of Spur Gear Box P/N 01116700

BEARING, NJ 208 E C3, Part of Spur Gear Box P/N 01116700

SEAL, A 60 x 80 x 10, Part of Spur Gear Box P/N 01116700

SEAL, A 40 x 80 x 10, Part of Spur Gear Box P/N 01116700

O-RING, 20 x 2.5, Part of Spur Gear Box P/N 01116700

CIRCLIP, M125, Int, RETAINER, 125 x 4 DIN 472, Part of Spur Gear Box P/N 01116700
SNAP RING, M80, Int, RETAINER, 80 x 2.5 DIN 472, Part of Spur Gear Box P/N 01116700
RING, SNAP, M40, Ext, Hvy, RING snap, 40 x 2.5 DIN 471, Part of Spur Gear Box P/N 01116700
RING, SNAP, M20, Ext, 20 x 1.75 DIN 471, Part of Spur Gear Box P/N 01116700
SCREW, Hex Soc Hd, M10 x 40, 8.8, BOLT allen head, M 10 x 40, Part of Spur Gear Box P/N
01116700

PIN, M12 x 40, Slotted, 12 x 40, Part of Spur Gear Box P/N 01116700

PIN, LOCK, M8 x 36, Slotted, 8 x 36, Part of Spur Gear Box P/N 01116700

BOLT, Hex, M8 x 16, 8.8, BOLT hex head, M 8 x 16, Part of Spur Gear Box P/N 01116700
PAD, WEAR, PIECE, Part of Spur Gear Box P/N 01116700

NUT, hex, M 16, Part of Spur Gear Box P/N 01116700

WASHER, S 20 x 28 x 2, Part of Spur Gear Box P/N 01116700

SHIM, SPACER, 40 x 50 x 1.0, Part of Spur Gear Box P/N 01116700

WASHER, S 40 x 50 x 2.5, Part of Spur Gear Box P/N 01116700

BREATHER, PLUG, M 18 x 1.5, Part of Spur Gear Box P/N 01116700

VANEUM GAUGE, PLUG screw, M 18 x 1.5, Part of Spur Gear Box P/N 01116700
GASKET, SEAL, 18 x 22 x 2.0, Part of Spur Gear Box P/N 01116700

CAP, FILLER, COVER, Part of Spur Gear Box P/N 01116700

SIGHTGLASS, GUAGE oil level, Part of Spur Gear Box P/N 01116700

PINION, GEAR spur, Z= 23, Part of Spur Gear Box P/N 01116700

WASHER, , Part of Spur Gear Box P/N 01116700

BEARING, 6214, Part of Spur Gear Box P/N 01116700




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0156 SPUR GEAR BOX

Ref Part Number Qty Description

46 97-042452 2 SEAL, A 70x 100 x 10, Part of Spur Gear Box P/N 01116700

47 98-045740 1 NIPPLE, LUBE, FITTING grease, AM 10 x 1.5, Part of Spur Gear Box P/N 01116700
51 97022762 1 WASHER, 8, Part of Spur Gear Box P/N 01116700

52 97-043910 1 SEAL, SEAL, 26 x 32 x 2.0, Part of Spur Gear Box P/N 01116700

54 97-020278 2 SHIM, SPACER, 20 x 28 x 0.3, Part of Spur Gear Box P/N 01116700

58 864-10045

SCREW, Hex Soc Hd, M10 x 45, 8.8, BOLT allen head, M 10 x 45 DIN 912




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0158 CUTTING CYLINDER




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0158 CUTTING CYLINDER
Ref Part Number Qty Description
1 09-117699 1 DRUM, CYLINDER ASSY. cutting, Includes: Ref. 2, 3, 4, 5, 6, 43
2 00-114320 1 DRUM, CYLINDER cutting , Part of Cutting Cylinder Assy. P/N 09-117699
3 03080742 48 KNIFE, , Part of Cutting Cylinder Assy. P/N 09-117699
4 04-087474 483 SUPPORT, BRACKET, Part of Cutting Cylinder Assy. P/N 09-117699
5 04-100536 48 SUPPORT, BRACKET drilling, Part of Cutting Cylinder Assy. P/N 09-117699
6 04128445 144 SCREW, BOLT hex head, M 14 x 1.5 x 55, 10.9, Part of Cutting Cylinder Assy. P/N 09-117699
4 02-064824 1 HOUSING, FLANGE L.H.
8 02-101744 1 HOUSING, FLANGE R.H.
9 03640746 2 NIPPLE, LUBE, FITTING grease, BM 8 x 1
10 97-063291 2 BEARING, 22215 HL
11 97-020932 2 WASHER, RING support, SS 105 x 130 x 3.5
12 800-21130 2 RING, SNAP, M130, Int, RETAINER, J 30
13 97-042232 2 SEAL,B295x130x 13
14 03-064826 2 COVER,
15 97-042233 4 SEAL,B285x115x 13
16 97-020330 2 WASHER, RING support, S95x 115x 3.5
17 614-8020 8 BOLT, Hex, M8 x 20, 8.8, BOLT hex head, M 8 x 20
97-022010 10 SNAP RING, WASHER lock, VSK 8
18 931492R1 SCREW, Hex, M12 x 50, 8.8, BOLT hex head, M 12 x 50
97022012 SNAP RING, WASHER lock, VSK 12

19 04-092901
20 04-085573
21 04-092779
22 97-009908
23 838-1865

24 97-031199

BUSHING, 65 mm

SPACER, 34 mm

WASHER,

NUT, castle, M 48 x 3

PIN, M8 x 65 Slotted, 8 x 65

KEY, BUCKET TOOTHRT, A 20 x 12 x 80

25 03-115302 HUB,

26 02-114280 GROOVED PULLEY, V belt

27 04-085572 BRONZE BUSH,

28 94-007351 RING, BUSHING, A 105 x 18 x 20
03617056 NIPPLE, LUBE, FITTING grease, AM 8 x 1

29 814-10055 BOLT, Hex, M10 x 55, 8.8, BOLT hex head, M 10 x 55
97-022080 SAFETY NUT,M 10x 18

30 94-007351
31 97-013859
32 01-093345
33 03617056
34 04-093989
35 97-022258
36 97-020336
37 04-122838
38 03-104293
39 931171R1
40 04-105418
41 2300/08080

RING, BUSHING, A 105 x 18 x 20

PIN, threaded, M 12 x 45

CAP CYLINDER END, BEARING

NIPPLE, LUBE, FITTING grease, AM 8 x 1
BLOCK, PLATE

SHIM, SPACER, 160 x 190 x 1

WASHER, RING support, 160 x 190 x 3.5
BELT, POWERBAND, 5 HB x 3415 LA
GUARD,

BOLT, Hex, M8 x 16, 8.8, BOLT hex head, 8 x 16
GAUGE, setting, 0.5 x 13 x 500

PIN, SPLIT (COTTER), M8 x 80,

P P NNPRPRPPRPRPRPRPNMNNONMNNMMNNREPNRRPRPRRNRRREO©OO®




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0158 CUTTING CYLINDER
Ref Part Number Qty Description
42 94-002107 1 KEY, WRENCH
43 97013281 48 SCREW, BOLT hex head, BM 10 x 35, Part of Cutting Cylinder Assy. P/N 09-117699
45 04-108377 1 PLATE, LARGE,
46 04-108381 1 PLATE,
47  97-006042 2 SCREW, BOLT hex head, M 12 x 140
48 934942R1 3 BOLT, Hex, M8 x 40, 8.8, Full Thd, Hex, M8 x 40, 8.8, Full Thd
2

895-11010

WASHER, M10 x 20 x 2, B 10.5




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0160 CUTTER BAR ADJUSTMENT




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0160 CUTTER BAR ADJUSTMENT

Ref Part Number

Qty

Description

02-117138
97-022014
614-16050
02-117240
814-12030
829-1412
97022012
FE4007
6 03117136
6 03-117135
7 02-117697
8
9

g B~ wPN e

98-022980
98-023462
10 02-117698
11 03640746
12 04-117127
13 03-114341
14 03-114342
15 04-117126
16  3009712X1
17 614-10035
18 03-117207
19 03117208
20 32528171
21 04-106458
22 97-065003
23 97-043510
97-022008
25 825-11416
26 97016255
27 04114344
28 07077146
29 03114330
30 614-6020
895-11006
97-022008
31 836-3037
32 614-8020
97-022010
825-1408
33 04-114336
34 97-025019
35 04117128
36 04-114337
37 814-20120

NNN;N@@@N@@@NNNNI\)#-b-b-bl\)l—‘l—‘l\)-bNI—‘HI\)(}OI—‘-&#I—‘I—‘I—‘##N#H##I—‘

CROSSBAR, support shear

SNAP RING, WASHER lock, VSK 16

BOLT, Hex, M16 x 50, 8.8,

SCRAPER,

BOLT, Hex, M12 x 30, 8.8, BOLT hex head, M 12 x 50
NUT, M12, CI 10, hex, M 12

SNAP RING, WASHER lock, VSK 12

WASHER, 14

NO DESCRIPTION, shear

BAR, shear

LEVER, Includes: Ref. 8, 9

BUSHING, D= 25 x D= 28 x 19, Part of Lever P/N 02-117697 and 02-117698
BUSHING, D= 20 x D= 23 x 20, Part of Lever P/N 02-117697 and 02-117698
LEVER, Includes: Ref 8, 9

NIPPLE, LUBE, FITTING grease, BM8x 1

PIN, LARGE, D= 30 x 92

STOP, rubber, L.H.

STOP, rubber, R.H.

PIN, LARGE, D= 25x 90

SCREW, threaded, M 8 x 16

SCREW, Hex, M10 x 35, 8.8, Full Thd,

RETAINER, HOLDER L.H.

RETAINER, HOLDER R.H.

THREADED ROD, SPINDLE

PAD, WEAR, SECTION pression

BEARING, 51103

NIPPLE, LUBE, FITTING grease, D 6

SNAP RING, WASHER lock, VSK 6

NUT, M16 x 1.5, Cl 8, hex, M 16 x 1.5

NUT, hex, M 16 x 1.5

PIN, LARGE,

MOTOR, ELECTRIC,

SHIELD, METAL sheet

BOLT, Hex, M6 x 20, 8.8, BOLT hex head, M 6 x 20
WASHER, M6, B 6.4

SNAP RING, WASHER lock, VSK 6

KEY, BUCKET TOOTHRT, M3 x 3.7, WASHER, 3 x 3.7
BOLT, Hex, M8 x 20, 8.8, BOLT hex head, M 8 x 20
SNAP RING, WASHER lock, VSK 8

NUT, M8, Cl 8,

WASHER,

SPRING, BELLEVILLE, WASHER

NO DESCRIPTION,

WASHER,

BOLT, Hex, M20 x 120, 8.8, BOLT hex head, M 20 x 120




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0160 CUTTER BAR ADJUSTMENT

Ref Part Number Qty Description

38 32525216 2 ANGLE,

39 931171R1 2 BOLT, Hex, M8 x 16, 8.8, BOLT hex head, M 8 x 16
895-25008 2 WASHER,M8x20x1.6,B8.4
97-022010 2 SNAP RING, WASHER lock, VSK 8

40 03-123568 2 COVER, PROTECTIVE,

41 04-122002 2 SLEEVE, HOUSING base

42 97-039009 4 CONNECTION, SOCKET

43 03-133436 2 COVER, PROTECTIVE,

44 98-027871 2 CABLE, binding




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0162 KNIFE SHARPENER

~70
t%, 68,69




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0162 KNIFE SHARPENER

Ref Part Number Qty Description

1 36266628 CROSSBAR, BEAM

8 1530437C1 NUT, hex, M 10

23 98042710 SWITCH,

24 06222132 NUT, hex, M 12 x 1.5

25 36267331 PAWL,

26 04-028067 SPRING, COMPRESSION, pressure

27 934942R1 BOLT, Hex, M8 x 40, 8.8, Full Thd, Hex, M8 x 40, 8.8, Full Thd
895-11008 WASHER, M8 x 16 x 1.6, D=9
06116155 NUT, hex, M 8

28 932266R1 PIN, M4 x 14, Slotted, roll, 4 x 14

29 04-033388 SPRING, SPRING leaf

30 04-123300 SUPPORT, BRACKET

31 614-8025 BOLT, Hex, M8 x 25, 8.8,
895-11008 WASHER, M8 x 16 x 1.6, D=9
06116155 NUT, hex, M 8

32 932742R1
35 36266603
36 98-047400
37 02133580
38 04-020461
39 03640746

PIN, M5 x 26, Slotted, roll, 5 x 26

GUIDE,

HALF BUSH,

BUSHING,

SHAFT, PIECE intermediate

NIPPLE, LUBE, FITTING grease, BM 8 x 1

40 614-8025 BOLT, Hex, M8 x 25, 8.8,
06116155 NUT, hex, M 8
43 97-063250 ROLLER,
98-047440 NIPPLE, LUBE, FITTING grease, NIP Al
44 06223141 NUT, hex, M10 x 1
242763N1 RING ASSY., WASHER lock, VSK 10
FE4007 WASHER, 13

45 03130898
46 98043587

BUSHING, SLEEVE adjustment, Includes: Ref. 46

47 03-130349 GUIDE,

48 98-047152 PUMP, HYDRAULIC,
03254191 GASKET, SEAL
P5449612 PACKAGE, SEALS, SET

49 190003862130
50 03133993
52 97-025025
53 04-133992
55 97-017056
56 06403073
58 97-022667
06635248
59 933030R1
60 32528284
61 04-130358

SCREW, BOLT allen head, M 8 x 20
SLEEVE,

SPRING, BELLEVILLE, 90 x 46 x 2.5
GRINDER, ROLL

NUT, castle, M 42

PIN, SPLIT (COTTER), 6.3 x 63
SHIM, SPACER, 55 x 68 x 1

DISC, SPACER, 55 x 68 x 0.5

SNAP RING, M55, Ext, RING snap, 55 x 2
PIN, LARGE,

ECCENTRIC,

I\)I\)I—‘I\)I\)HI—‘I—‘I—‘H-l>|—‘|—‘HI—‘I\)I—‘-bNNI\)I\)##I—‘HI—‘NI—‘HI—‘NI—‘HI—‘NI\)I\)I\)NI\)I\)I\)::I—‘

BUSHING, BUSHING, D= 60 x D= 65 x 25, Part of Adjustment Sleeve P/N 03130898




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0162 KNIFE SHARPENER

Ref Part Number Qty Description
62 06753077 SPRING, COMPRESSION, pressure
892-11008 WASHER, LOCK, M8, 8
895-25008 WASHER, M8 x 20 x 1.6, 8.4
06116155 NUT, hex. M 8
63 614-10035 SCREW, Hex, M10 x 35, 8.8, Full Thd,
64 1530437C1 NUT, hex, M 10
65 04-130326 SCRAPER,
66 614-6012 BOLT, Hex, M6 x 12, 8.8, BOLT hex head, M 6 x 12
895-11006 WASHER, M6, 6.4

67 36276002

68 814-16030
69 895-11016
70 06577093

71 97013106

74 614-10040
75 614-10030
79 03-128383
80 97-007365
85 98-031529

SHAFT,

BOLT, Hex, M16 x 30, 8.8, Full Thd, Bolt, Hex, M16 x 30, 8.8, Full Thd
WASHER, M16 x 30 x 3, 17

WASHER, LOCK, WASHER, M 16

SCREW, BOLT eye, LB M 10 x 110

BOLT, Hex, M10 x 40, 8.8, Full Thd, BOLT hex head, M 10 x 40
BOLT, Hex, M10 x 30, 8.8,

GUIDE, RAIL guide

SCREW, BOLT allen head, M 10 x 30

ADAPTER, BFW15 - PL/LK 35

97-043026 O-RING, 20 x 2.5
86 98-045984 FITTING, ADAPTER, BFW15 - PL/LK 40
97-043049 O-RING, 24 x 2.5

87 09-133209
88 03435380
98-046750
98-046756
91 03243767
92 03243814
95 03437003

TUBE ASSY., D=15x 231 mm
NUT, TUBE, swivel, AL 15
GASKET, RING cutting, L 15
PLASTIC RING, L 15 K, OMDK
HOSE, NW 10 x 1100

HOSE, NW 10 x 900

SLEEVE, TRANSMISSION,

98-039837 PLUG,
96 03437011 VANEUM GAUGE, CLUTCH section
03437028 DUST CAP, PLUG

101 931714R1
107 97-024031
108 04-133583
109 825-1408
110 864-8040
111 98047108
121 07077146
122 614-6020

06577036
124 02826282
126 905404R1

36258017
127 36263996

SCREW, Hex, M10 x 80, 8.8, BOLT hex head, M 10 x 80
VANEUM GAUGE, COVER, D=72

BELLOWS,

NUT, M8, Cl 8,

SCREW, Hex Soc Hd, M8 x 40, 8.8, BOLT allen head, M 8 x 40
SCRAPER, AS 50 x 60 x 7

MOTOR, ELECTRIC, 12 V.; 40 U/min

BOLT, Hex, M6 x 20, 8.8, hex head, M 6 x 20

WASHER, SPECIAL, WASHER, M 6

DRIVE SPROCKET, Z=9

BOLT, Hex, M5 x 12, 8.8, Full Thd, BOLT hex head, M 4 x 12
WASHER, 4.5 x 20/2

PIN, LARGE, BOLT

P P RPPFPOOOFRPNPFPRPPRPPRPEPRPRPPRPPRPEPNNPEPEPEESEPBAENPEPRPPRPERPPERPPRPBEPNRNPNPDPNPODNNNNENDNDNOODNDMDNDDNDDNDDND




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0162 KNIFE SHARPENER

Ref Part Number Qty Description
128 829-1412 1 NUT, M12, CI 10, hex, M 12
129 02826387 1 DRIVE SPROCKET, Z=9
9965920402 2 SHIM, SPACER, 12x 18x 1
130 01308577 1 BUSHING,
132 P36304 1 SNAPRING, 10x 1
133 06577060 1 WASHER, WASHER, B 12
141 36264031 1 ROD, THREADED,
142 829-1412 2 NUT, M12, CI 10, hex, M 12
143 06838200 1 CHAIN (AGRICULTURE), 08B - 1 x 79B
144 06804320 2 LINK, chain offset, S - 08B - 1
146 36267805 1 SHEET, COVER
147 931171R1 3 BOLT, Hex, M8 x 16, 8.8, BOLT hex head, M 8 x 16
148 06577044 3 WASHER, SPECIAL, WASHER, B 8
150 07077628 1 LINE,
151 03126014 1 FIXING BRACKET, CLAMP
152 614-5016 1 BOLT, Hex, M5 x 16, 8.8, Full Thd, BOLT hex head, M 5 x 16
153 06501315 1 WASHER, SPRING, B5
5 895-11010 16 WASHER, M10 x 20 x 2, 10.5
81 895-11010 4 WASHER, M10 x 20 x 2, D=45x D=10.5

131

895-11010

[EEN

WASHER, M10 x 20 x 2, 10.5




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0166 HYDRAULIC FOR KNIFE SHARPENER




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0166 HYDRAULIC FOR KNIFE SHARPENER

Ref Part Number Qty Description
1 190003559494 2 CONNECTOR, HYD., ADAPTER, LM15M
3 190003559494 1 CONNECTOR, HYD., ADAPTER, XGE 15 - LM
6 03442572 1 TUBE ASSY., D=15x 1608 mm
11 98-031589 3 COUPLING, PUSH-PULL, COUPLING quick
98-029098 2 PLUG, red
98-039837 1 PLUG, blue
12 03437132 1 VANEUM GAUGE, CLUTCH section
98-039855 1 SLEEVE, TRANSMISSION, PLUG
13 03243373 1 TUBE ASSY., D=15x 2681 mm
14 03243172 1 HOSE, line, NW 16 x 1700
18 03442636 1 HOSE, line, NW 12 x 450
20 98-032929 5 CLAMP, CLAMP double, D= 15/15
22 03442597 1 TUBE ASSY., D=18 x 862 mm
23 03606496 1 FITTING, ADAPTER, L 18
24 98-032089 2 CLAMP,D=18
25 03242805 1 TUBE ASSY., D=15x 780 mm
26 03243758 1 TUBE ASSY.,D=15x 889.5mm
27 98-039666 2 CLAMP,D=15
28 98-039667 3 COVER, PLATE cover
29 814-6050 6 BOLT, Hex, M6 x 50, 8.8, BOLT hex. head, M 6 x 50
32 98-046472 1 VALVE, CHECK, RHD 15-L OMD
34 04-123312 1 RETAINER, HOLDER
35 614-10025 1 BOLT, Hex, M10 x 25, 8.8, Full Thd, hex head, M 10 x 25
40 98-045894 1 MOTOR, HYDRAULIC, MOTOR hydraulic
98-045742 1 KIT, GASKET,
41 814-12030 2 BOLT, Hex, M12 x 30, 8.8, BOLT hex head, M 12 x 30
42 03242926 1 FITTING, ADAPTER, EGE 15 - LR
43 98-046183 1 FLOW-DIVIDER, DIVIDER flow
44 (03434322 3 ADAPTER, GE 15 - LM
45 03243412 1 HOSE, line, NW 12 x 800
46 97080271 1 SCREW, ADAPTER, EL 15 - L OMD
49 03243027 1 HOSE, line, NW 12 x 800
50 97-080272 1 VALVE, CHECK, RHD 15 - L OMD
52 03-106073 1 CYLINDER ASSY.,
98-045080 1 KIT, GASKET, SET gasket
53 97-080471 2 FITTING, ADAPTER, XGE 8 - LM
54 97-058011 1 CRADLE, HEAD yoke, G 12 x 24
55 98028673 1 PIN, LARGE, ES 12 x 24
56 829-1412 1 NUT, M12, CI 10, hex, M 12
58 09-121536 1 TUBE ASSY.,D=8x813 mm
59 190003559509 4 NUT, TUBE, swivel, AL 8
98-046747 4 GASKET, RING cutting, L 8
98-046753 4 PLASTICRING, L 8K
60 09-121534 1 TUBE ASSY.,D=8x823 mm
1

98-039816

CLAMP, CLAMP double, D= 8/8




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0166 HYDRAULIC FOR KNIFE SHARPENER

Ref Part Number Qty Description
62 814-6075 1 BOLT, Hex, M6 x 75, 8.8, BOLT hex hd., M 6 x 75

64 03242975 2 HOSE, line, NW 6 x 580

77 03243260 1 HOSE, line, NW 12 x 2000

78 03242991 1 TUBE ASSY., D=15x 2000 mm

80 98-032930 3 COVER, PLATE

81 934942R1 3 BOLT, Hex, M8 x 40, 8.8, Full Thd, Hex, M8 x 40, 8.8, Full Thd
82 03243211 1 TUBE ASSY., D=15x 484 mm

83 03434218 1 ADAPTER, GE15 - LRED/OMD

84 03434515 1 FITTING, ADAPTER, EL 15 - L/OMD

85 03243228 1 NUT,GZ15-L

86 03243324 1 TEE, ADAPTER, XTR15/18/15

87 03243365 1 HOSE, line, NW 12 x 850

88 03242840 1 FITTING, ADAPTER, XTR 15/18/15 - L

89 03442580 1 HOSE, line, NW 12 x 630

90 03242901 1 HOSE, line, NW 12 x 420




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0168 HYDRAULIC FOR KEMPER

48S. 166




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0168 HYDRAULIC FOR KEMPER

Ref Part Number Qty Description
2 98-031674 1 PLATE, LARGE,

3 98-031669 1 POPPET, VALVE, magnet

4 F332907 4 SCREW, BOLT allen head, M 50 x 50

5 97-022007 4 SNAP RING, WASHER lock, VSK 5

6 97-080287 4 FITTING, SOCKET, XGES8 - L

13 04-074509 1 HOSE, FLEXIBLE, HOSE, NW 6 x 600

17 97-083001 1 RESTRICTOR, ADAPTER flow reduc., KOR15/8 - L
19 190003559954 1 FITTING, ADAPTER, L 15

21 09-124283 1 PIPE ASSY., TUBE

36 03242790 1 HOSE, NW 6 x 300

37 03437165 2 SLEEVE, TRANSMISSION, HP10 - 1 - N1218

38 03242782 2 HOSE, NW 6 x 600

39 98-029098 2 PLUG, HP10 - 9 - RT004




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0170 MECHANIC SWITCH-OFF MECHANISM




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0170 MECHANIC SWITCH-OFF MECHANISM

Ref Part Number Qty Description
1 03-120484 1 SUPPORT, HOLDER
2 98-045812 1 MAGNET, lenght
3 614-6020 2 BOLT, Hex, M6 x 20, 8.8, BOLT hex head, M 6 x 20
825-1406 2 NUT, M6, CI 8,
4 825-1406 1 NUT, M8, CI 8,
5 614-8020 1 BOLT, Hex, M8 x 20, 8.8, BOLT hex head, M 8 x 20
1 06116155 1 NUT, hex, M 8
6  97-058005 1 CRADLE, HEAD yoke, G 6 x 12
7 98-042276 1 PIN, LARGE, yoke mtg., ES 6 x 12
8 04-110224 1 SHIN, BRACKET
9  04-112963 1 SHAFT,
10 97-032134 1 SPLIT PIN/SAFETY PIN, roll, 5 x 40
11 03114311 1 NO DESCRIPTION, LATCH
12 98-022980 2 BUSHING, D=25xD=28x 19
13 97-020310 5 WASHER, S25x35Xx 2
06608622 2 SHIM, SPACER, 25x35x 1
97-020473 1 SHIM, SPACER, 25x35x0.5
14 01-121157 1 GUARD, COVER
15 931171R1 5 BOLT, Hex, M8 x 16, 8.8, BOLT hex head, M 8 x 16
16 97-022010 5 SNAP RING, WASHER lock, VSK 8




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0172 CARRIAGE




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0172 CARRIAGE

Ref Part Number Qty Description

1 01-121257 FRAME,

2 02-121258 ARM,

3 02-121259 ARM,

4 03-121260 SUPPORT, BRACE

5 98-041170 PIN, ELECT TERMINAL,

6 03-121261 PIN, LARGE,

7 04-121263 SHIN, BRACKET

8 04-027063 WASHER, D= 55

9  614-10025 BOLT, Hex, M10 x 25, 8.8, Full Thd, BOLT hex head, M 10 x 25
242763N1 RING ASSY., WASHER lock, VSK 10

10 04-076193
11 03-035464
12 97-036538
13 03-121233
14 97-031090

BUSHING, SPACER sleeve

WHEEL, transport

PIN, LINCH, cotter, 8 x 42

DIPPER, LEVER

KEY, BUCKET TOOTHRT,A10x 8 x 70

15 03-121268 GUARD,
16  03-121269 GUARD,
17 03-102602 CYLINDER ASSY.,

98-042460
18 04-121245
19 04-121243
20 04-121238

KIT, GASKET, SET

PIN, LARGE, D= 16 x 96 mm
BUSHING, SPACER sleeve
PIN, LARGE, D=16 x 117 mm

21 04-050276 PIPE, TUBE

22 195468M1 PIN, roll, 6 x 24

23 97036535 PIN, LINCH, 5 x 32
24 02-063998 CYLINDER,

98-043932
25 04-121237

KIT, GASKET, SET
PIN, LARGE, D= 25 x 96 mm

26 04-121242 SPACER,
27 04-121244 PIN, LARGE, D= 25 x 125 mm
28 235665N2 PIN, roll, 6 x 36

29 97-036538
30 03-121249
31 98-027545
32 03-063305

PIN, LINCH, cotter, 8 x 42
COVER, PROTECTIVE,
SCREW, tapping, 6.3 x 19
PUMP,

98-020202 KIT, GASKET, SET
33 814-10020 BOLT, Hex, M10 x 20, 8.8, Full Thd, BOLT hex head, M 10 x 20
242763N1 RING ASSY., WASHER lock, VSK 11

34 04-043988
35 97-083010
36 97-080471
37 97-083045
38 97-080278
39 04-116868
40 04-084262

PIN, ELECT TERMINAL,

ADAPTER, XGE 8 - LR

FITTING, ADAPTER, XGE 8 - LM

FITTING, ADAPTER, XGE 8 - LM

CONNECTOR, HYD., ADAPTER, EVW 8 - L OMDK
HOSE, NW 6 x 500

HOSE, NW 6 x 800

P NNDNOFRPPFPEFEPNNNEPERERPRBEPNDNNMDNNENERPEPRPERPNNNNDNPNNENRERPRENNNNDNNNNEDEEDEENDPMDMNDNNNEDNDEREP P




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0172 CARRIAGE
Ref Part Number Qty Description
41 04-059898 1 COCK, TAP

895-11010 2 WASHER, M10x20x 2, D=11




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER
0174 DRIVER CAB PLATE




6900 MAMMUT SELF-PROPELLED FORAGE HARVESTER

0174 DRIVER CAB PLATE

Ref Part Number Qty Description
1 32521897 1 SHEET ASSY., METAL

2 01147744 1 GROMMET, SLEEVE, A16x 2.5
3 01147736 11 GROMMET, SLEEVE, A10x2.5
4 614-6016 15 BOLT, Hex, M6 x 16, 8.8,

5 895-25006 15 WASHER, M6 x 18 x 1.6, 6.4

6 32522094 2 BELLOWS,

7 32519507 2 PLATE, LARGE, HOLDER

8 32522100 1 PLATE, LARGE,

9 32522117 1 GASKET, SEAL

15 32521903 1 SHEET, METAL

16 01147744 1 GROMMET, SLEEVE, A16x 2.5
17 01140955 1 GROMMET, SLEEVE, A 12x 2.5
18 01147736 1 GROMMET, SLEEVE,A10x 2.5

19 05811015 HOSE, LARGE, rubber, 10 x 15-0.5 mm
20 614-6020 BOLT, Hex, M6 x 20, 8.8, hex head, M 6 x 20
21 895-25006 WASHER, M6 x 18 x 1.6, 6.4

22 32522125 PLATE,

23 32522133 GASKET, SEAL

24 32522141 PLATE,

25 32522158 GASKET, SEAL

30 32521534 CARRIER, BEAM

31 814-6014 BOLT, Hex, M6 x 14, 8.8, Full Thd, BOLT hex head, M 6 x 16
32 895-25006 WASHER, M6 x 18 x 1.6, 6.4

34 32521911 SUPPORT, BEAM cross

35 32521928 SUPPORT, BEAM

36 32519781 ANGLE,

37 614-6016 BOLT, Hex, M6 x 16, 8.8,

38 895-25006 WASHER, M6 x 18 x 1.6, 6.4

39 05811023 GROMMET, SLEEVE

40 32521944 HOOD, COVER

41 32521952 HOOD, COVER

42 614-6016 BOLT, Hex, M6 x 16, 8.8,

43 895-25006 WASHER, M6 x 18 x 1.6, 6.4

44 32521936 HOOD, COVER

45 01458991 GASKET, PROFILE rubber, 2 mm

46 614-6016 BOLT, Hex, M6 x 16, 8.8,

47 895-25006 WASHER, M6 x 18 x 1.6, 6.4

48 32524143 PLATE,

49 32524168 GASKET, SEAL

50 32524151 PLATE,

51 32524148 GASKET, SEAL

52 03128426 FITTING, HOSE

53 05811015 HOSE, LARGE, rubber, 10 x 15-0.5

= = e = e
PP PRPRPRPMDMPRPPRP D RPRPPRPOOSS SRR REPAERPRPNERERRE R







